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USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 1999 Carryall® vehicles.

The manual is divided into 16 sections. Sections 1 through 6 pertain to both gasoline and electric vehi-
cles, sections 7 through 12 pertain to gasoline vehicles only, and sections 13 through 16 pertain to elec-
tric vehicles only. Note that there are two or three flags on the outside edge of each page. The first flag
contains the section number of which that page is a part. The other flag (or flags) contains either the letter
G or E, signifying that the page pertains to either the gasoline or electric vehicle only, or to both the gaso-
line and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section titles and numbers, and under them, the individual page titles and
numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page applies
to all Carryall vehicles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative posi-
tions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list page,
and gives the page title at the top, then the item numbers (corresponding to the numbers on the illustration),
part descriptions, and quantity of parts used. Some item numbers have more than one part number
because several models and/or configurations of a component are represented together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that
particular spread.
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MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | [OIB7IOU] | ACCELERATOR PEDAL ADJUSTMENT TOOL ...ocoovorrooooieommsssssoireresssssseereesssse 1 1
2 | 101978901 | ADHESION PROMOTER—ARMORFELEX® w......oooooooooooeoeoeooooooooooooeoeeeeeoeeooeses oo 1 1
3 | [OUIBIZZOZ | ADHESIVE, GUIDE RING, 3-GRAM TUBE ...cooooooooeiceermosssssoeeessssesseeeseesessssseneeeeen 1
4 1017295 | ARMORFLEX REPAIR KIT ooovvoovooooeoeoeoeeoeoeoeoeeeoeoeoeoeoeeeeeoeeeeeoeoeoeeeeoeooeoeeoeeeoeeooo 1 1
5 | [OUIB3TU0Y | BATTERY DISCHARGE MACHINE, 36/48 VOLT w...oooceovoooooeoiieeeerssesseseeeessssseseeeen 1
6 [UIZ305 | BATTERY TERMINAL PROTECTOR SPRAY w..oooeeeoorroooioscreessssssseeeesssssssessesssssee 1 1
7 1011767 | BATTERY THERMOMETER ooooooooooooooooooooeoooooooeoeeoeoee 1
8 [UI6ZI] | BEARING AND OIL SEAL REMOVER ASSEMBLY 1 1
9 [UTEZTH | BEARING DRIVER SET ..ooovoooooeieeeeosseeeseeeeessssseseseessesssesseesssessseseesseessssessesssssee 1 1
10 [OIZBIY | BEARING PULLER ooooooocccoeoesoeeeeessseeseeeeeesssesesesseesssesssessees s essesseesesesses s 1 1
11 [UIZBIZ | BEARING PULLER WEDGE ATTACHMENT ooooiiiccoorooessoeeeesssessseesssssssseeesessesse 1 1
12 1013582 | BRAKE ADJUSTMENT TOOL (USED ONLY ON VEHICLES WITH
MANUALLY ADIJUSTED BRAKES) .......oooooooooeooeoeoeoeoeeeoeoe oo 1 1
13 | [OIBBZION | CALIBRATION TEST MODULE ...oooooooiicceoossseeooemeesssesseeeeessesssseseesssseseeseeessssseeen 1
14 | [OTBUBATT | CAM INSTALLATION TOOL wooooooooooooooooooeoeoeoeeeoeoeoeoeseoeoeoeeeeeee oo 1
[UIZ5I0 | CLUTCH TOOL KIT (INCLUDES ITEMS 15 - 21) 1
15 [TZ299 CLUTCH ALIGNMENT TOOL eoooooooeoeoeoeoeoeoeoeoeoeoeeoeeeeeeeeeeeeeeoeeeoeeeeeee 1
16 [0IZ299 DRIVE CLUTCH PULLER  -oooeoeoeooeooeeoeoeoeoeoeeeeoeoeeeeoeoeoeoeeeeeoeeeoeoeoeoeeeeeo 1
17 [0T2297 DRIVE CLUTCH HUB PULLER +ovvvvoooooeeoeooeeeeeoeeeoeeoeoeoeoeoeoeeeeoeeeeeeeeeeeeesessssssoosooones 1
18 [0T4509 DRIVEN CLUTCH CAM PULLER ovovoooeoooeoeoeoeoeeoeoeoeoeeoeoeoeoeoeoeoeeeeeeeeeeeeeeeoeeooe 1
19 [0TZ507 DRIVEN CLUTCH PULLER PLUG ovvoveeoooeeeeoeoeoeoeoeoeoeoeooeoeoeoeoeooeeeeeeeeeeeeeoeeoeoe 1
20 15573 DRIVE CLUTCH HOLDER TOOL ASSEMBLY 1
21 | [oTSUYTON PRESS WELDMENT oo 1
22 | 101831801 | COMMUNICATION DISPLAY MODULE 1
23 | 101641002 | COMPRESSION GAUGE AND ADAPTER ..ooooooooooeooooeooeoeoeooeooeoeoeoeooeeeeeeeeeeeeoeosoooe 1
24 1011273 | CONTINUITY TESTER ooooooooeoeeoeoeoeoeoeeeeeoeeoeeeoeeeeeoeoe oo e 1 1
25 [OTZIS] | DRY MOLY LUBRICANT ..ooooroooeceeeessseeseeeeessseseseeeeessessssesseesssesssesssssessssessessesee 1 1
26 [OTEBZ | FLY WHEEL PULLER KIT woooooooeeeeeoeseeeseeeeese s eeeseesseesssesseesssesseseesssssssessessesse 1
27 MOTEATH | GEARYOKE woooooooooooooeescesessssssseesessssessesssess s esssesessssesssesseesessssseesssessess s 1 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION L SE

1 2 3 4
28 | [UIYZITOY | GOVERNOR SHAFT INSTALLATION TOOL wooooeeeeeereseeeseereessssseeeeesssessseereesssee 1
29 [OTIATH | HYDROMETER ...ooooroooosooceresosoeeseeeessseeseesesesssesesesseesseessesseesseessessessessssessess s 1 1
30 [UI3593 | INTERNAL RETAINING RING PLIERS w...oocovooososioeeeesseessseseesssesssssessssssssessessessee 1 1
31 | [OUI9ZBIOY | LIQUID GASKET (TRANSAXLE CASE) ....oovooorooiioeeossosesocreessssssseeeesssssssereesssse 1
32 [UT6ZIA | PISTON RING COMPRESSOR KIT w.ooocececcceersseseseeeesssesseeeeessssssscseeessssssessessesse 1
33 [OTEZTY | PISTON RING PLIERS ....ocovorooeeeieeeessseeseeesesssesssesseesssssssesseesssesssessesseessssessessessee 1
34 [UIZ529 | RETAINING RING PLIERS, 45° EXTERNAL 1 1
35 [UIZ560 | RETAINING RING PLIERS, 90° INTERNAL 1 1
36 | [OUIBZ3IOY | SAFETY FIRST CARD (50 PER PACK) w...coovorooooiioeeeeosssssoereessssssseesessssssscseessssee 1 1
37 TOTZBUY | SEAL PULLER ..oooooooooooooeoeooeeeeeeeeeeeeeeeeeee oo 1 1
38 [UIE86] | STARTER/GENERATOR BELT TENSION TOOL ...ocovorroosioceeesssesseeeessssseseeesensseee 1
39 [UEZ64 | STEERING COLUMN BEARING PRESS TOOL ......ocoooroeessseeesserosesseeeeessssssssseeeenen 1 1
40 [UTZ759 | STEERING COLUMN RETAINING RING TOOL ....ccovorrooeseereesssessseeessssseseeseesesse 1 1
41 1016112 | TACHOMETER oooooooooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeoeoeeeeeeeeeeeeeeeee 1
42 | [UIOY7ZOY | PAINT, TOUCH-UP—BEIGE 1 1
42 | [OIDIZZOZ | PAINT, TOUCH-UP—WHITE ....oooooooroomoossseessesoseseesseessssessssssesssesesssessssseseeesseseeesee 1 1
42 | [OUIDY7Z0Q | PAINT, TOUCH-UP—GRAY 1 1
42 | [UI9Y7Z09 | PAINT, TOUCH-UP—DARK GREEN w........coooomsooosiceeeesssssoereesssessseeeesssesssesseessssse 1 1
42 | [EUTOUZZIY | PAINT, TOUCH-UP—CLASSIC BLUE w...ooooooooososoiiceeressseseseseesssessseseesssesssesseesssee 1 1
42 | [UIDIZZIZ | PAINT, TOUCH-UP—BURGUNDY ..oooroooooooosiioocomereesssssessssosessseeeessesssssesoeesseseeesee 1 1
43 [UTZITY | TRANSMISSION TOOL KIT ooooeeicceeosseeeseeeeessseseseeseessessseesseessssesscseesssessesessessesse 1
44 1014161 | TRANSAXLE PINION SEAL TOOL ...oooooooooooeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
45 [UIZIEZ | TRANSAXLE AXLE SEAL TOOL ..ooooooooeioceeosssossieeeesssesssesseesssssssessesssssssessessesse 1 1
46 [UIEAT3 | VALVE CLEARANCE ADJUSTER SCREW HOLDER 1
47 | 101641201 | VALVE GUIDE REAMER .....ooooooooooooooooeoeeeeeeeeeeeeseseseeseeeeeeeeseesee s sooeeeeeneeseeeeeeeee 1
48 | [UIBAIZOZ | ARBOR ..oooooooooooeooeessossoseeeeessseesessesssessesssesssessesseessssesessessssesseseeesseessenreses s 1
49 [UTE55] | VALVE SEAT CUTTER TEWRENCH ooooooioccoeoseseseeeeesseesseeeseesseessesesessssssessesessee 1
50 [UIE553 | VALVE SEAT CUTTER GUIDE ..oeooooooeeeeeeesseeseeessseocessseeessssessseseesssseseessssesssesseen 1
51 [UI6553 | VALVE SEAT CUTTER, 45° (32MM DIAMETER) ...ccovorroeeeeereessseseeeesssssseesessesse 1
52 [UIE554 | VALVE SEAT CUTTER, 32° AND 45° (35MM DIAMETER) ..ovoovoeeeoccerrrsesecreeresene 1
53 | [UIEAIIOY | VALVE SPRING COMPRESSOR .oooooooooiceooosssssosceseessssssoessessssssseesseesssssssessesssssse 1
54 1011480 | VOLT OHM METER ..o eeeeeeeeeeeeeeeoeeoeeeeeee oo eeeeeeeeeeeeeeeeseeene 1 1
55 | [UIEIIOUY | TUNE-UP KIT, ALL OHV (INCLUDES AIR FILTER, SPARK PLUG,

OIL FILTER, FUEL FILTERS) (NOT SHOWN) oo 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.
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FRONT BODY AND TRIM

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1 | [OI73#80Z | KIT, HEAVY DUTY BUMPER (INCLUDES ITEMS 2 - 5)
(CARRYALL 1, TURF 11, 11 PLUS AND VI) oo 1 1
2 [0T0Z39 BOLT, CARRIAGE, 5/16 = 18 X 1 .r.vovvovooeeeeeeeeeeeeeeeeeeeeeeeeee oo eeeeeees e 2 2
3 Z3 NUT, NYLON LOCK, 5/16 = 18 +....roeooooooeooeoooeeeeoeeeeeeeeeeeeeee oo 4 4
4 [0T0529 Yo == 2 2
5 [0T5209 BOLT, CARRIAGE, 5/16 = 18 X 2 vvvvvvvvveeoeoeooroeeeeeeeeeeeee 2 2
6 TOT708Q | KIT, FRONT BUMPER (INCLUDES ITEMS 7 - 10) 1 1
7 T0TG563 BUMPER, FRONT oo 1 1
8 Z=1 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 +rrrrrroeoeooeoeeeoeeeeeeeeeooeeeseeeeeeeee 2 2
9 Z3 NUT, NYLON LOCK, 5/16 = 18 +vvvvvvvoeeeeeeeeoeeeeeeoeee oo eeeeeeeeeesseseeseeones 2 2
10 [0T6957 RIVET, BLIND PUSH TYPE .....ooooooooooeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
11 | 101978401 | NAMEPLATE, CARRYALL wooooooooooooooooooooeoeeeeeeeeeeeeeoeeoeoeooeoeeeeeeeeeeeeeee oo 1 1
12 | [OIBIZEOA | BODY, FRONT (GRAY) woooooooooioeeoessosssiessesssesssessssssssssssssessesssessesssssssessessesssenes 1 1
12 | [UIBY390A | BODY, FRONT WITH HEADLIGHT OPENING (GRAY) (CARRYALL VI ONLY) ... 1 1
12 | [UIBY390Y | BODY, FRONT WITH HEADLIGHT OPENING (GREEN) (CARRYALL TURF II) ... 1 1
13 [UIIUI | TRIM, FRONT BODY 1 1
14 [Z51 | SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 x 1 2 2
15 [UI0Z35 | BOLT, CARRIAGE, 5/16 - 18 X 1 w.eoovooroeeseeeeosssseeseeeessessseeseessessssseesseeseseessessesse 2 2
16 [ZZD | WASHER, FLAT, 5/16 ...ovvoroeeeicceresseeeseeeeessseesseeesssssesssseesssesseessessssessesees s 2 2
17 FZT3 | NUT, NYLON LOCK, 5/16 - 18 weovvrroesreeeerssesssceessssessseseeessesssesseesssssseeseessessseees 2 2
18 [OTIOT] | SCREW, FLANGE LOCK .eoovroooeiiiceeossseesoeeeesssesssesssesssssssesssessesssessssssssssessessesse 6 6
19 1011394 | NUT, SLAB BASE “T" (PACKAGE OF 4) wooooooooooooooooeoeoeoeoeoeoeoeoeooeo oo 1 1
20 | 101347501 | TRIM, SIDE BUMPER GUARD (CARRYALL | ONLY) 2 2
20 | 101347502 | TRIM, SIDE BUMPER GUARD (CARRYALL I, TURF II, AND Il PLUS) 2 2
20 | [UIZA7SU3 | TRIM, SIDE BUMPER GUARD (CARRYALL VI ONLY) cooeiiccoorsooescerresseesseerenessee 2 2
21 [UIZ0Z] | SCREW, SELF-TAPPING, #8 - 32 X 3/8 w...ccovorvreeesereessesssesereessessssseesssesssessessesse 8 8
22 [UIZ625 | KIT, SNAP WASHER (BLACK) (INCLUDES ITEMS 23 - 26) .ooroeeevccccrrseseseccreerrsene 1 1
23 N/A NUT, SPEED, #10 = 32 oo 1 1
24 N/A WASHER, CUP, #10 ..vvvvoooooooeoeo oo oo oo eeeeeeeeeeeeeeeeeeeeeeeee e 1 1
25 N/A SCREW, SHEET METAL, #10 X 3/4 rereroooeooeoeoeoeooeooeeoe oo 1 1
26 N/A COVER, SCREW HEAD ....eoeoeeooeooeeeeeeeeeeee oo 1 1
27 [973 | RIVET, ALUMINUM POP, 3/16 5 5
28 [OISU3Z | MAT, FLOOR, FRONT weoooocooveosoossieeeesssssssereeesssssseeseessssn 1 1
29 [UI3323 | COMPONENT, DASH, PASSENGER SIDE (BLACK) -...c.eeeevverreeeseceessssssseccressessne 1 1
30 | 101660404 | PANEL, CENTER DASH (BLACK) w.ooovoooooooooeooooosessseeseeeeeeeeseeeeeeeeseeeoeeeeeeseseeeseeeeee 1 1
31 1013344 | COMPONENT, DASH, DRIVER SIDE (BLACK) ...vvvvvooooooooeeeeoeoeeeeoeeeeeeeeeeeeeeeeeeeeeee 1 1
32 1013422 | KIT, CUP HOLDER (INCLUDES ITEMS 33 AND 34) (CARRYALL TURF Il ONLY) ... | 2 2
33 010529 SCREW, HEX HEAD, 1/4 = 20 X 314 e reooooe oo 2 2
34 [OI327] NUT, TWIN SPEED, L/4 = 20 +...oo.ooooooeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
35 | [UISTUAUY | FENDER (VEHICLES WITH FOUR-WHEEL BRAKES) 2 2
36 [UI0Z33 | BARREL, PLASTIC (VEHICLES WITH FOUR-WHEEL BRAKES) 12 | 12
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SEATS AND SUPPORT STRUCTURE-
CARRYALL I, Il, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | [OI56a507 | ASSEMBLY, SEAT BOTTOM (WHITE) (INCLUDES ITEMS 2 - 9) w.ecovvvvrecccererrreee 1 1
1 | [OI56a503 | ASSEMBLY, SEAT BOTTOM (BLACK) (INCLUDES ITEMS 2 - 9) w.ocoovvrreeerecrrrrreen 1 1
1 | [OISEa509 | ASSEMBLY, SEAT BOTTOM (GRAY) (INCLUDES ITEMS 2 - 9) ooeeevvereeesecrrrersne 1 1
2 013309 STRAP, SEAT BOTTOM w.oooooooooeooeoeeoeeoeeeeeoeoeoeoee oo eeeeeeeeeeeeeeeeeseeeee e 1 1
3 | [moTosEzY SCREW, HEX HEAD, 1/4 - 20 X 1 oeeoeoooocooeeeeeeoeeoeeeeeeeee oo 5 5
4 B33 WASHER, FLAT, 14 ...ooooooooeeeooeoeeeeeeeeeee oo 5 5
5 | [moImuA3Uy STIFFENER, SEAT 1 1
6 1010543 INSERT, WOOD ..o eeeeeeeeeeeeeoeeeee e eeeeeeeeeeeseeeseeene 5 5
7 [OI330] BUMPER, SEAT, SHORT .......ooooooooeoeeeeeeeeeeeeeeeeeeeeee oo 4 4
8 | [mUmEZIUZ COVER, VINYL SEAT BOTTOM (WHITE) ..ooovoveeeeeeeeeoeeeeeeeeeeeee oo 1 1
8 | mmEZa COVER, VINYL SEAT BOTTOM (BLACK) -oooooveeeeeeeoeoeeeeeeoeeeoeoeeeeeeeeeeeeeeeeeeeee 1 1
8 | mmssZrIm COVER, VINYL SEAT BOTTOM (GRAY) ..o 1 1
9 [OI3317 BUMPER, SEAT, LONG ....veveooooooooeeeeeeeeeeeeeeeeeeeeeee e 1 1
10 | [UIESBS0I | ASSEMBLY, ARM REST, PASSENGER 1 1
11 | 101888502 | ASSEMBLY, ARM REST, DRIVER ..oooooooooooooooooooooeooooooeoeeeeoeoeeeeeeeeeeee oo 1 1
12 [OTOZZA | BARREL, PLASTIC ..ooooooooooeeoseseseeeseseeessseeseseseesssseseessssssesessesssseesssseesessesessseeeneen 5 5
13 | [UIU6390T | TRIM, SEAT BOTTOM, REAR 1 1
14 | [UIIBA00Y | TRIM, SEAT BOTTOM, FRONT .ooooooooooooooooooeeeeeeeeeeeeeeeeeeeeeseesesee e 1 1
15 | [OISE5Z02 | ASSEMBLY, SEAT BACK (WHITE) (INCLUDES ITEMS 16 AND 17) ooocovverseeneen 2 2
15 | [UISE5209 | ASSEMBLY, SEAT BACK (BLACK) (INCLUDES ITEMS 16 AND 17) w.oooovvvvrrrrreeene. 2 2
15 | 101565206 | ASSEMBLY, SEAT BACK (GRAY) (INCLUDES ITEMS 16 AND 17) woovvvvvvvvrorrrrrroon. 2 2
16 | [OISEZE03 COVER, VINYL SEAT BACK (WHITE) 1 1
16 | [OISEZEmE COVER, VINYL SEAT BACK (BLACK) 1 1
16 | [omEZEDg COVER, VINYL SEAT BACK (GRAY) 1 1
17 013339 CAP, SEAT BACK (BLACK) -ereeeeeeoeoeeooeeeeeeeeeeeeeeeeeeeee e 1 1
18 | [OIVEBZO] | WASHER, EXTERNAL TOOTH LOCK, 1/4 oooooiocccoosooesieeeessesssoeeseesssseseeseeeseseseeen 8 8
19 B728 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 1rvoooooooeoeoeoeoeoeooooeeoeoeeeee 8 8
20 | [UIUSBEOY | BOLT, CARRIAGE, 1/4 - 20 X 3/4 woovvooooeesioocceeeeeesessessssesscesesssesssseesssseeessesseesessesse 10 | 10
21 | [OIBZSBUL | NUT, FLANGE, 1/4 - 20 w.ooooooooooooocceeesssessceeeesssessseseessessseeesessesesseseeesssesssessessssee 10 | 10
22 [OT5Z3Y | PANEL, SEAT SUPPORT .oooooooeoceeesseeeseeeeesssesesesseessessssesseesseessesesessesssessessesse 1 1
23 | [UTUBIZTY | BOLT, CARRIAGE, 5/16 - 18 X 3/4 wovovooeoieeeeeseeesoeeeessessseeeseesesesseeseesseessessesessee 4 4
24 | [UIIBZATT | NUT, FLANGE, 5/16 - 18 w...oooocoovooooosesossssosoeeeseeesessessssssseessessessssesssssesessseseessessesse 4 4
25 [UIZ3Z] | SCREW, TRUSS TORX HEAD, 1/4 - 14 X 3/ oooeeoccceceeeeesoereessseesseeeesssseseeneesesse 4 4
26 [UI438] | CAP, CORNER 2 2
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SEATS AND SUPPORT STRUCTURE-

CARRYALL VI
ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | [OI56a507 | ASSEMBLY, SEAT BOTTOM (WHITE) (INCLUDES ITEMS 2 - 9) .ecovvvrrecccerernene 1 1
1 | [OT56a503 | ASSEMBLY, SEAT BOTTOM (BLACK) (INCLUDES ITEMS 2 - 9) w.ocoovvvreeescrrrrreen 1 1
1 | [OISEa509 | ASSEMBLY, SEAT BOTTOM (GRAY) (INCLUDES ITEMS 2 - 9) ooeeevvereeesecrrrersne 1 1
2 013309 STRAP, SEAT BOTTOM w.oooooooooeooeoeeoeeoeeeeeoeoeoeoee oo eeeeeeeeeeeeeeeeeseeeee e 1 1
3 | [moTosEzY SCREW, HEX HEAD CAP WITH ADHESIVE PATCH, 1/4 - 20 X 3/4 woooeooooooooo.... 5 5
4 B33 WASHER, FLAT, 14 ...ooooooooeeeooeoeeeeeeeeeee oo 5 5
5 | [moImuA3Uy STIFFENER, SEAT 1 1
6 1010543 INSERT, WOOD ..o eeeeeeeeeeeeeoeeeee e eeeeeeeeeeeseeeseeene 5 5
7 [OI330] BUMPER, SEAT, SHORT .......ooooooooeoeeeeeeeeeeeeeeeeeeeeee oo 4 4
8 | [mUmEZIUZ COVER, VINYL SEAT BOTTOM (WHITE) ..ooovoveeeeeeeeeoeeeeeeeeeeeee oo 1 1
8 | mmEZa COVER, VINYL SEAT BOTTOM (BLACK) -oooooveeeeeeeoeoeeeeeeoeeeoeoeeeeeeeeeeeeeeeeeeeee 1 1
8 | mmssZrIm COVER, VINYL SEAT BOTTOM (GRAY) ..o 1 1
9 [OI3317 BUMPER, SEAT, LONG ....veveooooooooeeeeeeeeeeeeeeeeeeeeeee e 1 1
10 | [UISSSS0I | ASSEMBLY, ARMREST, PASSENGER 1 1
11 | 101888502 | ASSEMBLY, ARMREST, DRIVER ..oooooooooooooooooooooooooeooooeoeeeeeeoeeeeeeeeeeee oo 1 1
12 [OTOZZA | BARREL, PLASTIC ..ooooooooooeeoseseseeeseseeessseeseseseesssseseessssssesessesssseesssseesessesessseeeneen 5 5
13 | [UIU6390T | TRIM, SEAT BOTTOM, REAR 1 1
14 | [UIIBA00Y | TRIM, SEAT BOTTOM, FRONT .ooooooooooooooooooeeeeeeeeeeeeeeeeeeeeeseesesee e 1 1
15 | [OIBZZ701 | ASSEMBLY, SEAT BACK (WHITE) (INCLUDES ITEMS 16 AND 17) oooooccoersseeen 1 1
15 | [MUIB77703 | ASSEMBLY, SEAT BACK (BLACK) (INCLUDES ITEMS 16 AND 17) ...ooovvvvrrrereesne. 1 1
15 | [OIB77709 | ASSEMBLY, SEAT BACK (GRAY) (INCLUDES ITEMS 16 AND 17) woooooiocccrerreseen 1 1
16 | [OIEE503 COVER, VINYL SEAT BACK (WHITE) -......ooooooooeeeeeeeeeoeeeeeeeee oo 1 1
16 | 101675504 COVER, VINYL SEAT BACK (BLACK) -.-.--ooooooeoeeeoeeoeeoeeeeeeoeeoee oo 1 1
16 | [omrssUg COVER, VINYL SEAT BACK (GRAY) 1 1
17 1016751 CAP, SEAT BACK oo eoeeeeseseseeee e 1 1
18 | [OIVABZO] | WASHER, EXTERNAL TOOTH LOCK, 1/4 oooooiocccooosoossieeeesseessorseeesssesecseeesessseens 8 8
19 BZ5] | SCREW, PHILLIPS TRUSS HEAD, L/4 - 20 X L weovvorroesooceeeessessseerseesssesseseeesessseee 8 8
20 | [UIUSBEOY | BOLT, CARRIAGE, 1/4 - 20 X 3/4 woovvooooeesioocceeeeeesessessssesscesesssesssseesssseeessesseesessesse 10 | 10
21 | [OIBZSBUL | NUT, FLANGE, 1/4 - 20 w.ooooooooooooocceeesssessceeeesssessseseessessseeesessesesseseeesssesssessessssee 10 | 10
22 1016723 | PANEL, SEAT SUPPORT ooooeoeoeoeoeeoeooeoeeeeeeeeeeeeeeeeee oo 1 1
23 | [UTUBIZUY | BOLT, CARRIAGE, 5/16 - 18 X 3/4 wovovooeoiceeeeseeeseceeeeeseseseeeseesesessesseesseesseseesessee 4 4
24 | [UIIBZATT | NUT, FLANGE, 5/16 - 18 w...oooocoovooooosesossssosoeeeseeesessessssssseessessessssesssssesessseseessessesse 4 4
25 [UIZ3Z] | SCREW, TRUSS TORX HEAD, 1/4 - 14 X 3/ oooeeoccceceeeeesoereessseesseeeesssseseeneesesse 4 4
26 [UI438] | CAP, CORNER 2 2
27 [UIE673 | HOUSING, CORD (ELECTRIC VEHICLE ONLY) 1
28 B799 | SCREW, PHILLIPS HEAD, #7 - 19 X 3/4 (ELECTRIC VEHICLE ONLY) ..o 4
29 | [UIBUTOOY | PLATE, RECEPTACLE BACKING (ELECTRIC VEHICLE ONLY) woooooooooooooeeoesesssee, 1
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TILT BED, HINGE, AND LATCH-CARRYALL |

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1015427 | ASSEMBLY, TILT BED AND LATCH, CARRYALL | (INCLUDES ITEMS 1-9)............ 1 1

1 [0I539] SPRING, LATCH EXTENSION ......oooooooeoeeoeeeoeeeeeeeeee oo 2 2
2 1015252 ASSEMBLY, LATCH WELD .vevoooeooeooeoeoeoeeeoeoeeoeoeoeeeeeeeeeeee oo 1 1
3 TOTS5200 HAND GRIP, TILT LATCH oooooooooeoeeeeeeeeoeeeoeeeeeeeee oo eeeeeeeeeeeseeeseeeee 1 1
4 [OTZ27] INSULATION, BULK, (42 IN. LONG) <vvvvvvoeeeeeeeeese e AR | AR
5 703 SCREW, HEX HEAD CAP, 1/4 - 20 x 5/8 4 4
6 | [UIE3SEUY NUT, FLANGED LOCK, 1/4 - 20 w..oooooooooeoeeo... 4 4
7 010239 BOLT, CARRIAGE, 5/16 = 18 X L wvvvvvvveeeeeeoeeeeeeeee oo eeeeeeeeeeeeeeeeseeone 2 2
8 a3 NUT, NYLON LOCK, 5/16 - 18 +....rovooeoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e eeeeeesseeseeese e 6 6
9 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 w.vvovvvvveveeeeeeeoeeeeoeeeeeeeeeeeeeeeeeeeeree 4 4
10 7532 | RIVET, B/L6 woovovoeoeeeeeeoeeeeeeeee oo oo oo 4 4
11 MOTZITH | SEAL, BED wooooooooooeeeeseeeceeeeeeeeseseeessseseesssseseeeseesesseeessssseeseseees s eesssseeeeseeeeseeseonns 1 1
12 TOG | NUT, HEX, 378 = 16 wovvvvveeeeeeeeeeoooeseseeseeeeeee s eeeeeessesseseeseeseseeeee e 4 4
13 B51 | WASHER, LOCK, 3/8 ... 4 4
14 [OTITT0 | WASHER, FLAT, /8 ooooeecccoeoeeeeeoeeeessseesesesesssesssesssesssessesseesseessessssseesssessessesse 8 8
15 B759 | SCREW, HEX HEAD CAP, 3/8 - 16 x 3 3/8 2 2
16 B754 | NUT, NYLON LOCK, 3/8 - 16 2 2
17 OS50 | SHIM, TILT BED PIVOT w...ooovoroeeeceeeesseeeseeeeeesesesesesseesessssesseesssesssessessessssessessssse AR | AR
18 [OISEBT | BUSHING, URETHANE ...ooooroooeoieeeossseeseeesssssesseesseessessssesseesssessessesssssssesseseesee 4 4
19 [UT5354 | ASSEMBLY, TILT BED HINGE WELD ..ooovvororoeeeeeceeeeeeeseseeesseseessseeesessesesseseeneen 2 2
20 [OTZ30T | BUSHING, STEEL .ooooooeieeoeeseeseeseeeessseeseeeeeesesesesesseesesssseesseessessseseesseesseessessesse 2 2
21 BBET | SCREW, HEX HEAD CAP, 3/8 - 16 X L 3/4 woovvoooooooeeeeeeeeeeeeeeeeeeeeeeoeoeeeeeeeeeeeeee 4 4

FOR LATCH PLATE COMPONENTS, SEE PAGE 2-11.
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LATCH PLATE-CARRYALL [, Il, TURF Il AND Il PLUS;
PROP ROD-CARRYALL Il, TURF II, AND Il PLUS

QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC

1 2 3 4

ITEMS 1 - 9: CARRYALL |, Il, TURF Il AND Il PLUS

1 | [UIZEBEUY | BOLT, CARRIAGE, 1/4 - 20 X 1 cooooovveeeceeiosesessesossesseesssesessssssssssesessss s 4 4
2 [UISZ7] | PLATE, TILT BED LATCH .ooovoooivoeeoeeeeeeeeeseseee oo essessse e 2 2
3 [OIB078 | SHIM, LATCH PLATE .....ooooooveoeceeeeeeeeeeeeeeseoeeeeeeeeeeeeeseseesess e AR | AR
4 [UTE06Y | SUPPORT, LATCH PLATE .....ooivieoiiviieeissssssseesses s 2 2
5 | [MOIB3GBUT | NUT, FLANGE, 1/4 - 20 w..ooooiiivoeceeeoseeeeesesoesssssesesssssesess s 4 4
6 [UTUB7H | BUMPER, RUBBER ........ccoovviireoeeceeseseseesesssesessesessesssssssssssssessesessess s 2 2
7 MOIEZTY | WASHER, WAVE, ......ooovvoooeeeoeeeeoeseeeeeeeeees e eoe s esses e 2 2
8 B3Z | WASHER, FLAT, 1/4 ...ooiovooioecoeeeooeseooes oo 2 2
9 BZ33 | NUT, NYLON LOCK, 1/4 = 20 ....ooooivvoeeeroeoneresssssssssssssssssessssssssosesessssssssesesssnnnnes 2 2
[UI9ZZ807 | KIT, PROP ROD (CARRYALL I, TURF Il AND Il PLUS) (INCLUDES ITEMS 10-17) | 1 1

10 N/A TRACK, PROP ROD ....ocooomviiiaeiiinesssesesssessssssssssssssssssssssssssssse oo 1 1
11 okss} PIN, COTTER, 3/32 X 1 w.oovooomivvooaesooesssossssses e 2 2
12 B WASHER, FLAT, 3/8 .......ovooimveeereeeoesessesssssessssessssesssessesssssssssssssessssssssesesesssenes 1 1
13 N/A ROD, PROP ....oovoooeeveeeeeeoeeeeeeseeeees oo 1 1
14 8% SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ....oovvvorvveeeroessoesessssessssssssesesssnnnnns 2 2
15 B32 WASHER, FLAT, 1/4 .....ooooevveesesoeseseessseesesssss oo 2 2
16 BZ3 NUT, NYLON LOCK, 1/4 = 20 w...oooeveoereesseeeseeeseseeeesessee s 2 2
17 017329 WASHER, CONVEX, 3/8 .....covoorvveorereoeeesoeseeeeseesseseseesessssesessesessesseseesesssneenes 1 1
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TILT BED, HINGE AND LATCH-
CARRYALL II, TURF Il AND II PLUS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
[UT52Z907 | ASSEMBLY, TILT BED, MANUAL LIFT, CARRYALL Il, TURF Il AND Il PLUS ............ 1 1
(INCLUDES ITEMS 1 - 11)

1 [0T539] SPRING, LATCH EXTENSION ......oeoooooeeeeeeeeeeeeeeeeeeeeeeeee oo 2 2
2 1015252 ASSEMBLY, LATCH WELD ..ovvoooooeooeoeoe oo 1 1
3 03 SCREW, HEX HEAD CAP, 1/4 - 20 X 5/8 4 4
4 | [UIB3SEUY NUT, FLANGED LOCK, 1/4 = 20 ..o 4 4
5 [0T520g HAND GRIP, TILT LATCH w..oooooeoeooeeeeeeeeeeeeeeeeeee oo 1 1
6 a3 NUT, NYLON LOCK, 5/16 = 18 ....rooooooeoeoeeoeeeoeeeoeeeeeeeeeee oo 8 8
7 [I0a3g BOLT, CARRIAGE, 5/16 = 18 X L wvvvvvvveeeeeoeoeeeeeeeee oo eeeeeeeeeeeeeeeeeeeeeeeneeoee 4 4
8 [OTz27] INSULATION, BULK (& IN. LONG) +vvvvoveeooeeeoeoeeoeee oo eeeeeeeeeeeeseeeseoooe AR | AR
9 [OTZ27] INSULATION, BULK (8 IN. LONG) -vvvvvvveeeeeeeeeeee s AR | AR
10 [OTZa7] INSULATION, BULK (46 IN. LONG) -vvvvvvoeeooeoeeee oo AR | AR
11 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 5/8 +rrrrrrreooeoeoeeeeoeeeeeeeeeoeoeeeeeseeeeeeeee 4 4
12 7532 | RIVET, 5/16 oo oo oo oo oo oo oo eeseseeoeeeeeeeee oo eeeeeeeesesesene e 4 4
13 inskmasya RIS T YU =1 SO 1 1
14 70§ | NUT, HEX, 3/8-16 ....... 4 4
15 B51 | WASHER, LOCK, 3/8 4 4
16 [UIIU9] | WASHER, FLAT, 3/8 8 8
17 B759 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 roeeecccorrseessereessseesscerseesssesseseeesessseen 2 2
18 BT5A | NUT, NYLON LOCK, 3/8 = 16 w.ecovorroesseceeerssessseeeessssssseseesssesssesseesssesseseesssssseees 2 2
19 [OTS507 | SHIM, TILT BED PIVOT w.oooovvoooereseeeeeeeeeeeeeeseseeeesseeeessseeesssseesseseeesseeeesseesesseseeneen AR | AR
20 [OISSBY | BUSHING, URETHANE ...oovoooooeeceeeessseeseeeeessssseseeeessessseesseessesesseseesssesssessessesse 4 4
21 [OI5358 | ASSEMBLY, TILT BED HINGE WELD 2 2
22 [OTZ3UT | BUSHING, STEEL woooooooeeocereoeeeeseeeeessseeseesesesssesesesseesesssssesseesseesseseesssssesessessesse 2 2
23 BEE] | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-3/4 oooooooooooee oo 4 4

FOR LATCH PLATE AND PROP ROD COMPONENTS, SEE PAGE 2-11.
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CARGO BOX-CARRYALL TURF I

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

[UI5607 | KIT, CARGO BOX (INCLUDES ITEMS 1 - 31) eeoveeeeorroesseereesssesssceeessssseseenessesse 1 1

1 [T52T2 FRONT PANEL ASSEMBLY (INCLUDES ITEM 2) woovvvooooooooeoeeeoeeeeeeeeeeeeeeeeeeee 1 1
2 | [momss39n DECAL, BED LOAD ..ooooooeoeoeoeoeeeeeeeeeeeeee oo 1 1
3 [0I5359 SIDE PANEL ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 5 AND 7 - 18) ....... 1 1
4 [0I5355 SIDE PANEL ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 6 - 17 AND 19)| 1 1
5 012513 BRACKET, TAILGATE, DRIVER SIDE .oorsrroooe oo 1 1
6 [OIZ514 BRACKET, TAILGATE, PASSENGER SIDE 1 1
7 [IZ537 STUD, FLUSH HEAD ..o 4 4
8 2z WASHER, FLAT, 516 ..oovovooeoooooeeeeeeeeseeeeseeeeeeeeee e 4 4
9 rra WASHER, LOCK, 5/16 .vvvveoeoeeoooeeoeeeeeeeeeeeeeeeeeeee oo 4 4
10 223 NUT, HEX, 5/16 = 18 oovooeoeeeoeeeoeoeeeeeeeeeeee oo 4 4
11 T0T5200 GRIP HAND oo 2 2
12 [OT539] SPRING, COMPRESSION ........ooooooeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e 2 2
13 33 BUSHING, NYLON ................. 2 2
14 1231 ROLL PIN, 18 X 1 oo 2 2
15 [I0a=3 BARREL, PLASTIC (BLACK) 2 2
16 [0T5353 BUSHING ... 2 2
17 [0TI99q WASHER, FLAT, B/8 oo oeoeoeooeeeeeeeeeeeee oo 2 2
18 [OI5313 LATCH, DRIVER SIDE w..vvvvooooeooeeeoeeoeeeeeoee oo 1 1
19 [T5225 LATCH, PASSENGER SIDE oo 1 1
20 [0T0933 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 w...ooooooeeeveoeeeoeeeeeeeeeeeeeeeeeessees e 2 2
21 [OT5273 TAILGATE ASSEMBLY (INCLUDES ITEM 22) ....ooooooooooooeeeeeeeeeoeeeeeeeeeeeee oo 1 1
22 [OI331] DECAL, CARRYALL TAILGATE w.ovoooooooooooooeoeoeoeeeoeeeeeeeeeeeeeeoeoeeeeeeee 2 2
23 0% BUSHING, NYLON . oooooooooeoeeoeeeooeeoeoeeee 2 2
24 | moIEYETDR KIT, TAILGATE ANGLE 1 1
25 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 w.vvvvvvvvooeeeeeeeeeeeeeeeeeeeee oo 21 | 21
26 a3 NUT, NYLON LOCK, 5/16 = 18 ..o 23 | 23
27 [UTA38] CAP, CORNER - -oooooooeoeeeeeeeeeeoeee oo oo eeeeeeeeeeeseeeeeee e 2 2
28 [OIZ37] SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 w.vvvvvvvvvooeeeeeeoeeeeeseeeeseeeeeeeeeeeseeerese 4 4
29 0T34 SCREW, TORX TRUSS HEAD, 1/4 = 20 X 3/4 w.vvvvovoooeeoeeeeeeoeeeeoeeeeeeeeeeeeeeeeeeeeeee 4 4
30 B33 WASHER, FLAT, 1/ ooooooooooooeoeoeeoeeoeeoeoeeeeeeeeee oo 4 4
31 BZ33 NUT, NYLON LOCK, 1/8 = 20 wovvvoooeooeeoeoeoeoeoeeoeeeeoeoeeoeeeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseeene 4 4
2RI xwacorar = S0 1 1
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ACCESS DOOR AND SIDE DOORS-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | [OIBYIETY | LATCH, COMPARTMENT DOOR ..oooooooooiiceoossosssioeoeesssssesiseeeesssssesesesesssssseeseessssee 2 2
2 | [UIBBYIDY | PLATE, LONG BED ACCESS DOOR ......oocoooooosooiieeeessssesiereesssssssesseessssssesseessssee 1 1
3 TOTEBE] | HINGE, LONG BED ACCESS DOOR oooooooooeoeoeoeoooeoeoeoeoeeeeeeeoeoeeoeeoeoeoeoeeoeeoeeeoo 1
4 [UIZZ7Y | INSULATION, BULK (8-1/2 IN. LONG) w...eeeeevorosecesceeeessesesecereessssssseeeessseseseenesessse AR | AR
5 [UI0Z35 | BOLT, CARRIAGE, 5/16 - 18 X 1 ...oovooroeeseeeeessssseseeeessesesesseesseeesseseessssssseessessesse 3 3
6 [UI7077 | BOLT, CARRIAGE, 5/16 - 18 X 5/8 w.vvvvveeseccerersreseserresseessssseesseesssssessssssssesseesessee 3 3
7 FZZ3 | NUT, NYLON LOCK, 5/16 = 18 weovvrrressieeeorssessreressssessseseesssesssesseesssssseseesss e 6 6
8 03 | SCREW, HEX HEAD CAP, 1/4 - 20 X 5/8 ..ooooooooeoeoooeooeoeoeooeoeeeeooooeeeeeooeeoo oo 2 2
9 [OIZZ80 | CLIP, ANGLE, CARRYALL w.ooooooeeieeeosseeeseeeeessseseseeseesseesseesseesseeeseeseeessesesessessesse 2 2
10 BZZ3 | NUT, NYLON LOCK, L/4 = 20 w.ecovorroessicceeesssessseeeessssesseseesssesssesseesssseseseessessseee 2 2
11 [UIZZ8Y | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 worvrooeioceeorssessoereesssessseesssssssssssessesse 2 2
12 1016955 | ASSEMBLY, COMPARTMENT DOOR (DRIVER SIDE)
(INCLUDES ITEMS 14 AND 16 = 19) ... ..o 1 1
13 [UI6954 | ASSEMBLY, COMPARTMENT DOOR (PASSENGER SIDE)
(INCLUDES ITEMS 15 = 19) ... eeeeeeeeeeeeeeeeeeeeeeeee e 1 1
14 [0T69TH ASSEMBLY, COMPARTMENT DOOR WELD (DRIVER SIDE) v..vvvvoooooeeeeereoeo! 1 1
15 1016909 ASSEMBLY, COMPARTMENT DOOR WELD (PASSENGER SIDE) ........eoo..! 1 1
16 BZ3 NUT, NYLON LOCK, 1/4 = 20 wovvvooooooooeooeoeoeoeoeoeeoeoeoeoeeoeoeoeoeoeoeeeeeeeeeeeeeeee oo 2 2
17 703 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 +rvvvvvvvvoeoeoeoeooeeeoeoooeeoeoeeoeeeeeoooeeeeoe 2 2
18 | [OIEYIED] LATCH, COMPARTMENT DOOR  wovvvvooooooeoeooeeeeooeoeeoeoeoeoeoeeeeeoeeeoeeoeoeoeeeeoo 2 2
19 [0T69Z] HINGE, COMPARTMENT DOOR  cvvvvvovvooooooeeeeeoeeeoeeoeoeoeoeoeoeooeoeeeeeeeeeeeeeeeeesesesesooones 2 2
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FLAT BED ASSEMBLY-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
[UI69Z7 | ASSEMBLY, FLAT BED (INCLUDES ITEMS 1 - 8) w.covorrooesoccreessseessceeresssssseereesesse 1 1
1 [0T039 BOLT, CARRIAGE, 5/16 = 18 X L vvvvvvvvoeeoooooeeeoeeoeoeeoeoeooeoeoeoeoeoeeeeeeeeeeeeeseesessesoooes 21 | 21
2 a3 NUT, NYLON LOCK, 5/16 = 18 wvvvvvevoooooeeooeeeeeoeooeeoeeoeoeoeoeoeooeoeoeeeeeeeeeeeeeeeeeeseooese 21 | 21
3 [I687Y YN V1= =)= S 1 1
4 [0T6892 PLATE, FORWARD FLOOR .vvvvoooooooooooeooeeeeeeeoeeoeeoeoeoeooeeoe oo eeeeeeeeesssssseseeooes 1 1
5 ACCESS DOOR, LATCH, AND MOUNTING HARDWARE
(SEE PAGE 2-17)
6 [OTZa7] INSULATION, BULK (20 IN. LONG) +.vvvvooeoooeoeeeeeeeeee oo AR | AR
7 [UTE893 SN0 = Ko o = S 1 1
8 [OTZ7] INSULATION, BULK (8 IN. LONG) +vvvvvveeeeeoeeeoeeeee oo eeeeeeeeeeeeeseeseoooe AR | AR
9 B755 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 ..ecevvooseeeceeessseeseccsseesssesseeseessessseee 2 2
10 BT5A | NUT, NYLON LOCK, 3/8 = 16 w.ecovorroesseceeorssesssceeessssssssesessseesssesseesssesseseesssssseees 2
11 [OISEBT | BUSHING, URETHANE ...ooooroooeoieoeessseeseeeesesssesssesssessessssesssessesssesssssessssessessesse 4
12 [OIS507 | SHIM, TILT BED PIVOT w...coovoroeeeeeeseeeeseeeeeseseeeseseeesseseseesseesseessseseessseseseesessesse AR | AR
13 [OTZ30T | BUSHING, STEEL w.ooooooeeceoeseseeeseeeessseeseeeeeesssesssesseesssssssesseesseessseseessessseessessesse 2 2
14 [UI5358 | ASSEMBLY, TILT BED HINGE WELD 2 2
15 BE6T | SCREW, HEX HEAD CAP, 3/8 - 16 x 1-3/4 4 4
16 [OTIOTY | WASHER, FLAT, 3/8 .eeeeeevoroeeeesceeeessseeseeeeessssseseeseessessseesseessesesseseessesseseesessesse 8 8
17 BT5A | NUT, NYLON LOCK, 3/8 = 16 ..eeovorroeeseereerssesssceeeessssssseseesssessssesseesssesseseessessseee 4 4
18 [UI387Z | SCREW, HEX HEAD CAP, 1/4 - 20 X 4 ..ooooovooeroeeoeeeesssessoeseesssesssesessessssessessessee 2 2
19 BIZ | WASHER, FLAT, 1/4 wooooooooooeeeooeoeeeeeeee s eeeeseseees e st eesseseesee e eeeseeeeeseee 6 6
20 BZZ3 | NUT, NYLON LOCK, 1/4 - 20 4 4
21 [OTS7Z0 | RIVET, POP oo 1 1
22 [UI33I3 | CLIP, ROD, 3/8 1 1
23 1017213 | ROD, PROP, LONG BED ooooooooooooooeoeooooeooeoeoeeeeeeeeeeeeeoeeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeoeoee 1 1
24 0 BUMPER, RUBBER ......ooooeoeooeoeeoeoeoeeoeoeoeoeoe oo oo oo 2 2
25 [OTEZOT | WASHER, WAVE ..oooooeeceeeeseeeeeeeeeesseeeseeseeess s sessees e essee s esess e sesnes e 2 2
26 O35 | PIN, COTTER, 3/32 X L woooooeeeieeoeoseessoeeeeesseesseesessssesssessessssesseesssesssssseesees s 1 1
27 MOIZZS0 | RIVET, POP oooeooocoooeeeeoeeeeeseseseeeseesseeesessee s sesssesesssesseesseesesses e essese e 2
28 | [UIBITOTL | INSULATOR, BATTERY ...oooooroooooccormossososieemeesssssosseessssssseeesessesssseeeeessesssseeressssee 1
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FLAT BED TRIM-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 [UI69Z4 | TRIM, LONG BED, DRIVER SIDE ...oosseeeeccceorsssseseeeessessseeseesssssssseessssssseessessessee 1 1
2 TRIM, LONG BED, PASSENGER SIDE .........ooooeoooeoooooeooeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
3 [UTE9Z3 | TRIM, LONG BED, FRONT AND REAR.......oorrrrosiieeressesssoeseessssssseesssssssssessessesse 2 2
4 [UI0U3A | BOLT, HEX HEAD, 5/16 - 18 X L.....eovoooocececeeessseseseceeesseseseeseessssessseessseseseeesessesse 2 2
5 1015399 | SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 w.vvvvvvvveeeoeeeeeeeoeeoeese e 18 | 18
6 FZT3 | NUT, NYLON LOCK, 5/16 - 18 w.covvrroesseeeeessssssreeeesssssssesessssesssesseesssesseseesssssseee 20 | 20
7 [OTEU77 | BRACKET, STAKE SIDE w.ooovorooeeoeeeeosseeeseeeeesssesssesseesssssssesseesseesssessssssssssessessssse 1 1
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REAR BODY TRIM-CARRYALL I, I, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 [OTEE7Y | FENDER, REAR ..oooooooooieoeresesseeseeeessseeseeeeeesssesesesseessesessesseesseessessesssesssessessesse 2 2
2 304 | SCREW, HEX HEAD CAP, 1/4 = 20 X L wovvoooooooeeoeoeoeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeessoseseoone 8 8
3 [UTZ30G | WASHER, FLAT, TYPE B, 1/4 croeeooccrcoeoeeseeeeess s seeseeseesssessesssesssessesssesssessesssese 8 8
4 BZZ3 | NUT, NYLON LOCK, 1/4 = 20 w.eoovooooeeeceeossssessceeesessseeseeresssseeseceeseesssesseeseesss oo 8 8
5 [MOTEE3T | TAILSKIRT cooooeeeeeeeseeeeeeeeeseeeeeseseeesseeeseeseeess s sessee s essees s esees e eessee e 1 1
6 [UIZZ8Y | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ooovooeviccerresssereeeessssssseesessssssseseesessee 2 2
7 [UI5225 | KIT, TRAILER HITCH (CARRYALL I, TURF Il AND Il PLUS)
(INCLUDES ITEMS 8 = 17) oo 1 1
[OT3283 BRACE, TRAILER HITCH ooooooooooooeeooeoeoeeeoeeeoeoeeeoeeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeoeeeooe 2 2
9 [0I0932 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 orvvvvvovoeoooeoeoeooeeeeoooeeeoeoeoeoeeeeeoeeeeoe 4 4
10 2z WASHER, FLAT, 5/16 1vvvvvvvooooeeoeoeoeoeeeeeoeoeoeoeoe oo oo oo oo eeeeeeeeeeessssssssseseeee 4 4
11 ra WASHER, LOCK, 5516 +..vvooooeoeooeooooeoooe oo eeeeeeoeeeoeoeoeoeooeeeeeeeeeoeoeeeoeoeeoeoeoeooeee 4 4
12 23 NUT, HEX, 5/16 = 18 wvvvvvveeeoooeoeooeeoeoooeeeeeeeoeoeeeeeeoooeeeeeeeoeeeeeeseoeee oo 4 4
13 705 SCREW, HEX HEAD CAP, 3/8 = 16 X 1-L/vvvvvvvoooeooooeoeoeoeooeeeooeoeoeoeeeeooeeeeeo 2 2
14 709 NUT, HEX, 3/8 = 16 11vvvvvvvvveoeeeeeoeeoeeeoeoe oo eeeeesoe e eeesssse oo eesessoes 2 2
15 B51 WASHER, LOCK, 3/8 2 2
16 [UTII9g WASHER, FLAT, 318 ..ooooeoeoeeeeooeoeeoeoeoeoeo e e oo e oo 2 2
17 [II553 DECAL, TRAILER HITCH oo 1 1
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REAR BODY TRIM-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 [OTZITE | WASHER, FLAT, 1/4 oooooecccceooeeeeoeeeesseeeseeeeesssesesessee s esseess e eseee e sesses e 12 | 12
2 304 | SCREW, HEX HEAD CAP, 1/4 - 20 X L ooooooooooeoeoeooeooeoeooeoeeeeoeeeeeeeeeeeeeeee e 8 8
3 BZZ3 | NUT, NYLON LOCK, L/4 - 20 ..ecovorroessiceeesssessseeesessesssesessssesssesseesssssseeseessessseeees 8 8
4 inases QIR VNI 4L LY 1 1
5 [UIZZ89 | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ..ooroeevcccerreessevrressssssseeeesssssseesessesse 2 2
6 [OTEE7Y | FENDER, REAR ..oooooooooeeoceoeoesseeseeeesseeeseesesesssesesesseessessssessees e essessessssessesss s 2 2
7 [OI7079 | KIT, REAR BUMPER (INCLUDES ITEMS 8 - 12) w..covovoooesoccoeeossessseeeessessseenessesee 1 1
8 [I6379 BUMPER, REAR .o oeeeeeeeoeeeoeoeeeeeee oo eeeeeeeeeeeseeeseeenes 1 1
9 [0T687Y PLATE, MOUNTING, LONG +......eoooooooeoeoeeeeeeeeeeeeeeeeeeeeeeeee e eeeseeesesseese s 1 1
10 Z3 NUT, NYLON LOCK, 5/16 = 18 +....roooeooeoooeeeeeeeeeeeeeeeeeeeeeeeee oo 4 4
11 [UTI697 WASHER, FLAT, 5/16 w.vvvooooooooo oo oo 6 6
12 [0TEE7Y BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 +rrvvovoooooeooeooeeeeeoeeoeeooooen 4 4
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WHEELS AND TIRES
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WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION L SE

1 2 3 4
1 NUT, LUG oo oo oo eeeee oo eeeeeeees s 16 | 16
2 | [UIEEIAUZ | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD, 4-PLY (18 X 8.5 - 8)

(CARRYALL 1 ONLY) oooooeeoeoeooooeeooeeeeeeoeeoeeeoeoeeeeeooe oo eeeeeesees s 4 4
2 | [UIE5IAUY | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD, 6-PLY (18 X85-8)..| 2 2
2 | [UIEEIAU] | ASSEMBLY, WHEEL (WHITE) AND TIRE, EXTRA TRACTION, 6-PLY (18 X 8.5-8) | 2 2
2 | [UIESIAUY | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM, 6-PLY (18.5 X 6.5 - 8)

(CARRYALL 1, 11, TURF T AND VIY oo 2 2
3 [OIZ77] | WHEEL RIM, WHITE (8 INCHES WIDE) .....ovvroseceeeeeerseeescereesseseseeeesssessseesessesse 4 4
4 | [MUISB7TZUZ | TIRE, UNMOUNTED, PREMIUM TREAD, 4-PLY (18 X 8.5 - 8) (CARRYALL | ONLY) | 2 2
4 | MUIZZ700Z | TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY (18 X 8.5 - 8) w.vvvvoesevccrrrrrssssrrne 2 2
4 | MUIZE930Z | TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY (18 X 8.5 = 8) wvvvvvvrrsseesreccerrrrrrr 2 2
5 FZTU | STEM, VALVE oooooooeeeeoeeeseeeeeeeeesseesseeeeeess e eeeeeese s seesees st eesees s sssees s 4 4
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OPERATING
INSTRUCTIONS DECAL

KEY SWITCH OPERATING INSTRUCTIONS
DECAL + Read Owner's Manual and safety warnings located on dash panel

* Study and understan trols.

A WARNING « Make sure whesls are tumed n dsieddirecion.
READ AND FOLLOW THESE WARNINGS AND THE OPERATING O OFF | ON * Turn key to "ON" position and be sure nothing is in
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN . “’Vh“‘—‘l"/‘e‘mf‘: > Smﬁs:?’-jze‘ﬂ e

v wi

CAUSE SEVERE INJURY OR DEATH.
Operation from driver side by authorized persons only CARRYALL I, Il, AND o ronware N-Neural | R-Reverse (Buzzer wil
and onl¥ in designated areas - not on public roads. TUREF Il y depre:
O NOT start vehicle until all occupants (two (2) per s release when
maximum) are seated. e ) « Tostop, release acce
Remain seated with entire body inside vehicle and hold « After stopping, firmly depr

%n‘to s?at Iha_ndtle or har&dr?il ‘ath?ll timeé.d | dand eu
rive slowly in turns and straight up and down slopes. - e
Never stan%j, in front of or behi%d vé)h\cle. P O OFF 0 ART 1016216-01
([1)0 NOT operate while under the influence of alcohol d
rugs.
DONOT leave children unattended on vehicle at any i CARRYALL Il PLUS CARRYALL I, Il, AND
CCl 1019606-01 TURF Il

DRIVER/PASSENGER
WARNING DECAL

OPERATING INSTRUCTIONS

nual and safety warnings located on dash panel
d controls

e
~ Place shift lever in "N~ Neutral position

brake pedal.
ch to “START" position and release.

heels are turned in desired direction
ing is in your patl
Wil vehicle is stopped, select vehicle direction by p
shift
F - Forw N R- rse (Buzzer
hen accelerator pedal is pushe
celerator pedal to increase spee
must be released to shift vehicle to

not in use.
cei 1

CARRYALL Il PLUS

AN WARNING

Riding in cargo bed

can cause severe inj
or death.

Do not ride in cargo
oG 101

BED LOAD WARNING
DECAL

/\ WARNING
CRUSH AREA

[

STAY CLEAR
CCl 1016094-01
CRUSH AREA
DECAL

CARRYALL
TURF I
DECAL CARRYALL
DECAL

/A WARNING

Crush area. »
Can cause severe injury.
Stay clear when closing bed.

BED LATCH WARNING DECAL

Q

P
1=
N

IO->r

CCl 1015437-01

VEHICLE LOADING DECAL

- Vehicle rated capacity - 800 Ibs. on level surface only. - Cargo should be evenly spread over the floor of th

VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
« For vehicle stability, when fully loaded, drive slowl

ross trailer weight. See Owner's Manual.
LOADING g ght. See and avoid stopping on or backing down steep hills.
——— Maximum cargo load - 300 Ibs. Weight to include cargo . “Avoid top heavy loads. See Owner's Manual
B:: ine'sson:::: bed load and gross trailer weight. . When driving on uneven terrain or down steep hills
UEIE *+ Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load CCl 1019601-01

CARRYALL | ONLY

« Vehicle rated capacity - 1200 Ibs. on level surface only. « Cargo should be evenly spread over the floor of thd

VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured
« For vehicle stability, when fully loaded, drive slow!

LOADING gross trailer weight. Se: Owner's Manual. and avoid stopping on or backing down steep hills
e Ovnere M, * Maimum cargo oad - 800 bs. Weight o include cargo . ‘Avoid top heavy loads. See Owner's Manual.

A bed load and gross trailer weight. + When driving on uneven terrain or down steep hills}
andWarnings ondash. . aximum trailer hitch tongue weight - 150 Ibs. reduce speed and load CC11019602-01

CARRYALL Il, TURF Il, AND Il PLUS
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DECALS-
CARRYALL I, Il, TURF II, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING ..........ooooooceoeeeeeeeeseeeeeeeeeeeeeseeeeseeesee 1 1
2 | [UIBZSIOY | DECAL, KEY SWITCH (CARRYALL I, Il, AND TURF 1) woooooooooroesoiceresssessereessssne 1 1
2 | [UIBZSIDZ | DECAL, KEY SWITCH (CARRYALL Il PLUS ONLY) woooooooiiicoooossesoieereessesseereesssse 1

3 | 101621601 | DECAL, OPERATING INSTRUCTIONS (CARRYALL I, Il, AND TURF [l) woooovooooo..... 1 1
3 | [UIBYZZOY | DECAL, OPERATING INSTRUCTIONS (CARRYALL Il PLUS ONLY) .oooorooeeiceonn. 1

4 | [UIS5390] | DECAL, BED LOAD WARNING 1 1
5 DECAL, CRUSH AREA ......oooooooo... 1 1
6 | [UISZ370] | DECAL, BED/LATCH WARNING 1 1
7 [UI539] | DECAL, CARRYALL | (DRIVER SIDE) w.....ccovororoseieeresssessosereesssssssseeessssssessessessee 1 1
7 [UI5399 | DECAL, CARRYALL | (PASSENGER SIDE) .oooooeiicororroessoversesssessseesesssssssesessessee 1 1
7 [UI5394 | DECAL, CARRYALL Il (DRIVER SIDE) ...oecovoooroseieeeesseessoeseesssesssseessssssssessessesse 1 1
7 [UT5399 | DECAL, CARRYALL Il (PASSENGER SIDE) wooeeeoeoooeeeereeessseeessosisesseeeeesssssssssseeenen 1 1
7 1016086 | DECAL, CARRYALL Il PLUS (DRIVER SIDE) ..ovovoooooooeooeoeoeeeseseeeseeeeeeeeeseseeeeee e 1 1
7 1016085 | DECAL, CARRYALL Il PLUS (PASSENGER SIDE) 1 1
7 | [UIITZBUZ | DECAL, CARRYALL TURF Il (GREEN STRIPE) (DRIVER SIDE) 1 1
7 | [@UID7ZEO1 | DECAL, CARRYALL TURF Il (GREEN STRIPE) (PASSENGER SIDE) .......ccovvvrern. 1 1
8 | [UIO7370J | DECAL, CARRYALL TURF Ii 2 2
9 | [UITBUIDY | DECAL, VEHICLE LOADING (CARRYALL I ONLY) 1 1
9 | [OUISEUZUY | DECAL, VEHICLE LOADING (CARRYALL Il, TURF Il, AND Il PLUS) w.ooovrrrssereon. 1 1
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BATTERY DANGER DECAL

ELECTRIC /: ‘

VEHICLE N\
(,
\

( ‘ j INGERSOLL-RAND
DECAL
POTENTIOMETER CAUTION DECAL
) (ON WIPER SWITCH COVER)

voTicR e O TS A
ARSIy HOT MANIFOLD DECAL

(CARRYALL | ONLY)

GASOLINE DANGER DECAL CAN CAUSE SEVERE INJURY
oY Rotating parts
A WARNING

HOT
+ GASOLINE EXPLOSION / FIRE ;
« CAN CAUSE SEVERE INJURY OR DEATH. menifold & mufler
+ NO SMOKING, SPARKS, OR OPEN FLAME. KEEP CLEAR cci 5.
+ STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
« TURN FUEL VALVEA~ ) ON DURING OPERATION.

(~~) OFF DURING STORAGE OR TRANSPORTGG) 1015476-01 (ON STARTER/GENERATOR
AND ENGINE)

GASOLINE
VEHICLE

TRAILER HITCH
DECAL

NOTICE

MAXIMUM TONGUE
WEIGHT - 150 Ibs.

CCl 1011553

FRAME GROUND WARNING DECAL

Do not contact positive (+) battery post or cable to frame.
Disconnect negative battery lead first.

Can cause severe injury or death.
Do not tamper with engine governor adjustment.
CCI 1019152-01

/\ WARNING 5 /\ WARNING
Negative frame ground. Can cause severe injury. & Excessive speed.

(ON FRAME)
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DECALS-
CARRYALL I, Il, TURF Il, AND Il PLUS, CONTINUED

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 [UI367] | DECAL, BATTERY DANGER/POISON .....ccooororooiiiceeessesssoereesssssssseeessssssessesssssee 1
2 | [UTYZIIUY | DECAL, INGERSOLL-RAND w......ocoooorrsoesocceeessssssseesesssssessesseesssssesesssesssssseeseeesssse 2 2
3 | [UIEIOY0Y | DECAL, POTENTIOMETER CAUTION (CARRYALL | ONLY) weoooorroooiocermmsssssiceenen 1
4 | [OUISATEUY | DECAL, GASOLINE DANGER ......oooooooooioooiooeoeissssosoeesesssssesieeessssssseeeeesssssssneeese 1
5 | [OUIOBUS0Y | DECAL, MOVING PARTS AND HOT MANIFOLD ...ooecovoooooeoicceeesseseseceeesessssseeenens 2
6 [UII553 | DECAL, TRAILER HITCH (CARRYALL Il, TURF Il AND Il PLUS) ©..coovorroseecrenrrnn. 1 1
7 | [UTIISZOY | DECAL, FRAME GROUND ..ooooooiiccooosooosoeeeesssessoeesessssssseessesssessssesssesssesseessesssssee 1
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A WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.

Operation from driver side by authorized persons only
and only in designated areas - not on public roads.
DO NOT start vehicle until all occupants (two (2) per s
maximum) are seated.

Remain seated with entire body inside vehicle and holg
on to seat handle or handrail at all times.
Drive slowly in turns and straight up and down slopes.
Never stand in front of or behind vehicle.
DO NOT operate while under the influence of alcohol g

gs. . .
O NOT leave children unattended on vehicle at any t
CCl 1019606-01

DRIVER/PASSENGER
WARNING DECAL

VEHICLE LOADING DECAL

« Vehicle rated capacity - 1500 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

« Maximum cargo load - 1000 Ibs. Weight to include cargo
bed load (500 Ibs. MAX) and gross trailer weight.

+ Maximum trailer hitch tongue weight - 150 Ibs.

VEHICLE
LOADING

Read Owner's Manual
and warnings on dash.

Page 4-6

OPERATING
INSTRUCTIONS DECAL

OPERATING INSTRUCTIONS

« Read Owner's Manual and safety warnings located on dash pane
« Study and understand controls.
« To start engine:
— Place shift lever in “N"~ Neutral position
— Depress brake pedal,
— Turn key switch to “START" position and release.
« To operate vehicle:
—Make sure wheels are turned in desired direction.
— Be sure nothing is I pa
— While vehicle is stopped, select vehicle direction by
shift lever or switch in desired position
F-Forward  N-Neutral R - Reverse (Buzz
- Park brake will release when accelerator pedal is pus
— Slowly push accelerator pedal to increase speed.
- Accelerator pedal must be released to shift vehicle t
« To stop vehicle
- Release accelerator pedal and push brake pedal
| it locks.
y and place shift
en not in use.

KEY SWITCH
DECAL

GASOLINE VEHICLE

QOFF |ON

ELECTRIC VEHICLE

— After stopping, firmly push park brak
—Turn key to *OFF” position, remove
lever in straight up neutral position

GASOLINE VEHICLE

OPERATING INSTRUCTIONS

ead Owner's Manual and safety warnings located on dash panel
« Study and understand controls.
« Make sure wheels are turned in desired direction.
« Turn key to “ON" position and be sure nothing is in you
+ While vehicle is stopped, select direction by placi

shift lever or switch in desired position

F-Forward N-Neutral R -Reverse (Buzzer will
 Vehicle will start moving when accelerator pedal is de
« Slowly depress accelerator pedal to increase speed. Park
release when accelerator pedal is depressed
« To stop, release accelerator pedal and depress brake p
« After stopping, firmly depress park brake until it |
« Place forward and reverse switch in neutral positio
Turn key “OFF" and remove key when not in use
CCl 1016216

ELECTRIC VEHICLE

N\ WARNING
CRUSH AREA

-

STAY CLEAR
CCl 1016094-01
CRUSH AREA
DECAL

« Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.

« For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.

+ Avoid top heavy loads. See Owner's Manual.

« When driving on uneven terrain or down steep hills,
reduce speed and load. CCI 1019600-01
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DECALS—CARRYALL VI

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING -..oooooooooooooooooooeooeoeooooeeoeoeoeoeooeeooo 1 1
2 | [UIBZSIDZ | DECAL, KEY SWITCH (GASOLINE VEHICLE) w..oocoooroooooioceoeeessssoseeresssssseeneesssee 1
2 | [UIBZSIDY | DECAL, KEY SWITCH (ELECTRIC VEHICLE) coooooccooooooosioceemessssssessesssesseenesesssee 1
3 | [DUIBYZZOY | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE) woeooeeeooorssscceene 1
3 | 101621601 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE) eoooooooooooooooeeeeeooroooen 1
4 | [OTBOTAT | DECAL, CRUSH AREA wooooooooooeoeeeoeoeeeeeeeoeoeoeeeeeoeeeeoeeeeeeeeeeoeoeeeoeeeoeoeeeoeeeoeoeee 2 2
5 TTI60 DECAL, VEHICLE LOADING +oooooooooeoeeeoeoeoeoeoeoeoeoeeoeoeoeoeeoeeeeeeeeeeeeoee, 1 1
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NOTICE

Do not operate vehicle without this cover properly installed.

See vehicle Maintenance and Service Manual before servicing.

CCl 1019315-01

V‘ NO H
ELECTRICAL COMPONENT ! e |
COVER CAUTION DECAL KEEPOUYDFYHEREACHOFCNILDREN-DUNOYY\P-KEEPVENYCAPS“GNYNDLEVEL
(ON COVER)

BATTERY DANGER DECAL
(ON FRAME)

NOT DO NOT USE AS GRO
CCl 1019646-01 BED LOAD

ELECTRICAL COMPONENT WARNING DECAL
MOUNTING PLATE NOTICE \ A WARNING

(ON PLATE) Riding in cargo bed
can cause severe inj
or death.

Do not ride in cargo

CCl 1015539-01

ELECTRIC
VEHICLE

SIDE FRONT
DECAL
CARRYALL VI
DECAL
BED BOLT
WARNING DECAL INGERSOLL-RAND
A WARNING DECAL
Bed can tip up unexpectedly.
Can cause severe injury.
Bed hold down bolts must
be fastened. CCl 1017078-01
A WARNING
" * GASOLINE EXPLOSION / FIRE.
+ CAN CAUSE SEVERE INJURY OR DEATH
GASO LINE . g(T) O%Ng\lkg\vr\?éS;\ﬁ%@\?f%%%%?ﬁ&%ﬁ REFUELING.
VEHICLE " 0P DURING STORAGE OR TRANSPOR T Jorsa76.1

(ON FRAME ADJACENT
TO FUEL TANK)

@ GASOLINE DANGER DECAL

A)

MOVING PARTS AND
HOT MANIFOLD DECAL

/\ WARNING

CAN CAUSE SEVERE INJURY

E}(g Rotating parts

s/ [y
manifold & muffler

KEEP CLEAR ¢ 1019605-01

(ON
Negative frame ground. Can cause severe injury. Excessive speed. STARTER/GENERATOR
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment. AN D ENG'N E)

CCl 1019152-01

(ON FRAME)
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DECALS—CARRYALL VI, CONTINUED

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1 | [[OTUBZBTY | DECAL, NO GROUND ...ooooorooooeeeesssssesieeeesssesseceseesssesesseeesssessesesssesssssseesseesssse 1
2 | [UTYZISUY | DECAL, COMPONENT COVER ...cooooorooeioeeeeesssossiesessssssseeeseesssssssesssesssssseseeessssee 1
3 [UI367] | DECAL, BATTERY DANGER/POISON ....ocooooorooiieeoessssssieseesssssssssessssssssessessssse 1
4 | [UIS53YTY | DECAL, BED LOAD ..oooooooooceoooooooeoiceeeessessseesessssseseeesesssssesseesseeseseeeeesessss oo 1 1
5 | 101707801 | DECAL, BED BOLT ..ooooooooooooooeeeeeeeeeeeeeeeseeeeeeeseeeseseeeeeseeeeeeese s seeeesneeeeeseseeeeeee 1 1
6 | [UIBYTIOZ | DECAL, CARRYALL VI (DRIVER SIDE) w..ocoooorooooiiceoossosssiereesssssssessessssssesseesssse 1 1
7 | [UIBYTIDY | DECAL, CARRYALL VI (PASSENGER SIDE) 1 1
8 | [UIOZIUOY | DECAL, INGERSOLL-RAND w.ooooooeiiccooosseseooceeessssseseeesessssseseeeesesssseeeeeseesss oo 2 2
9 [OTE757 | DECAL, SIDE PANEL ....ooooovorooeeeieeeessseeseeeeesssesesesseessessseesseessesssseseesssesesessessesee 4 4

10 | [OISATE0] | DECAL, GASOLINE DANGER ....ooooooooioceoosssossoeeeesssessseeesesssssssesseessssssesseesessseeees 1

11 | [UITBUSO] | DECAL, MOVING PARTS AND HOT MANIFOLD oooooiiccooooroesoeeesesseeseeenesessseen 2

12 | [UIIT5Z00 | DECAL, FRAME GROUND WARNING .....ccoovooooorosoossssesceeeeseessseessssseeessessessessesse 1
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BRAKES, PEDAL,
AND CABLE ASSEMBLIES [




ed Parts
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REAR BRAKE ASSEMBLY, SELF-ADJUSTING-

CARRYALL |
ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
[UIBZ330] | CLUSTER, PASSENGER SIDE BRAKE (INCLUDES ITEMS 1-9) .oovooveoeeeecseceeeen 1 1
[UIBZ3307 | CLUSTER, DRIVER SIDE BRAKE (INCLUDES ITEMS 1 - 9) w....oocovvveeeeseeeeeeeseccnnen 1 1
1 | [omzaon ASSEMBLY, BACKING PLATE, PASSENGER SIDE
(INCLUDES ITEMS 2, 3 AND 4) ... eeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
1 | momzang ASSEMBLY, BACKING PLATE, DRIVER SIDE (INCLUDES ITEMS 2, 3AND 4) .. | 1 1
2 | B MECHANISM, ADJUSTING, PASSENGER SIDE 1 1
2 | mIBIEER MECHANISM, ADJUSTING, DRIVER SIDE ......ooooooooooeoeeoeoeoeeoeoeoeoooeeeee 1 1
3 | mIszZ3uy S == o 1 1
4 | moIEZ3SUY S = =T =0 £ = 1 1
5 TOT0850 COVER, DUST oottt et e et e e e e e e s e et e e e eaba e e e eaaaas 1 1
6 | [mUIBZ3ZON PACKAGE, BRAKE SHOE (FOUR PIECES) vvvvvvvooeeooeoeooeoeeeoeoeee oo, 1 1
7 [0TIE6q KIT, SHOE RETAINER (FOUR PIECES) .........oooooeeeeeooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeene 1 1
8 | MIEIE3UY PACKAGE, BRAKE SPRING (FOUR PIECES) ... . oo 1 1
9 | 101815501 ASSEMBLY, LEVER, PASSENGER SIDE ovvvvvvooooeooeoeoeeooeooeoeeoeoeoeoeeeeoeeoeo 1 1
9 | 101815502 ASSEMBLY, LEVER, DRIVER SIDE ... oooooooooooeoeoeoeoeeeoeeoooeee oo 1 1
10 [OI39Z4 | NUT, HEX HEAD LOCK, GRADE 8, 5/16 - 24 8 8
11 [UIETS3 | BOLT, BRAKE CLUSTER MOUNTING, GRADE 8, 5/16 - 24 x 7/8 8 8
12 | [OZUZZION | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B ON PAGE 5-6)
(INCLUDES ONE EACH OF ITEMS 13 AND 14 AND TWO EACH OF ITEM 15 ...... 2 2
12 [UITZ03 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS LOWER THAN
9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A ON PAGE 5-6)
(INCLUDES ITEMS 13-15) c.vvvoovooooeeeeeeeeeeeeeeeee oo eeeeeeeeeeeeeeeeeeseeeeeeeneeee e 2 2
13 PIN, CLEVIS, 5/16 +rvvvvvvoveeoeoeeooeeeeeooooeee oo oo eeeeooeeeeee oo eeeeseoeeeoeeee oo 2 2
14 =g PIN, COTTER, 3/32 X L oovveoooeooeoeeoeeeoeeeeeoeoeoeee oo e 2 2
15 [OTI77Y E-CLIP, 112 oo oo e s eesesse oo eeeeeoe 2 2
16 | 101900801 | HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) w.oooooiooooooooooooooeoeeoeeeeeeeeee 2
17 [UI3207 | HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) coooooooooioocoveeeeeseesesse e 2
18 | [UIZITIOT | DRUM, BRAKE w.ooooooooicceoossoeesoeeeessssseseeeesssesseessessssessseeessssessseeseessesssseseees e 2 2
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REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED-
CARRYALL II, TURF II, Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
[UI6573 | CLUSTER, PASSENGER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 18) wvvvoooooooeoeoeoeooeeoeoeoeoeooeoeoe oo eeeeeeeeeeseseeseese e 1 1
[UI655] | CLUSTER, DRIVER SIDE BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 18) wvvvvvooooooeeooeoeoeeoeoeoeoeoeoeoeoe oo eeeeeeeeeeeeesseseesee e 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE ........oooooooooeeoeoeeeeeoeeeeeeeeeeee e 1 1
1 [III5A PLATE, BACKING, PASSENGER SIDE ....ovvoooooooooeeooeoeeeeeeeoe oo 1 1
2 [UTIE6g KIT, BRAKE ACTUATOR ooooooooooeeeeeeeeeeeoeeeee oo eeeeeeeeeeeeseeeseeene 1 1
3 [0TIZ57 KIT, ANCHOR BODY (INCLUDES ITEMS 4 = 9) ..o 1 1
4 [TIIIA NUT, MB X L eooooeooooooeooeeeeeeeeeeeeeee oo 2 2
5 | WASHER, LOCK, 14 oo 2 2
6 N/A PISTON, ANCHOR ..o eeeeeeeeeeeeeeeeeeee e 2 2
7 N/A BOLT, ADJUSTMENT ..o oo 1 1
8 N/A BODY, ANCHOR ......ooooooooeeeoeeeeeeeeeeeeeeeeee e 1 1
9 [UTI303 CAP, ADJUSTMENT BOLT -.--oooeooooooeeoeeeeeeeeeeeeeeeeeeee oo 1 1
10 | [mormEssm PACKAGE, BRAKE SHOE (FOUR PIECES) ... ... ooooooooooooeeoeeoeeeeeeeeeeeeeeeeeeeeeeeoone 1 1
11 [0TIZ5q KIT, SHOE RETAINER (FOUR PIECES) .......veoooooeoooeooooooooooeoeoeeeeeeeeeeeeeeeseoeseoone 1 1
12 [TIZ53 PACKAGE, BRAKE SPRING (FOUR PIECES) ..vvvvvvoooooooeeeeee oo 1 1
13 N/A ARM, BRAKE LEVER  ...oooooooeooooeeeeeeeeeee oo 1 1
14 TUTOS5] COVER, DUST oo eeeeeeeeeeeeeeeeeeeeee e 1 1
15 [UITZ03 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS LOWER THAN

9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A ON PAGE 5-8)
(INCLUDES ITEMS 16 - 18) ...ieeiiiiiieiiiee ittt e e 2 2
15 [0Z0Z2107 KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B ON PAGE 5-8)

(INCLUDES ONE EACH OF ITEMS 16 AND 17 AND TWO EACH OF ITEM 18) ...... 2 2
16 PIN, CLEVIS, 5/16 ...eveoocveoeeeeeeseeeeeeeeeeeeeee oo 2 2
17 o3y PIN, COTTER, 3/32 X 1 w.oovoormieooaeessosssssssssss s ssssessssss s 2 2
18 [OTI779 E-CLIP, 1/2 oo 2 2
19 [UI39Z4 | NUT, CONE LOCK, GRADE 8, 5/16 - 24 .......oooevveeeeeeeenereesesseesssssesosssesssessee 8 8
20 [UIZT53 | BOLT, BRAKE CLUSTER MOUNTING ...ooooovveeceeeoeeceeneseeeeeseeeseseeeoseses e 8 8
21 | [OIZITIOY | DRUM, BRAKE ....cooiiioiiiiiiieioisesssssssssesssssessssssss s ssssssssss s 2 2
22 [UI320] | HANGER, BRAKE CABLE ......ccoooooivveoiceeeosesisesssssssssesesssessssessssesssssssses s 2 2
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BRAKE PEDAL AND CABLE ASSEMBLY-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 iz I RN ) A o =TT T R 1 1
2 | [UIBEB3UY | SPACER, EQUALIZER ...ocooooroooooiiceeesssossoeseesssesssessessssseseessessssssssesssesssessessesssese 2 2
3 [OI7ZI] | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) woroooeocccereese e 1 1
4 N/A PIN, EQUALIZER PIVOT ..o 1 1
5 FZT3 | NUT, NYLON LOCK, 5/16 - 18 w.ovorroeeseeeeerssesssceeeeesssesseeseessssssesesseesssssseseesssssseee 5 5
6 [OIIZ03 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS
LOWER THAN 9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A)
(INCLUDES ITEMS 8 = 10) wvvvvvvvvooeeeeeee oo oo eeeeeeeeeesesseseoeeee 2 2
7 | [UZOZZIOL | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B)
(INCLUDES 2 EACH OF ITEM 8 AND ONE EACH OF ITEMS 9 AND 10) ................ 2 2
8 [OTI77g XL I T 7 S 2 2
9 mzg PIN, COTTER, 3/32 x 1 2 2
10 PIN, CLEVIS, 5/16 +vvvvvvvoeeeoeeeeooeoeeeoooeeeeoeeoeoeee oo eeeeseoee oo 2 2
11 | [OIBZBZ01 | KIT, BRAKE PEDAL (INCLUDES ITEMS 12 AND 13) ...cooovoooooeiocoeosssseseeenessssseseen 1 1
12 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wvvvvvvvooooooooeeoeeoeoeeeo 4 4
13 [0T3869 PAD, BRAKE PEDAL oo oooooooooeoeooeoeoeeeeeeeeeeoeoeoeoeoeoeoeeoe oo eeeeeeeeeeseeses 1 1
14 [OIZ53] | SPRING, BRAKE RETURN ooooooiiicooosoeeeseeesesssoseessseseesssesssesseessessssssssssesseseesse 1 1
15 | [OIUS3ION | ROD, EQUALIZER (CARRYALL | ONLY).cooorroooiooceersssossieeeessesssoeseesssseseseeessssseeen 1 1
15 | 101953102 | ROD, EQUALIZER (CARRYALL Il ONLY).ooooooooooooooooooooooooeoeeeeeeeeeeeeeeeeeoeoeeeeeeeoeeeeeeeee 1 1
16 | 101953001 | BOLT, HEX HEAD SHOULDER, 3/8 X © oooooooooooooooooooooooeoeeeeeoeoeeoeeoeeoeoeoeoeoeeoeeoeeoeeooee 1 1
17 [ZZ3 | NUT, NYLON LOCK, 5/16 - 18 wvvvovooeoeeeereeoceeeeeessesesesssseeeeseeeesseeesesssesesssseeeeseseeesee 1 1
[UIIB7702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 18 - 22, AND ITEM 25 ON
PAGE 5-13 OR 5-15) .oovoooovooeoeeeeeoeeeeee oo eeeeeeeeeseeeeeseeeeee e 1 1
18 N/A ROD AND PAWL oo oo 1 1
19 [0I7079 PIN, COTTER, 7/68 X 12 +rvvvooeooeoeeeoooooeoeeeeeeoeeeeeeeeoeoeeoeeoe oo eeeeeeeesesssssesosones 1 1
20 [UIUS7] NUT, PUSH, 516 orooooooeoooeoeoeoeeoeeoeoeooeoeoeeeeeeeeeoeoeeeoeoeoe oo oo eeeeeeeeeeee oo 1 1
21 0 SLEEVE, PARK BRAKE ROD ovvvvvoooeoeeooeoeeeoeoeoeoeeoeooeoe oo 1 1
22 1010932 JOINT, BALL, /4 = 28 oo 1 1
23 [UI0933 | SPRING, PARK BRAKE TORSION ...ooooeieccceersseseseeeeesssessesseessesssscseessssssseessessesse 1 1
24 [OTOTZ] | SPACER, PARK BRAKE ...coooroooeeioeeeossseeseeeeesssesesesseesssssssesseesseessesssssessssessessesse 1 1
25 TOTOS79 | BUMPER, RUBBER 1 1
26 079 | NUT, HEX, 1/4 - 20 1 1
27 [UIIZ0Z | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) 1.vvvvvvoooeoeoeooeeoeoeoeooeoeoeoeoe oo eeeeeeeeesseseoooesseee 1 1
28 [ZZD | WASHER, FLAT, 5/16 ..oovooroeceeeeesseesseereesssesssesessesesssesseesssesseesssesssesssessees e 5 5
29 [UIOUZY | SCREW, HEX HEAD CAP, 5/16 - 18 X 2-1/2 wooovooevoceeorsseesseeeesssesssseessssssssesnensessee 4
30 EQUALIZER (FOR VEHICLES WITH EQUALIZER DESIGN SHOWN IN
DETAIL B ) ooooeoeeeeeeoeoeeeoeeeeeeeeeeeeeeeeeeeeeoeoeeeee oo oo 1 1
31 [UIIZIY | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 32 - 35) 1 1
32 =3 BUSHING, NYLON oo oo eeeeeeeesses s 2 2
33 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 =16 X 1/2 wovvvvvvoooooooeooeoooeoeoeo 2 2
34 [UT3879 NUT, PUSH, 318 ooooeoeoooeoeeoeeeoeoeoeeeeoeoeee oo e eeeseeeeeeoeoe oo 1 1
35 [UI387] PAD, PARK BRAKE -ovvvvoeeooeoeooeoeeeeeoeeeeeoeeoeoeee oo 1 1
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BRAKE PEDAL AND CABLE ASSEMBLY-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 ez I RN ) A =TT T R 1 1
2 | [UIBEB3UY | SPACER, EQUALIZER ...ooooooroooooiieeeesssoosoeseesssssssessessssseseessessssssssesssesssesseeseeesssse 2 2
3 [OI7ZI] | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) worvooeoccccroreee oo 1 1
4 N/A PIN, EQUALIZER PIVOT ..oooooeoeoeoeoeeoeoeoeoeoeoeoeeeeeoeeeeeeoeoeeeeeeeoeeeeeoeoeoee oo 1 1
5 FZZ3 | NUT, NYLON LOCK, 5/16 - 18 .ovvoroeereeeeerssessreeeeesssessseseessssssssesseesssesseseessessseeee 5 5
6 [UIIZ03 | KIT, BRAKE CABLE, REAR (FOR VEHICLES WITH SERIAL NUMBERS
LOWER THAN 9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A )
(INCLUDES ITEMS 9 = 11) 1ovvovoooooooooeooeeoeeeoeoeoeoeoeeee oo eeeeeee s 2 2
7 | [UZ0ZZIOY | KIT, BRAKE CABLE, REAR (FOR VEHICLES WITH SERIAL NUMBERS
9907-746860 AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B )
(INCLUDES TWO EACH OF ITEM 9 AND ONE EACH OF ITEMS 10 AND 11) ........ 2 2
8 | [UIBTEBUY | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 9 - 11) 2 2
9 [OTI779 E-CLIP, /2 oo 2 2
10 m3q PIN, COTTER, 3/32 x 1 2 2
11 PIN, CLEVIS, 5/16 +rvvvvvvoeeeeoeoeoeoeeeeoeoeeeeoeeoeoeee oo oo 2 2
12 | [OIB78Z01 | KIT, BRAKE PEDAL (INCLUDES ITEMS 13 AND 14) ...oooovooooeeiocooeesseeseeeeessssseeen 1 1
13 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 +vvvvvvvoooooooeooeoeoeoeo 4 4
14 [UT3869 PAD, BRAKE PEDAL oo ooooooeoeooeooeoeooeoeeeeeeeeeoeeeoeeeeoeoeoeee oo eeeeeeeeeeeeeoee 1 1
15 [UIZ53] | SPRING, BRAKE RETURN ..ooooceiccceossoeesecceeessseseseeeessesssesseessesescseesssesssseseessesse 1 1
16 | 101953001 | BOLT, HEX HEAD SHOULDER, 3/8 X © oooooooovoooooooeoooooooeoeeeeeeeeeeeeeeeeeeeoeeeeeeee oo 2 2
17 FZT3 | NUT, NYLON LOCK, 5/16 = 18 .ovvoroeeseceeerssesssceeeesssesssseseesssesssesseesssesseseessesssnee 2 2
18 | [OIUS3IOL | ROD, EQUALIZER, FRONT ...oocoooosooosoiereesssossossesssssssessssssssssessssssssssesseesesssenes 1 1
19 | 101953102 | ROD, EQUALIZER, REAR (CARRYALL Il AND Il PLUS) 1 1
20 | 101953103 | ROD, EQUALIZER, REAR (CARRYALL VI ) woooooooooooooooeoeoeoeoeoeoeoeooeoeoeeeeeeeeeeoeoosesooe 1 1
[OIIB7702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 21 - 25 AND ITEM 25 ON
PAGE 5-13 OR 5-15) 1vvvvvooovooooooooooeoeeee oo oo oo oo eeeeeeeesessesesseses 1 1
21 N/A ROD AND PAWL oo eeeeeeeeeee oo 1 1
22 OI7ozg PIN, COTTER, 7/68 X 112 +.oooeooooeeeooeoeeeoeoeeoeoeeeeeeooeeeeeoeoeee oo 1 1
23 [0TUST] NUT, PUSH, 5/16 orrvoovooooeoeeoeoeeoeoeeeeeeoeeeeeoeoeeoeeeeeeoeeeoeoeoeee oo 1 1
24 SLEEVE, PARK BRAKE ROD ....oooooooeoeeoeeoeoeoeoeo oo oo eeeeeeeeeeesssesoosoeeeeeeee 1 1
25 1010932 JOINT, BALL, 14 = 28 ooooooeoeeoeoeoeoeoeoeoeoeoeoeoeoeoeoeee oo eeeeeeeeeeeeeseoeeeee 1 1
26 [UI0Y33 | SPRING, PARK BRAKE TORSION 1 1
27 [UTOUZ] | SPACER, PARK BRAKE .....oooosoeeicceeesseeeseeeeesssesessseessessseesseessesssseseesssessseessesse s 1 1
28 TOTOBTE | BUMPER, RUBBER ....oooooooooeoeeeeooeooeoooo oo oo oo oo oo oo oo oeeeesessesessese oo 1 1
29 TOZG | NUT, HEX, 14 < 20 oo oo oo oo e 1 1
30 [UITZ0 | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) 1 1
31 [ZZ] | WASHER, FLAT, 5/16 wooooooreeseroeeee 1 1
32 [UI09Z] | SCREW, HEX HEAD CAP, 5/16 - 18 x 2-1/2 4 4
33 | [UTUYUBUY | EQUALIZER (FOR VEHICLES WITH EQUALIZER DESIGN SHOWN IN
DETAIL B ) oo oo oo eeoeoeeeesseoesesee e eeeeeeesesses s 1 1
34 [OIIZTY | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 35 - 38) ....ccovoovreeceerrnssseseerensesene 1 1
35 33 BUSHING, NYLON oo oo 2 2
36 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 <16 X 1/2 wvvvvoooooooooooeooooeoeooo 2 2
37 [I3879 NUT, PUSH, 378 oo oo oo oeoeooeoeeoeeeee oo eeeee oo 1 1
38 [0T387] PAD, PARK BRAKE 1 1
39 | 101976301 | PLATE, RETAINER ooooooooooooooeooeeoeoeeeoeeoeoeoeoeoeoeoeoeeoeeoeo oo oo oo oo eeeeeeeeeeeseeeeeee 2 2

1999 Carryall Vehicle lllustrated Parts List Page 5-9


.?sku=1242
.?sku=101865301
.?sku=1017211
.?sku=7473
.?sku=7473
.?sku=1011403
.?sku=102022101
.?sku=101874601
.?sku=1011779
.?sku=1035
.?sku=1010829
.?sku=101878201
.?sku=1013869
.?sku=1013531
.?sku=7473
.?sku=7473
.?sku=101953101
.?sku=101187702
.?sku=1017029
.?sku=1010877
.?sku=1010805
.?sku=1010933
.?sku=1010927
.?sku=1010878
.?sku=1028
.?sku=1011402
.?sku=1241
.?sku=1010921
.?sku=101990801
.?sku=1011418
.?sku=1032
.?sku=1013876
.?sku=1013870




FRONT BRAKE ASSEMBLY-
VEHICLE WITH FOUR-WHEEL BRAKING

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

1 2 3 4

[0I6573 CLUSTER, PASSENGER SIDE BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) w..ooooovveoeeeeoeseeeeeeeeeeeeeeeeseeeesss oo 11
[0I6557] | CLUSTER, DRIVER SIDE BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) w..ooooeveoeeeeoeseeeeeeeeeeeeeee e eeeoe e 11

1 [ULII54 PLATE, BACKING, PASSENGER SIDE 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE .......oovvoreooeeoreeeeeeseesseseneeseseseesseseseesseessennens 1 1
2 [UTIZ69 KIT, BRAKE ACTUATOR .....oovvoomereooeeeeessseeesesseseoeesesseeseses s 1 1
3 [0LIZ67 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) .......oovveemeeeneeeeseeeseneseeeee 1 1
4 [ULII14 NUT, MB X 1 oo 2 2
5 [1153] WASHER, LOCK, 1/4 ......cooorvvoeeeereoeeeeeooees e seeeese s 2 2
6 N/A PISTON, ANCHOR .....ooooomrveearereieeeeeeeseseesseeeessse s 2 2
7 N/A BOLT, ADJUSTMENT ..oooooveooeeeoeeeeeeseseeeeeeeeeeee oo seess o 1 1
8 N/A BODY, ANCHOR .......oooommmvveomeeesoosssessesssesseosessessssessesss s sesssessessssseesons 1 1
9 [OTI303 CAP, ADJUSTMENT BOLT ...ovooooeevceoeeeeeeeeeeseeeeseeeeesseseesse e 1 1
10 | [ULIE6304 PACKAGE, BRAKE SHOE (FOUR PIECES) 1 1
11 [UTIZ69 KIT, SHOE RETAINER (FOUR PIECES) .....ooorveeoreeeseeeeeneeeeseeeeeseeessneseee e 1 1
12 [ULIZ63 PACKAGE, BRAKE SPRING (FOUR PIECES) ..........oirvrverereeriissnsssessessessennons 1 1
13 N/A ARM, BRAKE LEVER .........oomrmroeoosmeeeeeseeooesseeseseseesosseesseesseesessesesssssss s 1 1
14 TUTUS50 (o7 /== 30 01U OO 1 1
15 | [UIB74601 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) .....cocooovvrvrernnenn. 2 2
16 PIN, CLEVIS, /16 ..ooovvvveeoeeveeoeseesosesseesoessessssssessessssessssssessessssssssessssssessessens 2 2
17 o3y PIN, COTTER, 3/32 x 1 2 2
18 [orI779 E-CLIP, 1/2 oo 2 2
19 | 101872701 | NUT, HEX, 5/16 = 24 w.ooooovveoeceeoeeeeeeeeeeeeseeeeeseeeeeeesees e ese e 8 8
20 [I7A | WASHER, LOCK, 5/16 X 24 ....ooooorvvveeeseeoeseesooessessssesssssssssessssesessessss s 8 8
21 | 101869001 | WASHER, CONE, 5/16 ......osrrveeeroeereesnseeeeseseesesesesssseesesssssesessessseesseseseesesesessess 8 8
22 1017232 | BOLT, HEX HEAD, 5/16 = 24 X 1 ..ooooooooeveeeeeoeeeeeeeeeeeeessesesoseseseesesees s 8 8
23 [OTIIZ] | DRUM, BRAKE ......ooooeeoeeeeoeeeooeseeeeeeeeees e esses e 2 2

NOTE: SEE PAGE 6-11 FOR FRONT BRAKE CABLE CLAMP AND BRACKET.
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ACCELERATOR PEDAL ASSEMBLY-
ELECTRIC CARRYALL | AND ALL GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 [UI7699 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ............. 1 1
2 1013871 PAD, ACCELERATOR PEDAL oovvvvoooooooeooeooeoeoeoeeeoeeoeoeoeoeoeoeoeeoeee oo eeeeeeeeeees oo 1 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wvvvvvvvooooooooeoooooeooeoo 4 4
4 [BZ3 | SCREW, HEX CAP, 3/8 - 16 X 1-1/2 ...eeovooooeeeeeeeeeessesseeeeesssesseceeseesesseseesees s 1 1
5 B3A | WASHER, FLAT, 318 ...oooovooooeeeecceeesssesseeeeesseesessseesssseseeseeeseeeseeseesssssssesees s 2 2
6 | [OZOZEUOL | KIT, ACCELERATOR PIVOT ROD (INCLUDES ITEM 7) w.ooooooooeeeeoeeoeeeooeeoeeeeeeeeeeeer 1 1
7 [UTI70g SPACER 1 1
8 | 101818801 | STUD, BALL 1 1
9 [UI72Z3 | BEARING, PIVOT SUPPORT .......ocvvossoeeseeeeesssessseeeeesssssssesseessesssscseeessessssessessesse 1 1
10 | [EOTIBBITA | NUT, FLANGE, 1/4 = 28 .oooooooooooeoeoeoeoeooeoeoeeeeeoeoeoeooeoeoeoeoeeeeeeeeeeeeeeoeeoeoeeeee oo 1 1
11 | [OIBIZZTT | RETAINER, SPRING ..oooooorooooooooeossosssoessesssesseessessssessseessssssssssessesssssssesesesessseees 1 1
12 | 101796201 | SPRING, RETURN ooooooooooeeeeeoeoeoeoeeeoeoeoeeeeoeeoeoeeeeeeeoeeeeeoeoeeeeeeoeeeeeoeoeee oo 1 1
13 [OIZ37H | CUP, SPRING w..ooeoovoooeeeseeeeseseesseeeesseeeseeseeess e sessee st essee s esees s sessesse s 1 1
14 [UI738] | BUMPER, RETURN SPRING 1 1
15 [ZZD | WASHER, FLAT, 5/16 w.covvoroeseoceresseesseeeeesssesssesessssessssseesssesssssseesssssesseesse e 1 1
16 [ZZ3 | NUT, NYLON LOCK, 5/16 - 18 ovvvovrrrreeeeseroceeeeseessesesssesseeeeseessssesssssssesesssseesssesseesee 1 1
17 | 101871901 | (ASSEMBLY, ACCELERATOR ROD (ELECTRIC CARRYALL | ONLY)
INCLUDES ITEMS 18 AND 19) wvvvvovvoooooeeeoeeeeeoeoeoeooeoe oo eoeeeeeeeeeeeseeeeoseoeeee e 1
17 | 101912401 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL | ONLY)
(INCLUDES ITEMS 18 AND 19) ..o 1
17 | [OIBZZOU] | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL Il, TURF II
AND Il PLUS) (INCLUDES ITEMS 18 AND 19) .vvvvvvvoooooeoeoeeeeeoeeoeeeeoeoeoeeeeeeeeee 1
17 | [OIB7AT03 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL VI ONLY)
(INCLUDES ITEMS 18 AND 19) ..o oo 1
18 [0TI0EA NUT, UNE HEX JAM, 14 < 28 oovoooooeoeoeooeoeeeoeoeeoeoeoeoeoeoeoeoeoeooeoee oo 2 2
19 [OTI733 JOINT, SPRING-LOADED BALL ..o 2 2
20 BT5A | NUT, NYLON LOCK, 3/8 = 16 w.ecovorrreeseccreerssssssceeesssssssseeseesssessesesseesssssseseesssssseeen 2 2
21 BZZ3 | NUT, NYLON LOCK, L/4 = 20 w.ccovorroeesecceeeessosssceeeeesssesseseesssessesessessssesseseesse s 4 4
22 [OTAUU] | WASHER, FLAT, TYPE B, 1/ coooeocccrcoeeeeseeeeessseseseeseeseeesssessessseesseseesssesssesseseseee 4 4
23 [UII694 | SUPPORT, ACCELERATOR PIVOT ROD 2 2
24 | [OIBBIDUY | SCREW, HEX CAP, 1/4 - 20 X 1-1/8 wooooooooccoersessesceeeesseseseeeresssesssseeeesseesseereesssse 4 4
[OIIB7702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 25 AND ITEMS 17 - 21 ON
PAGE 5-7 OR ITEMS 20-24 ON PAGE 5-9) ... ooooooooooo oo oeoeoeeoeoeeeeoeoeooeeeeeeee 1
25 N/A RACHET, PARK BRAKE -ooooooooooooeooooooeoeoeeeeeeeoeeoeeeeoeoeoeoeoeoe oo eeeeeeeeeeee oo 1 1
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ACCELERATOR PEDAL ASSEMBLY-
ELECTRIC CARRYALL Il AND VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 [UI7699 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ............. 1
2 1013871 PAD, ACCELERATOR PEDAL ......oooooooooeoooeoeeeeeeeeeeeeee oo 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wrvvvovoooooooeoeeeeeeeeoeoe 4
4 [BZ3 | SCREW, HEX CAP, 3/8 - 16 X 1-1/2 ...ecovooosoeesceeeeesssesseeresesseeseceeseesesssseeseeess oo 1
5 B3A | WASHER, FLAT, 318 w...ooovooooeeeeccreesssesseceeeesseesesesseesssseseeseessesseeseessssesseseessessseen 2
6 760 KIT, ACCELERATOR PIVOT ROD ........oooooooooeeeoeeeeeoeeeeeeeee oo 1
7 [Z73 | NUT, NYLON LOCK, 5/16 - 18 1
8 | [mUTBEZOOT | SCREW, HEX HEAD CAP, 1/4 - 20 X 1-3/8 2
9 [UI72Z3 | BEARING, PIVOT SUPPORT .......coovossoeeseeeeessseseseeeeessessssesseessssssseseessssssseessessssse 1
10 [OTSE6] | NUT, FLANGE LOCK, 1/4 = 20 ....ooovooreoeseceeeesseeeseseesseessosseesssesssessessssseseessessessee 1
11 | [OIBIZETT | RETAINER, SPRING ..oooooorooooioeooossssssieesesssesseessessssssseesssessessseessesssssssessessessseeens 1
12 | 101796201 | SPRING, RETURN ... oiiooooooooooeoooooeoee oo oo oo eeeeeeeeeeseeeeeeeeeeee e 1
13 [OIZ37H | CUP, SPRING w..oooooooooeeeeeeeeesesseseeeeesseeeseeeeess s sessee st essee s esees e sesses e 1
14 [UI738] | BUMPER, RETURN SPRING 1
15 [OT7E00 | LEVER, ACTUATOR ooooiioccoeoeeeeeieeeessseeseesesssssessesssesesesstesseesssessessssseesssesseses s 1
16 WASHER, PLASTIC, 1/2 oo oo oo eee oo 1
17 [UI7723 | COVER, ACCELERATOR ................ 1
18 BZ33 | NUT, NYLON LOCK, 1/4 - 20 5
19 [UIZ007 | WASHER, FLAT, TYPE B, 1/4 4
20 SCREW, HI-LO HEX HEAD, #8 « 18 X 1/2 rrroooooooeo oo 2
21 [UII694 | SUPPORT, ACCELERATOR PIVOT ROD ..ooooorooiiceeossesssiereessssesseeessssssseesseesesse 1
22 | [OUIBEIDUY | SCREW, HEX CAP, 1/8 - 20 X 1-1/8 woooooooiccoesoeesosereessessseeereesseessceeeesssessseereeessee 4
23 [ZZT | WASHER, FLAT, 5/16 ..oovvorreseioceresseesseeeeesssesssesessssesssesseesssesssssseessssssesseesse e 1
24 B75A | NUT, NYLON LOCK, 3/8 x 16 2
[UIIB7702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 25 AND ITEMS 17 - 21 ON
PAGE 5-7 OR ITEMS 20-24 ON PAGE 5-9) ... oooooooooooooooeeoeeoeoeeeeeooeooeeeeeeee 1
25 N/A RATCHET, PARK BRAKE ........oooooooeoeoeeeeeeeeeeeeeeeee oo e 1
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STEERING,
FRONT AND REAR SUSPENSION
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STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 [UI386] | JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) w....coovorrecereereen. 1 1
2 [OI7ZZq SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ....vvvvvoooooeooeoeeeeeeeeeeeeeeeeeeeee e 3 3
3 rIa WASHER, LOCK, 5/16 --vvvvvooeoeeee oo 3 3
4 | 101984801 | KIT, STEERING COLUMN MOUNTING BRACKET ..o 1 1
5 [UIE663 | SCREW, PHILLIPS, TYPE A, #12 - 11 X 5/8 wooovoeevccceersseesesereesssessscseessssseseseeeeesse 2 2
6 [UI6Z69 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 2 w.evvvveseeeccrerrrsn. 2 2
7 B3A | WASHER, FLAT, 3/8 ...ooovooreoeeoeeressessserresssene 4 4
8 [UIEIBY | SCREW, HEX HEAD CAP, 3/8- 16 x 7 2 2
9 BT5A | NUT, NYLON LOCK, 3/8 = 16 w.ecovorreeereereesssssssceeesssssesssesesssssssesesseesssesseseesssssseeee 2 2
10 [UIZZ89 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 .oreeccccccrrer.. 1 1
11 [OTIBTA | WASHER, FLAT, 5/16 ..oooooovorooeeeoceeesssesseeesesssesssesseesssesssessessseessesssssessssessessesse 1 1
12 [UTZZ9Y | BOOT, STEERING COLUMN wooooooeiiioceeeeeeeseseeessseeeeseeseessseeesssseesssseeeeseesesssenseen 1 1
13 1016181 | ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) rooooooooeeeeeererrero. 1 1
14 [0TZ60q RING, RETAINING .o eeeeoeeoeeeeeeeeeeeeeeeeee oo 1 1
15 [IZ60a WASHER, STEEL, 5/8 1 1
16 Az 1 1
17 1014125 2 2
18 [OI2713 ASSEMBLY, BEARING -.oooooooooe oo eoeeeeeeeeeeeeeeeeeeeee oo 2 2
19 [OIZI7q SEAT, BEARING —oooooo oo oo 2 2
20 [T5525 SHAFT, STEERING COLUMN ..o 1 1
21 1016622 COLUMN, ALUMINUM STEERING ........oooooooooeeeeeoeeeeeeeeeeeeeee oo 1 1
22 1014214 RING, RETAINING .o ooeoeoeeeeeeeeeeeeeeee oo 1 1
23 [OTZZ1] SEAL, BEARING oo 1 1
24 1016263 | COVER, STEERING COLUMN 1 1
25 [OIBISH | WHEEL, STEERING .....e.oeovorooeeeseeeessseeseeeeesssesesesseesseesseesseessseeseseesssesesessessesse 1 1
26 [OT7Z73 | NUT, NYLON LOCK, 5/8 - 18 eeroeeeeorseeeseceeessseseseesesssessesseesssesssessessssssseessessessee 1 1
27 | 101615502 | PLATE, SCORECARD (CARRYALL I, Il, Il PLUS AND VI) wooooooooooooooeoeoooeoeoeooeoeeeoe 1 1
27 1016219 | ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 28 - 31)
(CARRYALL TURF 11 ONLY) oo 1 1
28 [IZ569 SCREW, ROUND HEAD, #12 = 14 X 1 eoooeeeooooooeoe oo 2 2
29 [IZ564 SPRING, TAPERED COMPRESSION ........oooooooooeeeeeeoeeeeeeeee oo 2 2
30 [0I6214 GRIP, PENCIL oooooooe oo eeeeeeeeeeeeeeee oo 2 2
31 1016154 CLIP, SCORE CARD 1 1
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STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

[UTB78307 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 - 20) w..covvvrveeesccerrrrrene 1 1

1 [0T3039 SEAL, DUST, PASSENGER SIDE ........oooooooooeeeeeeeoeeeeeeeeeeeeeee oo 1 1
2 TR Y == o= 2 2
3 | momEsTo ASSEMBLY, INNER BALL JOINT ..o 1 1
4 | 101880301 WASHER, TAB .vovvvvvvveeeeeeeeee e eeeeeeseseeeeee e 1 1
5 N/A BOX, STEERING GEAR .....vvoooeoooooooeoeoeeeeeeeeeeeeeeeeeeee oo 1 1
6 N/A BEARING, LOWER PINION 1 1
7 N/A PINION, STEERING oo ooeeoeeeeeeeeeeeeoeeeee oo eeeeeeeeeseeeseeenes 1 1
8 | [mUmBrYELY BEARING, UPPER PINION .......ooooooooooooeeoeeoeeeeeeeeeeeeeeeeeee e eees e 1 1
9 | mUmrYvTy RING, C-TYPE STOP oeeeeeoeooeeeeeeeeeeeeeeeee oo 1 1
10 1013051 RING, SNAP oo oo 1 1
11 U303 SEAL, DUST, STEERING PINION ... oo 1 1
12 | [OIBTETOn GUIDE, STEERING RACK ...eeeeeeoooeoeooeoeeeeeeeeeeeeeeee oo 1 1
13 | [oIB79EUl SPRING, YOKE ..oovoooooooreoreo 1 1
14 [0I3043 NUT, LOCK, RACK SCREW 1 1
15 N/A SCREW, RACK GUIDE ..ovvooooooeooeeoeoeeeoeoeeeoeoeooeo oo eeeeeeeeeeeeeeeeeeoeee e 1 1
16 N/A RACK, STEERING ... 1 1
17 | [oIS7Isn WASHER, STOP ovvvoovoeeeeeeee oo eeeeeeeseeeeeeeeeeee e 1 1
18 | 101879601 RING, C-TYPE STOP oo 1 1
19 T80 SEAL, DUST, DRIVER SIDE w...oooooooooeooeoeooeoeoeoeoee oo eeeeeeeeeeeeeeeeeoeeeeeee e 1 1
20 | 101880101 RING, RETAINING ..o oeeooeeeeeeeeeeeeeee e 1 1
21 inaicis QR INI GOy BT A 1 1
22 530 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 23, 24 AND 25) ............... 1 1
23 [T5597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 1 1
24 7602 NUT, HEX SLOTTED, 3/8 = 24 .....ooooooooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
25 [0TIU3q BOOT, DUST oo eee oo 1 1
26 [555 | NUT, HEX, LEFT-HAND THREAD, 1/2 - 20 crooiicccovossoeeseeeessessseeseesssseseseeesessseees 1 1
27 [UTZZ6] | LINK, RACK AND PINION DRAG .......ccoovvororeseessssessesesseessssesssssesesssseeeesssssssssseeenen 1 1
28 1013042 | NUT, HEX, ML2 X 175 oooooeeeeeeeeeeeoeeeeeeeoeeoeeeeeeeeeeee e 1 1
29 [EZ4 | BOLT, HEX HEAD, 3/8 - 16 X 1-1/2 creeeeccccceseeerceeeesseessereessseessesseessseeseseesse e 3 3
30 BZA | WASHER, FLAT, 318 w..oooovooeoeeeeeoeesseesseeseessessseessessssessesseesessssesesessesssssessseessnees 3 3
31 BZ5A | NUT, NYLON LOCK, 3/8 - 16 w.covvvorrrrreesereroeeeeseessssesssssseeessessessesesssssesesssseeessesssssoe 3 3
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FRONT SUSPENSION, UPPER-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 [UI6353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) .o.ceovorresecccreerren. 2 2
2 [0T6329 BUSHING, URETHANE ......ooooooooooeeoeeeeeeeeeeeeee oo 6 6
3 [T635] SLEEVE, DELTA OUTER oo 1 1
4 [0I6349 SLEEVE, DELTA INNER .ovoovoooooooe oo eeeeeeeeeeeeeeeeeeeoeeeeee e 2 2
5 BT5A | NUT, NYLON LOCK, 3/8 = 16 w.ecvvorroeereereesssesssceeeessssessseseessssssesesseesssesseseessessseee 8 8
6 TUT0Z00 | BOLT, HEX HEAD, 3/8 - 16 x 4-1/4 4 4
7 1308 | NUT, HEX, 1/2 - 20 oo 1 1
8 [GZ3 | BOLT, HEX HEAD, 3/8 - 16 x 1-1/2 2 2
9 [OTOTZ | NUT, DIMPLED LOCK, 3/8 = 16 w...ocovooooeeseceeessseseseeeesssesseeseesssesssseeesssssseessessesse 4 4
10 PZ0T | SCREW, HEX CAP, 318 - 16 X 2-1/4 wevovvvooeeeeeeoeeoeoee oo 4 4
11 inausozan: R =10 0 | 1 1
12 553 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 w.ooovvvooooeeeesseiecereeesssesessssseseesseeessesseesen 1 1
13 530 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 19, 20 AND 21) ................ 1 1
14 [OT7ZBH | STRAP, A-PLATE weooooooooeeeoeseeeeeseeeesseeeseesesesesesssesseesseessessees e esses e essess s 2 2
15 [UIZZ35 | SHOCK ABSORBER, FRONT 2 2
16 DI04 | PLATE, SPRING MOUNTING 1 1
17 [UI6389 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT 1 1
18 7539 | BALL JOINT (INCLUDES ITEMS 19, 20 AND 21) woovoeeiccccrerseeseccrreesssesseseeesessseen 1 1
19 [T5597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 -.rrrvoooooooooooeoooooeooeoeeeeeeeeeee 1 1
20 [OTIY3Y SEAL, DUST oo eeeeeeeeeeeeeseeeoeeeee e 1 1
21 7602 NUT, SLOTTED HEX, 3/8 - 24 ....oooooooooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
22 inaicis QR INI GOy BT R 3 3
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FRONT SUSPENSION, LOWER-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4

1 [UIU3ZY | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) .......cooo...... 1 1

2 [UIU3Z] | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3,4 AND 5) ......... 1 1

3 506 BUSHING, BRONZE SPINDLE ..o 1 1

4 073 BUSHING, BRONZE .- ooooooooeeoeeeeeeeeeeeeeeeeeeeeee oo eeeeeeeeeeeseeesneene 1 1

5 [0T5597 FITTING, GREASE, 14 - 28 +......oooooeeooeeeeeeeoeeeeeeeeee oo 1 1

6 [OTZU3Q | SPRING, TAPERED LEAF .oooooeeiccoeosseeeseeeeessseseseeseessessssesseesseesssessessessssessess s 1 1

7 B72 | ECCENTRIC ..o 1 1

8 709 | NUT, HEX, 3/8 - 16 1 1

9 [UIIBYZ | KIT, HUB ASSEMBLY (INCLUDES ITEMS 10 - 13) weooooooeiocceeessseeeceeessssseseeneesessne 2 2
10 [0TI393 PACKAGE, HUB BEARING ..........oooooooeoeooeeeeeeeeeeeeeeeee oo 2 2
11 [UTI304 STUD, LUG, 112 = 20 oo 4 4
12 [UI3T3 SEAL, DOUBLE LIP .ooooooooeoeeoeoeeoeoeeeeeeeeeeoeeoeeoee oo eeeeeeeeeeeeeeeeseeee e 1 1
13 [UTIBE] COVER, DUST ooooeoeee e eeeeees e 1 1
14 B754 | NUT, NYLON LOCK, 3/8 - 16 4 4
15 [UIE38] | SCREW, HEX HEAD CAP, 3/8 - 16 x 2-3/4 2 2
16 [OTE3BA | CLEVIS, UPPER DELTA ..ooovooooooooeeeeseoeeeeeesesesesssssesessssseessssessssseesssseseessessssseeseen 2 2
17 | [OIVU3IOY | NUT, NYLON LOCK, 1/2 - 20 2 2
18 IO WASHER, FLAT, 1/2 .ooooooooooeeeeoeeeee oo eeeoeeseeeeseeeeee oo 2 2
19 [OTOIST | BEARING, THRUST oeooeooereeeeoseeeesssesseesesesssesssesseesesesseesssesseessesssssessssessesss s 2 2
20 [OTE3BY | WASHER, KINGPIN WAVE .oooooooeeeeceoeeeeeeseseeessseeesssseesssseesssseessseseeseesessseeennens 2 2
21 NUT, LUG —oooeee oo eeeeees s 8 8
22 WASHER, FLAT, 3/4 ...oooooooooeoeoeeeoeoee oo eeeoeeeeeeeeeeeeee oo 2 2
23 ZBAT | NUT, HEX SLOTTED, 3/8 - 16 w.oovvrroeesoeeoessesseeeeesssessseseessssssssssesssssssesseessesssenees 2 2
24 I | PIN, COTTER, 5/32 x 1 2 2
25 B759 | SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 2 2
26 TOTEZBH | KINGPIN oeeeeeeeeeeeeeeeeee oo 2 2
27 [OISEBT | BUSHING, URETHANE ...coooooooeooeeeessoeeseeesesssesssesseesssssssesseesseessessesssssssessesssssee 4 4
28 [OTZZ0T | BUSHING, STEEL woooooooeoeeeeeeoeseseeesssesessssesssessssssseeessssssesesesssssseesssseesessessssseesseen 2 2
29 [UTZZ78 | PLATE, FRONT SPRING RETAINER ........ccovorosoeeieeeesssessesereesssssssseesssssssessessesse 1 1
30 [EZ4 | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-1/2 roeeiccccoroseessoceeeeseeesscereessseeseseeesessseee 4 4
31 WASHER, LOCK, 318 ovvvvvovoeeeeoeeeoeoeeeee oo 4 4
32 NUT, HEX, 3/8 = 16 +rrroooooeooeeeeeeeeeoeeeeeeeeee oo eeeeeeeeeseeeeeseeesee e 4 4
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FRONT SUSPENSION, UPPER-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 [UI6353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) ...oecoovorreseccreerren. 2 2
2 [0T6329 BUSHING, URETHANE -.....ooooooeoeoeooeoeeeeeeeeeeeeeee oo 6 6
3 [T635] SLEEVE, DELTA OUTER oo 1 1
4 016349 SLEEVE, DELTA INNER .vvoovooooooeoe oo oo eeeeeeeeeeeeeeeeeoeeeeeee e 2 2
5 BT5A | NUT, NYLON LOCK, 3/8 = 16 w.ecovorroeereerresssesssceeeessssessesesssssssesesseesssesseseesssssseeee 11| 1
6 [UI6385 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT 1 1
7 1308 | NUT, HEX, 1/2 - 20 weooooooeeeeereoe 1 1
8 BB6] | BOLT, HEX HEAD, 3/8 - 16 X 2-3/4 2 2
9 [OTOIZ | NUT, DIMPLED LOCK, 3/8 = 16 w...ceovorroeeeeeeessseseseeeessessseeseesssesssseessssssseessessesse 2 2
10 PZ0T | BOLT, HEX HEAD, 3/8 - 16 X 2-1/4 wovvvooveeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
11 inausozane R =10 0 1| 1 1
12 559 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 w.oovvovooooeeeesseieceereeeessessssssseseesseeeesessesse 1 1
13 (520 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 18, 19 AND 20) ................ 1 1
14 [OT7ZBH | STRAP, APLATE w.ooooooooeeeeoeseseesseeeesseeeseesesesssessesseesseessessees e esses s sessese e 1 1
15 | [OIB7UBO] | SHOCK ABSORBER, FRONT 2 2
16 [UIUTZ4 | PLATE, SPRING MOUNTING 3 3
17 [539 | BALL JOINT (INCLUDES ITEMS 18, 19 AND 20) ................. 1 1
18 [0T5597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 1 1
19 [UTIT3q SEAL, DUST oooeeeeeeeee oo 1 1
20 7602 NUT, SLOTTED HEX, 3/8 = 24 ovvvvoooeoeoeeoooeeeeeoeeeeeeoeoeoeoeoeoe oo eeeeeeeeeeeseeeseeone 1 1
21 O35 | PIN, COTTER, 3/32 X L woooooeceeeeesseesseeeeessseesseeesssssesssseesseeesessses s seesees s 3 3
22 320 | BOLT, HEX HEAD, 3/8 = 16 X L wooovovooreseeeeeeeeeeeeeeeeeeeeeeoeoooeoeeeeeseeseeeeeeeeee oo 1 1
23 | [UIUZB30Y | CLAMP BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) w..covvrrreescererrrree 2 2
24 | [UIDSS0U] | BRACKET, BRAKE CABLE GUIDE 1 1
25 | [UIB7USUL | BOLT, HEX HEAD, 3/8 - 16 x 4-3/4 4 4
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FRONT SUSPENSION, LOWER-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4

1 | 101876901 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) ..ooooooovvoo... 1 1

2 | [UIBT70UY | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3,4 AND 5) ......... 1 1

3 506 BUSHING, BRONZE SPINDLE ... ..ooooooooooeoeoooeeeoeeeoeeeeeoeoeeoe oo 1 1

4 07 BUSHING, BRONZE .o oooeoeoeeeeeeeeeeeoeeeee oo eeeeeeeeeeeeseeeseeeoe 1 1

5 [0T5597 FITTING, GREASE, 14 - 28 +......ooooooeeoeeeeeeeeeeeeeeeee oo 1 1

6 [OTZU3Q | SPRING, TAPERED LEAF .ooooooeiccoeesseeeseeeeessseseseeseessessssesseesseesssessesssesssessesssseee 1 1

7 B7Z | ASSEMBLY, ECCENTRIC 1 1

8 TOG | NUT, HEX, 378 = 16 wovvvveeeeeeeeeeeoeeeee oo oo eeeeeeeeeeeseeeeeeeseseee e 1 1

9 [UIIBIZ | ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) cooooiccormroeesevrressssessceeeesssssseeneesesse 2 2
10 [0TI393 PACKAGE, HUB BEARING -.........ooooooeoeeeoeeeeeeeeeeee oo 2 2
11 [UTI30A STUD, LUG, 112 = 20 oo 4 4
12 [UI3T3 SEAL, DOUBLE LIP .ooooooooeoeeoeoeeoeoeeeeeoeoeeoeeoeeoee oo eeeeeeeeeeeeeeeesoeeee e 1 1
13 [0TIBE] COVER, DUST ooooeoeee e oeeeeeee e e 1 1
14 B754 | NUT, NYLON LOCK, 3/8 - 16 4 4
15 [UIE38] | SCREW, HEX HEAD CAP, 3/8 - 16 x 2-3/4 2 2
16 [UTE3BA | CLEVIS, UPPER DELTA ..ooovooooooooeeeesooeeeeeesssssesssssesessssssesssssssssseesssseesessessssseeseen 2 2
17 | [OIVO3ION | NUT, NYLON LOCK, 1/2 - 20 2 2
18 IO WASHER, FLAT, 1/2 .ooooooooooeeoeeeeeeeeoe oo eeeoeeeeseeeeeeeeeee oo 2 2
19 [OTOIS | BEARING, THRUST woeeoocoremeeesoieeeesssessesesesssesssesseesssssssesssessesssesssssessssessessssse 2 2
20 [OTE3BY | WASHER, KINGPIN WAVE .oooooooeeeeeeeeeeeeeeseseeessseeesssseesesseesssseesssseeeeseesesseennen 2 2
21 NUT, LUG oooeee oo eeeeeee s 8 8
22 WASHER, FLAT, 3/4 ...oooooooooeoeoeeeoeoee oo eeeoeeeeeeeeeeeeee oo 2 2
23 ZBAT | NUT, HEX SLOTTED, 3/8 - 16 w.oovvrroeesoeeoessesseeeeesssessseseessssssssssesssssssesseessesssenees 2 2
24 I | PIN, COTTER, 5/32 x 1 2 2
25 B759 | SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 2 2
26 TOTEZBH | KINGPIN oeeeeeeeeeeeeeeeeee oo 2 2
27 [OISEBT | BUSHING, URETHANE ...coooooooeooeeeessoeeseeesesssesssesseesssssssesseesseessessesssssssessesssssee 4 4
28 [OTZZ0T | BUSHING, STEEL woooooooeoeeeeeeoeseseeesssesessssesssessssssseeessssssesesesssssseesssseesessessssseesseen 2 2
29 [UTZZ78 | PLATE, FRONT SPRING RETAINER ........ccovorosoeeieeeesssessesereesssssssseesssssssessessesse 1 1
30 [OIUI7 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2 eoveeevorerosereeeesseessesseessessssseessssssseessessessee 4 4
31 WASHER, LOCK, 318 ovvvvvovoeeeeoeeeoeoeeeee oo 4 4
32 NUT, HEX, 3/8 = 16 +rrroooooeooeeeeeeeeeoeeeeeeeeee oo eeeeeeeeeseeeeeseeesee e 4 4

1999 Carryall Vehicle lllustrated Parts List Page 6-13


.?sku=101877001
.?sku=8067
.?sku=7048
.?sku=1015597
.?sku=1012030
.?sku=8745
.?sku=706
.?sku=706
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=8754
.?sku=1016387
.?sku=1016384
.?sku=101903101
.?sku=1010028
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=7840
.?sku=7910
.?sku=8755
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276
.?sku=1010177
.?sku=357
.?sku=706
.?sku=706

i\

ELECTRI
VEHICLE
ONL

- w
a9
TnI
2%
FES>
oW
m

ELECTRIC

VEHICLE

Page 6-14 1999 Carryall Vehicle lllustrated Parts List



REAR SUSPENSION-CARRYALL |

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 (559 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) w......cooooorooescereessseescreeessseseeen 4
1 [UIZ304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) w.ooroooiovcerorssessoceresseseseenessessne 4
2 BT5A | NUT, NYLON LOCK, 3/8 - 16 w.ecovorrresseeeeesssessseeeesssesssesessssesssssseesssssssseesssssseeees 6 6
3 [OIZ30T | BUSHING, STEEL .oooooeieceeeereeseeeeessseeseeeeeesssseeseeeessessseesseessesesecsees s seeeeesse e 6 6
4 [OTS583 | BUSHING, URETHANE ...coooroooeeieeeeessseeseeeeesssesesesseessessseesseesseessseseesssesesessessesee 12 | 12
5 [OTOTZY | NUT, UNF HEX, 3/8 = 24 w..oovoroooeeoeeeessseeseeeeesssesesesseesssessesseesssesssessesssesessessessessee 4 4
6 [UIZI64 | KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) 1 1
7 [IZZ34 SHOCK ABSORBER, REAR  .........o oo oo oo eeeeeeeeeeeeeeeeeeeoeeeeeeeeee 2 2
8 [UIIZI§ | KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 9 AND 10) ... | 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ...vvovvvooooooeeoeeoe oo 8 8
10 N/A CUSHION, SHOCK ABSORBER ... - ooeoeooeeeeoeeeoeoeeeeoeeoe oo 8 8
11 inase(oy. N U Yo ) S OO 2 2
12 [UTZE7Y | SPRING, REAR LEAF .....ccovoooooeoiceeeessseeseeeeesssesesesseessessseesseessessseseeessessseesses s 2 2
13 1014573 | RETAINER, SPRING 2 2
14 [UIZ555 | NUT, NYLON LOCK, 7/16 - 24 4 4
15 B759 | SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 ...ovvvvvvereeeesrerecereeeessesessssseseessseessessessen 6 6
16 | [UIYZE50] | PAD, SPRING, DRIVER SIDE ...coovororoericcrrerrn. 1 1
16 | 101929401 | PAD, SPRING, PASSENGER SIDE 1 1
17 | 101900801 | HANGER, BRAKE CABLE (GASOLINE CARRYALL 1) w.ooooooooooooooeeooooeoooeoeoeoeoeoeoeoe 2
18 [UI3207 | HANGER, BRAKE CABLE (ELECTRIC CARRYALL ) coooooooooooeoorioeoreeeeesessessssseenen 2
19 [OI7Z35 | BUMPER, JOUNCE .....oeeocoooooooeeiceeessseeseeeeessseseseeseesseesssesseessessssessesssesesessessesee 2 2
20 | 101454602 | MOUNT, BUMPER (GASOLINE VEHICLE ONLY) w..ooooooooooooeoeeeeoeeeoeeeeeeeeeeeeeeeeeseeeeee 2
20 | [UIZSEYUZ | MOUNT, BUMPER (ELECTRIC VEHICLE ONLY) weoovororooeioeremsssssesereesssessseeseesssee 2
21 [UEY0] | SPACER, OVERLOAD BUMPER 2 2
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REAR SUSPENSION-
CARRYALL Il, TURF II, Il PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 (559 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) w.....ocoovoorooecereessseesreesssssseen 4
1 [UIZ304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) w.orroooeocceeesroeseeceresssseseenensessne 4
2 BT5A | NUT, NYLON LOCK, 3/8 - 16 w.ecovorroesseceeesssessseeesssssssseseesssessssssesssssssesseesssssseeees 6 6
3 [OIZ30F | BUSHING, STEEL .oooooeieceeeeseeseeseeeessseeseeeeeesssesesseeessessseesseessessseesees s eesses e 6 6
4 [OTS583 | BUSHING, URETHANE ...coooroooeeeeeeessseeseeeeesssesesesseessessssesseesseesseeseesseeseseessessesse 12 | 12
5 [OTOTZY | NUT, UNF HEX, 3/8 = 24 w..oovoooooeeoeeeesseeeseeeeessseseseeseessessseessees s eseesssesssessessessee 4 4
6 | [UIU7SIDY | SHOCK ABSORBER, REAR (FOR VEHICLES WITH SERIAL NUMBER 9914
AND GREATER) (SEE NOTE BELOW) oo 2 2
7 [UI3I64 | KIT, SHOCK ABSORBER (INCLUDES ITEMS 8, 10 AND 11) roeoiioccormrsssscrrnrrrne 1 1
8 [T2Z34 SHOCK ABSORBER, REAR (FOR VEHICLES WITH SERIAL NUMBERS
LOWER THAN 9914) (SEE NOTE BELOW) ... 2 2
9 [UIIZTS | KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 10 AND 11)... | 4 4
10 N/A RETAINER, SHOCK ABSORBER CUSHION ... 8 8
11 N/A CUSHION, SHOCK ABSORBER ..o oeeeeeeeeooeeooeooeeeeeeeee 8 8
12 inase(oy. I U Yo SO 2 2
13 | [OIU75Z00 | SPRING, REAR LEAF (FOR VEHICLES WITH SERIAL NUMBER 9914 AND
GREATER) (SEE NOTE BELOW) ..o oeeeeeeeeeeeeeeeeeseseoeeeee e 2 2
14 [UIZ679 | SPRING, REAR LEAF (FOR VEHICLES WITH SERIAL NUMBERS LOWER THAN
9914) (SEE NOTE BELOW) vvvvvooooeooeeoeeoeeeoeeeeoeoeoeee oo oo eeeeeseeeeseseeseeeeee 2 2
15 | [OIUZES0T | PAD, SPRING, DRIVER SIDE ...oooooooooiioeerosssesioereesssessieeesessssssseseessssssseeseeesessseeen 1 1
15 | 101929401 | PAD, SPRING, PASSENGER SIDE ooooooooooooooooooooooooooooooeeeeeoeoeeoeeoeoeeoeoeoeoeoeoeoeeoe oo 1 1
16 [UTESSY | NUT, NYLON LOCK, 7/16 = 24 oooooesooccceeeeeeeeeseseesseeeeeseeeeesessesessseeessseeeesseessssseeennen 4 4
17 B759 | SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 6 6
18 [UI3Z070 | HANGER, BRAKE CABLE .oooooooioccoosooeeseeeeesssesesesseessessseesseessesssseseessssssseessesseseee 2 2

NOTE: REAR SHOCK ABSORBERS WITH DIFFERENT PART NUMBERS
MUST NOT BE USED TOGETHER ON A VEHICLE.

NOTE: REAR LEAF SPRINGS WITH DIFFERENT PART NUMBERS
MUST NOT BE USED TOGETHER ON A VEHICLE.
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STABILIZER BAR—-
GASOLINE CARRYALL Il, TURF II, Il PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 [UI5760 | BAR, STABILIZER, 3/4 DIAMETER .ooooooieccccesosoeeoeeeesseessseseesseesssseeesssssseessessesse 1 1
2 [OTSAST | SPACER .eoooooooeeeeeeeeseeseeeeeseesessesseeseeeeseseeese e essee s essee s esee s esees e 4 4
3 [OT5Z53 | MOUNT, COMPRESSION .ooooroeieooosseeeseeesesssessseeseesseesssesssesseessessesssssssessesessse 8 8
4 BUG | WASHER, FLAT, 3/8 vvvvvoovoooeooooeoeeoeoeeoeeeeoeeoe oo oo oo oo oo oo eeeeeeeeseeeeseeseseee e 8 8
5 [OIEBIA | LINK, STABILIZER BAR ...ooooroooeiioceeesseeeseeeeesssesessseesssssseesseesseessseseesssessseessessessee 2 2
6 BEE] | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-3/4 woovvvvoooooooeoeeeeeeeeeeeeeeeeeeooeeeeeeeeeeeeee 4 4
7 B5A | WASHER, LOCK, 3/8 w.eoovoreoeseoereesseesseeseesssesssessesssssesessessessseesssessessssssesseessnees 4 4
8 [UIEBI3 | BRACKET, STABILIZER BAR MOUNTING ....ooooecicccorsoeesccreessessssceeesssessseesessessne 2 2
9 [I73 | SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 oooeeeccccoceseesseeeeesseeseeeseesssesseseeessseseee 8 8
10 LIT8 | WASHER, LOCK, 5/16 .vvrrreeeieeresssesseeeeesssesssesessssessssseesssessssssesssssesssees e 8 8
11 IZZ0 | NUT, HEX, 5/16 - 18 1.oooovoosoeseeeeesseesseeeeesssesssesesssssssssssesssesssessseesssssessessse e 8 8
12 [UT56I4 | SUPPORT, STABILIZER BAR BUSHING .oooooooeeeeiecocceeeeeeseseeessesecesseeseesessesseseeneen 2 2
13 [UTSEI3 | BUSHING, STABILIZER BAR .......coovoosoeesecceeessseseseeeessesssesseessssssseseessssssssessessessee 2 2
14 [3T0 | SCREW, HEX HEAD CAP, 1/4 - 20 X 2 weovoovooeerceeeesseessceeessseessesseessseeseseesse e 8 8
15 BZZ3 | NUT, NYLON LOCK, L/4 - 20 w.ecovorroessiceeesssessseeessssssssesessssesssssseesssssssseessessseees 8 8
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FORWARD/REVERSE SHIFTER ASSEMBLY—-

GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1016947 | ASSEMBLY, FORWARD/REVERSE SHIFTER (INCLUDES ITEMS 1-17) oooooevvvvriiens 1
1 [UIZ594 SCREW, MACHINE, #4 - 40 X 1-1/2 ...ooovvooeevooeeevoesesoees s 2
2 BU57 NUT, HEX HEAD, #4 = 40 .....o.ovooemvooeeeeoeseeeessesesessess s esses s ssess s 4
3 1012431 WASHER, FLAT, #4 .....oovvooveeeeeeeeeeeeeeeseseeeeeeeesse s ess e esse s 4
4 | [OIE7IIOY SWITCH, LIMIT oot 1
5 [[UIZ807 SWITCH, LIMIT oo 1
6 BU5E WASHER, LOCK, #4 2
7 [UI3597 PIN, ROLL, 1/8 ..ovvoooeveeoeeeeeeveee oo 1
8 [UIZ124 BUSHING, BRONZE 2
9 [UTZ7Z7 WASHER, NYLON FLAT, #4 .....oooorvvooeerooeseooesesosesssses s ssssss s sssssss s sssssssssss s 2
10 [UI6323 BASE, FORWARD/REVERSE SHIFTER .........o.ooomvveosereoeeeeeseseseesesiesessseseseesesssseneseee 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ....oooorvveoereoeeeeereeeeeeeeseneeee 1
12 [[0TZ069 WASHER, FLAT ....ooovvoioeiisiesssssesssss s s sssses s 1
13 013599 SPRING, FORWARD/REVERSE CAM 1
14 [UI358Y RING, RETAINING ....vvoovveoaevcoeceoeeseeeeesessesesses e esss s 1
15 [syan NUT, NYLON LOCK, 1/4 = 28 ....ooovvooeveereeoeseeeeeeeoeesesee oo esesess s 1
16 1013587 WELDMENT, FORWARD/REVERSE BELL CRANK 1
17 [[UTI0954 STUD, BALL, 1/4 = 28 X 1/4 w..ooooovvooeevoeeeeeseveeeesoesesee s 1
18 | [[UIY5I50] | CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL | ONLY) ................ 1
18 [UI5209 | CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL II, TURF Il
AND I PLUS) 1o eses e 1
18 | [UIB7Z70] | CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL VI ONLY) ............... 1
19 893 NUT, HEX, #10 - 32 2
20 012333 JOINT, BALL oot 2
21 U319 | SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 ......cooorvvererererrrenne. 1
22 [UIZI98] | HANDLE, FORWARD/REVERSE SWITCH .....coovviiieeoreeeeeeeoeseeeeeeeeeeeeeseeseseneseeenesene 1
23 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 .....vvovvvereeeeoeseesesssiesssssssssssesessssssssse 4
24 8233 | NUT, NYLON LOCK, 1/4 = 20 ..oooovooreveeeereeeseeieseseeesssees s esss s 5
25 [OTEZTT | WASHER, WAVE, 3/8 ......ooorvvooeeeeoeeeeoeeesoeseeeesseses s essese s essesess s esss e 1
26 BZ51 | SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 (CARRYALL I ONLY) w...oovvvoreeeeeeeeeeeeeneeseeeeee 1
27 | [UIBS580Y | RETAINER, CABLE (CARRYALL | ONLY) w.ooooivioiriioiieiissesssssssssssssssssssesssssssssenessssssssoons 1
28 B3Z | WASHER, FLAT, 1/4 (CARRYALL | ONLY) w..oorvvoirereeeeoeeseseeeeseessssessessssssssssessssssssssese 4
29 101922601 | BRACKET, TRANSMISSION CABLE SUPPORT 1
30 [UIZZ8Y | SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ...oocovveeeveeeeeeeeeeeseeeeeeseeeseeeeeseesesesesesenesene 3
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WIRING-GASOLINE CARRYALL |

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UTI87204 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 14) w.oooivvveoieoieiioeneiessesesssisssnenonns 1

1 N/A WIRE ASSEMBLY, #18 WHITE .......ooooovveierioieeseesssseeessess s esssssessss s 1
2 N/A WIRE ASSEMBLY, #18 BLACK .......ovvooeveereesesereeesssseseseessessesesessessssssesessessssssssenesens 1
3 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK ..........ccoovveemr.e. 1
4 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ..........orvvrreveineeisessssessssssssssessssssssennnnns 1
5 N/A WIRE ASSEMBLY, #18 BLUE ........cvvooovveeeseooessesssssesessoess s sssesssssessssssssss s 1
6 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
7 N/A WIRE ASSEMBLY, #18 BLACK .......vvveomveeeeeeeeseeeoeessseeseseessessesesssessssesesessessesesse e 1
8 N/A WIRE ASSEMBLY, #18 GREEN ...........rviorieoiaeississsssnesssssssessssssssssssssssssssss s 1
9 N/A WIRE ASSEMBLY, #18 ORANGE ..........ooooirvrrierseissssssesiessssssssssesssssssssssssssssssss s 1
10 015769 WIRE ASSEMBLY, #6 WHITE .......ooovveooeeeooeeeeeseseseesssseseseessssessesessessssssesssssssssessessesens 1
11 N/A WIRE ASSEMBLY, #18 YELLOW .........oorvvoeeeeeoeeeoeseesesesessseseesesessesssesseseseesssaesseenenens 1
12 N/A WIRE ASSEMBLY, #16 YELLOW .......ocouvvemmeieiaeresssssssnssssssssssesssssssssssssssssssssss s 1
13 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE 1
14 N/A WIRE ASSEMBLY, #18 YELLOW ........ooorvoeomeeeeoeeeeesssssesessessssesesesessessssss e 1
15 N/A | WIRE ASSEMBLY, #18 BLACK ........o.ooieveeemeeeoeseeeoeeeeseieseseeeeeseessseesessseseeseseseseesesse e 1
16 [UIZ387 | WIRE ASSEMBLY, #6 BLACK 1
17 N/A | WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
18 N/A | WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) w....oovvverrereeerrieenerinne. 1
19 N/A | WIRE ASSEMBLY, #18 BLACK ........o..rvveeemereoeseeeeeeeseseseseeeeeseessseeseseseseeseeseseesesseaneseeee 1
20 U592 | WIRE ASSEMBLY, #6 BRAIDED GROUND ...........crvvimirieinesisnsessessssssesssnssssssesssssssssnee 1
21 [UI573] | WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......cocovourveennnee. 1
22 [UI5337 | WIRE ASSEMBLY, #10 BRAIDED GROUND 1
23 | [UIB3730] | WIRE ASSEMBLY, #6 GREEN 1
24 [OTZTTY | WIRE ASSEMBLY, #6 RED ......oovooueverieeeosoeessasssssssssssesssssssssssssssessssssessssesssssssssss s 1
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WIRING-GASOLINE CARRYALL Il

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

101990102 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 15) ..eccvoouirveereeeseessseisnesssnesses 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE .........ovvvoomvrereeesrsesieessssesssiessssssessssesssssssssseseseoons 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK .........cccovvvernrcns 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ...........rvveereveeeeeeeeseeesseseeeeseseeseeeesseseeennnens 1
4 015769 WIRE ASSEMBLY, #6 WHITE .......coovvireeviooeesssesesessssssessssssssesssssessssssssss s 1
5 N/A WIRE ASSEMBLY, #16 BLACK 1
6 N/A WIRE ASSEMBLY, #16 GREEN 1
7 [0T6380 WIRE ASSEMBLY, #6 BLACK ........oovvoemveoeeeeeeseeesessseeseseessessesesessessssesesessessesessesnenens 1
8 N/A WIRE ASSEMBLY, #18 YELLOW ........oouviormeieiaesessssssssessssssssssssssssssssessssssssss s 1
9 N/A WIRE ASSEMBLY, #16 YELLOW ........oovvoreeveeoeseesssssssesiessssssssss s 1
10 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ...........coovvoreveeeeeeeesesessessesesesessessessssessenens 1
11 N/A WIRE ASSEMBLY, #16 YELLOW .........oomvvoeeeeeeeeeoesesseseseeeseseesesessesssseseseseesssaesse e 1
12 N/A WIRE ASSEMBLY, #18 WHITE ......oovvvoomriiomaeesioeisssssssssessssssssessssssssssssssssssesss s 1
13 N/A WIRE ASSEMBLY, #18 BLACK ... 1
14 N/A WIRE ASSEMBLY, #18 BLUE ........oovvoeoeveeoeeeeeeeeoessssesessessesesesesessessssssessssesssssse e 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ...........ovvoereeeereeeoesseeeseseessessesesssessseesesesssessesesseesenens 1
16 N/A | WIRE ASSEMBLY, #18 BLACK 1
17 [UIZ387 | WIRE ASSEMBLY, #6 BLACK 1
18 N/A | WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A | WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) w....ovvveorereerereenere. 1
20 N/A | WIRE ASSEMBLY, #18 BLACK .......oocuuivirmeisosnesssnsssssssssssssssssssssssssssosssss s 1
21 [UI573] | WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......cocovourveennnee. 1
22 [UI5337 | WIRE ASSEMBLY, #10 BRAIDED GROUND 1
23 | [UIB3730] | WIRE ASSEMBLY, #6 GREEN 1
24 [OTZTTY | WIRE ASSEMBLY, #6 RED ......oovooueverieeeosoeessasssssssssssesssssssssssssssessssssessssesssssssssss s 1
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ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE-
CARRYALL I, Il, AND TURF Il

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

101992602 | BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1 - 25) ....ccoocooorvvrnnnee. 1

1 015374 COVER, ELECTRICAL COMPONENT BOX ......covvvvmmviiaroisesssessssesessessssesssssssseseee 1
2 015753 SCREW, HI-LO, #12 = 16 X 5/8 .....vvooeeveooeeoeeeevooeeesoeeeseseeeessssssss s essssessses s essssesessanenes 5
3 [UI358Y RING, RETAINING ....oooooveeeeeeoe oo 1
4 015373 CAM, ELECTRICAL BOX ...ooovvormiveraeiisisessssessssssssssssssssss s esssssesssssssssssssssanenss 1
5 [UIZ129 BUSHING, BRONZE 2
6 [[UTZ06Y WASHER, FLAT .....ooooorrrrrerrrennne. 1
7 010954 STUD, BALL, 1/4 - 28 1
8 1015345 ASSEMBLY, BELL CRANK AND SHAFT ....o..ooumiviiiniissnessssssssessssesesssssssssssssssesssenssnes 1
9 syan NUT, NYLON LOCK, 1/4 = 28 ...oooovooooeveoseooeseeeeesssssseses oo ssss s 1
10 BU57 NUT, HEX, #4 = 40 ...ooooooeeoooeeeoee oo 4
11 BU5E WASHER, LOCK, #4 .....ovvooevvoeeeeeoeeeeoeseeeeeeeoeessseeseses e essasesese s esess s 2
12 [[0TZ807 SWITCH, LIMIT oot 1
13 TTZ80 SWITCH, LIMIT ........ 1
14 1012431 WASHER, FLAT, #4 2
15 N/A WIRE ASSEMBLY, #16 ORANGE ...........ovvooreeeeeeeeoeeseeeseeesssessesesssesssesesesssessssesseenenens 1
16 [0I5878 SCREW, HEX HEAD MACHINE, #4 - 40 x 1-5/8 2
17 | [UIB56I04 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1-1/2 w...oooovvveeereesereeeeeesesesss 1
18 [UI5777 ASSEMBLY, VOLTAGE REGULATOR .......ovveoemvreseeeesessesssssssssssssssseesssssessssesss s 1
19 393 NUT, HEX, #10 = 32 ..o 2
20 zz3 NUT, HEX, 5/16 = 18 w..ooooovvoeaeeeoaceosssessssssssssssssssssssss s 2
21 [[UI3609 SOLENOID, 12-VOLT .ooocvioieveooeesessesssesssses s s ssss s 1
22 [UIZZ9g FUSE, 10-AMP ......oooeooeoeeeeoeeeeee oo 1
23 [UI5737 WIRE ASSEMBLY, #10 RED 1
24 [OI572] BLOCK, FUSE ....vootuvvoaieisssssss e 1
25 [0I5377 BOX, ELECTRICAL COMPONENT ......ooovvieaeveoasessesessse s 1
26 [UI5205 | BOLT, CARRIAGE, 5/16 - 18 X 2 .ooevvveeceeeeoeeeoeseseesessesessessesesesessesesssssessesesss e 1
27 MZZT | WASHER, FLAT, 5/16 ......oovvooeceeeoeseeeeseeeeeeseeeeseseesessseesessesessssseseesesssesessasesesseesssssessenenes 2
28 FZ73 | NUT, NYLON LOCK, 5/16 = 18 ....oouvveoureerseiisssesssnsssssssssssesssssssssessssssssssssssssssssssssssssseneens 2
29 [BT | BOLT, CARRIAGE, 5/16 - 18 X 1-1/2 ..orvooeevoooocvoooeesiesesieessssesssssesssees s 1
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ELECTRICAL COMPONENTS, FRONT BODY—-
GASOLINE CARRYALL I, Il, TURF 1l, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [UI6859 | KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) ......oooumrvviieeiieeiinneesesesissssssse 1
2 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ......coooorvvoeeereoessoosssseessssesesssessses s 2
3 [UI685] BUZZER, REVERSE .....oovvooeveemeseoseeoesessossessesessoss oo essses s essssnessss s 1
4 N/A WIRE ASSEMBLY, #18 BLACK .......vvveomveeeeeeeeseeeoeessseeseseessessesesssessssesesessessesesse e 1
5 MOTIZZY | NUT, K-LOCK, #6 - B2 w..oooervieooiieoseisssssssssssssessssss s ssss s 1
6 [UI5729 | BOLT, HEX WASHER HEAD, # 6 - 32 X 1/2 ..cooooivveoeveessoooeseeeeseses s 1
7 101830601 | ASSEMBLY, SCREW AND WASHER (QUANTITY OF 5 USED FOR CARRYALL Il PLUS) ... | 4
8 | [UIBZE30L | SWITCH, KEY (CARRYALL I, I AND TURF 1) .ooooovooiceeeoeeeeoececeeseeeesesese e 1
8 101826401 | SWITCH, KEY (CARRYALL Il PLUS ONLY) w..oooumviiiieiisieeeosseessnsessesssssssssssss s 1
9 | MOIBEIITI | WASHER ...ooiiioicoieeceesecsioesessses oo 1
10 | [MUIBIUZTT | NUT, KEY SWITCH weooooeceeeceeooeceieeseseeeeeeeses s 1
11 | [UIBZZBTA | CAP KEY SWITCH eoooocoeeeeeeoeceioeseeeeseeeeeseeees s eesese s sesse s esse e 1
12 MOTZETT | KEY (PAIR) woooooivieioeieioeesssesissesessessssssss s 1
13 MOTE63T | LIGHT, OIL WARNING ......ooovvomirveeacviesssssssssssssssses s ssssss s 1
14 | [UI9I070] | GAUGE, FUEL/HOUR (INCLUDES ITEMS 15 AND 16) ....ooooovveerreeeesreeseeeseesesessesseennseonns 1
15 N/A BRACKET ..oovvooeveeeeeceeeesees e e eess e es e es s eees e 1
16 | [UI8ILION NUT, M X .7 oo 2
17 [OTZIBY | WASHER, LOCK, M4 ......oooivveoieeoeesioesssoeseseee oo 2
18 TOTI0090]] | RETAINER, HARNESS ....oooivvoocoeeoceeeeseseseeessseessseesssses s s es s 3
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HEADLIGHTS—-
GASOLINE CARRYALL TURF I

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

1 NUT, HEX, #L0 - 32 oot 1
2 WASHER, LOCK, #L10 ..o 1
3 WASHER, FLAT, #LO ..o e e e e nnne e e e e e 1
4 VOLTAGE LIMITER ..ottt e e e e e e e e e e e e e e 1
5 SCREW, MACHINE HEAD, #10 - 32 X 1 1/4 ..occiiiiiiiieiie et 1
6 WRAPR, TIE e 4
7 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 9 - 17) 1
8 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 9 - 16 AND 18) ............. 1
9 BULB, HALOGEN ...ttt 1
10 HARNESS, HEADLIGHT WIRE ......oooiiii e 1
11 SCREW, HI-LO, #10 = 16 ... e e 2
12 RETAINER, HEADLIGHT ..ottt ettt e e einnee e e 1
13 LENS, HEADLIGHT ittt 1
14 ASSEMBLY, TURN SIGNAL LENS 1
15 NUT, HEX, #10 - 32 oo e e e e e e e e e 2
16 BRACKET, MOUNTING ..ottt ettt et e e e e e 2
17 BEZEL, HEADLIGHT, DRIVER SIDE 1
18 BEZEL, HEADLIGHT, PASSENGER SIDE 1
19 SWITCH, LIGHT (INCLUDES ITEM 20) .....ovtiiiiiiiiiiiie et e e 1
20 KNOB, LIGHT SWITCH ..ottt et e e e e 1
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WIRING—
GASOLINE CARRYALL TURF I

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

101990102 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 15) ..eccvoouirveereeeseessseisnesssnesses 1
1 N/A WIRE ASSEMBLY, #18 RED/WHITE .........ovvvoomvrereeesrsesieessssesssiessssssessssesssssssssseseseoons 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK .........cccovvvernrcns 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE ...........rvveereveeeeeeeeseeesseseeeeseseeseeeesseseeennnens 1
4 015769 WIRE ASSEMBLY, #6 WHITE .......coovvireeviooeesssesesessssssessssssssesssssessssssssss s 1
5 N/A WIRE ASSEMBLY, #16 BLACK 1
6 N/A WIRE ASSEMBLY, #16 GREEN 1
7 [0T6380 WIRE ASSEMBLY, #6 BLACK ........oovvoemveoeeeeeeseeesessseeseseessessesesessessssesesessessesessesnenens 1
8 N/A WIRE ASSEMBLY, #18 YELLOW ........oouviormeieiaesessssssssessssssssssssssssssssessssssssss s 1
9 N/A WIRE ASSEMBLY, #16 YELLOW ........oovvoreeveeoeseesssssssesiessssssssss s 1
10 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ...........coovvoreveeeeeeeesesessessesesesessessessssessenens 1
11 N/A WIRE ASSEMBLY, #16 YELLOW .........oomvvoeeeeeeeeeoesesseseseeeseseesesessesssseseseseesssaesse e 1
12 N/A WIRE ASSEMBLY, #18 WHITE ......oovvvoomriiomaeesioeisssssssssessssssssessssssssssssssssssesss s 1
13 N/A WIRE ASSEMBLY, #18 BLACK ... 1
14 N/A WIRE ASSEMBLY, #18 BLUE ........oovvoeoeveeoeeeeeeeeoessssesessessesesesesessessssssessssesssssse e 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ...........ovvoereeeereeeoesseeeseseessessesesssessseesesesssessesesseesenens 1
16 N/A | WIRE ASSEMBLY, #18 BLACK 1
17 [UIZ387 | WIRE ASSEMBLY, #6 BLACK 1
18 N/A | WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A | WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) w....ovvveorereerereenere. 1
20 N/A | WIRE ASSEMBLY, #18 BLACK .......oocuuivirmeisosnesssnsssssssssssssssssssssssssssosssss s 1
21 [UI573] | WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......cocovourveennnee. 1
22 [UI5337 | WIRE ASSEMBLY, #10 BRAIDED GROUND 1
23 | [UIB3730Y | WIRE ASSEMBLY, #6 GREEN .......coovveeoveeeeceeoeseeeeseeeeeseeeesesee oo 1
1016858 | WIRE HARNESS, HEADLIGHT (INCLUDES ITEMS 24 - 29) 1
24 N/A WIRE ASSEMBLY, #16 BLUE ........cvvooevveeoeeesiesssssesssssesessesssssssssssesssssessssessssss oo 1
25 N/A WIRE ASSEMBLY, #16 BLACK .......covvoeveereeresereeeessssesessessessesesessessssssesessessssssseenenens 1
26 N/A WIRE ASSEMBLY, #16 YELLOW (INCLUDES ITEM 27) w....covvvoereeeoeecreoeeeeeeseeeeseenenenees 1
27 FUSE, 20-AMP ......ooomiiiioaeiossesise oo 1
28 N/A WIRE ASSEMBLY, #16 BLACK .......ovooovveeereooesseesssssssessessssssssssesssssssssssssssssssss s 1
29 N/A WIRE ASSEMBLY, #16 BLACK .......ovvooeveeeeeeeeeseosessssesessessessesesessessssssesesssssssssseenesens 1
30 [UZTTY | WIRE ASSEMBLY, #6 RED ......oovooocveeoeeeeeeeeeoeseseesesessesseesseseessssesesssesessesesessesesssesesnenes 1
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WIRING-GASOLINE CARRYALL Il PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UI990307 | WIRE HARNESS ASSEMBLY, CARRYALL Il PLUS (INCLUDES ITEMS 1 - 16) .....ocvoovnvnenn. 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE .........ovvvomvveiseeeisessesssssessssesssssessssessssssssss s 1
2 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE .........ovvveorvveeeeeeoeseeeesesessesseesseseseesssssssesnenens 1
3 N/A WIRE ASSEMBLY, #18 YELLOW/#18 GREEN ..........ovveeeveeemeeeereresseseeesseseeseeesssesseenenens 1
4 N/A WIRE ASSEMBLY, #18 RED ........ooourviimieiriressssesssesssssesesssssssssssssssssssssssssssssss s 1
5 N/A WIRE ASSEMBLY, #18 BROWN ...........vvererveooersesssssssessssssssssssssssssssesssssssssssssssssssesssons 1
6 [UI5769 WIRE ASSEMBLY, #6 WHITE ......ccooooorrrrennn.. 1
7 N/A WIRE ASSEMBLY, #18 WHITE/BLACK 1
8 [[016387 WIRE ASSEMBLY, #6 BLACK ........ovviomrvioisesssnesssesssssesesssssssssssssssssssssss s 1
9 N/A WIRE ASSEMBLY, #16 YELLOW ........oovvoroeveeressesesssssesieessssssssssssssssssssssssssssssss s 1
10 N/A WIRE ASSEMBLY, #16 YELLOW ........ooorvooemeereoeeeeessssesesesessseesesessessssss s 1
11 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ...........ccoooooreveereeeereseosseseseseseessesssseeseenenens 1
12 N/A WIRE ASSEMBLY, #18 YELLOW .......oooumviremeieiaeissssssssnesssessssessssssssssssssssssesss oo 1
13 N/A WIRE ASSEMBLY, #18 WHITE 1
14 N/A WIRE ASSEMBLY, #18 BLACK 1
15 N/A WIRE ASSEMBLY, #18 BLUE ........covveoomveeeeeeeeeeeeoeessseeseseessessesesseesssssseseseessssesseenenens 1
16 N/A WIRE ASSEMBLY, #18 ORANGE 1
17 N/A | WIRE ASSEMBLY, #18 BLACK .......ooooiivorersessesssssssoesesssesssssssssssssssssessssssssssesssss s 1
18 N/A | WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
19 N/A | WIRE ASSEMBLY, #18 BLACK ........o..rvveeemereoeseeeeeeeseseseseeeeeseessseeseseseseeseeseseesesseaneseeee 1
20 N/A | WIRE ASSEMBLY, #18 BLACK .......oocuuivirmeisosnesssnsssssssssssssssssssssssssssosssss s 1
21 015337 | WIRE ASSEMBLY, #10 BRAIDED GROUND .........rvvemiveeerreeesessessssssssssssssssesesssssssssee 1
22 | [UIB3730] | WIRE ASSEMBLY, #6 GREEN 1
23 [UIZ387 | WIRE ASSEMBLY, #6 BLACK 1
24 [UI573] | WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) 1
25 [OUIZITY | WIRE ASSEMBLY, #6 RED ......coovooeeveooeeeeseessoessssesssssssssssssssssssssesessssssssesssssssssss oo 1

1999 Carryall Vehicle lllustrated Parts List Page 7-17


.?sku=101990302
.?sku=1015769
.?sku=1016380
.?sku=1015332
.?sku=101837301
.?sku=1012382
.?sku=1015737
.?sku=1014119

Page 7-18

HORN

PASSENGER SIDE
HEADLIGHT VOLTAGE LIMITER

GROUND
TERMINAL

FORWARD / REVERSE
LEVER

LIMIT
SWITCHES e
DRIVER SIDE
HEADLIGHT A
. - ORange. E
GREEN —0 | FUEL TANK
BLyg \j\\/
3
> CPE
S
=
VOLTAGE
REGULATOR
X
w
ERI
D | a3 w
£
w
wl| 3 2
2 @ &
<<
o
(]
< o
A7 A o LIGHT
s s Ve SWITCH
1"
| |-
b ya WHITE
- - N— ! L P
A7 & ORANGE | ==
YELLOW |~
e Rid | Y
~ o / GROUND
RED/WHITE |
WHITE/BLACK | | il el ol et WHITE/BLACK ——
Y,
RED/WHITE
/ YELLOW ; : IJ
; RED 1 : J
/ BLUE | I I S
BROWN | T
/ BLACK
(28) . )
oM BLUE
GREEN/WHITE |
. PARK YELLOW )
o LIMIT WHITE
HORN o SWITCH L AEDWHITE
\(\
ORANGE/WHITE N
TWO PIN
CONNECTOR
o BRAKE
oW O LT

RED ¢
\ SWITCH \@3)
@ BATTERY

REAR
BUZZER



WIRING-GASOLINE CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UTI90Z07 | HARNESS, WIRE (INCLUDES ITEMS 1 - 30) w..oourvoioiiiiaeeisicesssesssessssssssssessnssssessssoons 1

1 N/A WIRE ASSEMBLY, #18 BLACK .........oooovverreresoesssoessssesessssssssssssssssssssssssss s sssss s 1
2 N/A WIRE ASSEMBLY, #18 BLUE ........oooveeoeveeoeeoeoeeseesesssseseseesssssesesessessssss s ssssesnenons 1
3 N/A WIRE ASSEMBLY, #18 YELLOW .........oorvveeceeeoeeeeeseseeseseseseseseseseesssesseseseeessannse e 1
4 N/A WIRE ASSEMBLY, #18 BLUE .......cooovvomrvioneisiesesessssssessssssssesssssss s 1
5 N/A WIRE ASSEMBLY, #16 BLACK 1
6 N/A WIRE ASSEMBLY, #16 BLACK 1
7 N/A WIRE ASSEMBLY, #14 BLACK, #18 BLACK 1
8 N/A WIRE ASSEMBLY, #18 RED ........ooouivoiiieiosessisesssesssssesesssssssssssssssssssssssssssssssssssssenssons 1
9 N/A WIRE ASSEMBLY, #18 BROWN ...........vvoueeveroessessessssessossssssssssssessssssssssessssssssssssssessnons 1
10 N/A WIRE ASSEMBLY, #14 YELLOW ........ooorvvooeereoeeeeeessssesessessessesese s essssessssssse s 1
11 N/A WIRE ASSEMBLY, #18 BROWN .........corvvooreeeoeeeeesssseseseessessesesessesssessesesesesssansseennoees 1
12 N/A WIRE ASSEMBLY, #18 GREEN AND #18 YELLOW ..........oorvvorrirernesissessonsssnsssonnenns 1
13 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE 1
14 N/A WIRE ASSEMBLY, #18 RED/WHITE ........oeovveeeereeesssoeseseesseseesesessessssssessssessssesse s 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ...........ovvoorveeeeereoeseeeeseseessessesesessessssesesesssessssesseesenens 1
16 N/A WIRE ASSEMBLY, #16 YELLOW 1
17 [UT6380 WIRE ASSEMBLY, # 6 BLACK ......ooovooomvioaseoeosessoesssssesessesssssessssssssssssssssssssssssssennnens 1
18 [UI5769 WIRE ASSEMBLY, # 6 WHITE .....ooovveooeveooeeseseeseesssseseseesssssssesessessssssessssesssssssesnenens 1
19 N/A WIRE ASSEMBLY, #18 YELLOW .........oorvvoeceeeoeeeoesesseseseeesessesesessesssssseseseesssaesseanenens 1
20 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......covoomeveririiosnesissssssesesssssssssssssssssssssssssennnnns 1
21 N/A WIRE ASSEMBLY, #18 GREEN/WHITE AND #18 BLUE ..........coovoorvveoereeseeeensieeseseonn. 1
22 N/A WIRE ASSEMBLY, #18 YELLOW .........oorvoeemeveoeeeeesssseseseessessesesessessssssessssessssssse e 1
23 N/A WIRE ASSEMBLY, #18 WHITE ...........cc.......... 1
24 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE 1
25 N/A WIRE ASSEMBLY, #16 BROWN .........o.vvoooereeocrsosssssssessssssssssssssssssssssssssssssssssssssssssssoons 1
26 N/A WIRE ASSEMBLY, #18 RED .........ooovvoomeeoreeseoseseeeessssesessessessesssessessssssesssssssssssseesesens 1
27 N/A WIRE ASSEMBLY, #16 RED/WHITE ......c..oorvveoreveeesesoeseeessseseesesessessssseesesssessssneseenenens 1
28 N/A WIRE ASSEMBLY, #16 ORANGE .........ovvvoumrveiaevesisssssnessssssssessssssssssssssssssssss oo 1
29 N/A WIRE ASSEMBLY, #18 BLUE ........ovvooevveeorereoaessesssssssessess s ssssesssssssssssssssss s 1
30 N/A WIRE ASSEMBLY, #18 WHITE .......covvoomveeeeeeeoeeeeeesssssesessessessesesessessssssessssessssssse s 1
31 [UZTTY | WIRE ASSEMBLY, #6 RED ......ooveooeveeoeeeesseeeoeseseesesessssseessessssessesesssseseseesessseseesssesesnenes 1
32 N/A | WIRE ASSEMBLY, #18 BLACK .......oocuivirieesosnesssnssssnsssssossssssssssssesssssssssss s 1
33 N/A | WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ... 2
34 [UIZ38Z | WIRE ASSEMBLY, #6 BLACK .......cvvooeeeeeeeeeoeseseesessessssessssesssessesesssseseesesss s 1
35 N/A | WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
36 N/A | WIRE ASSEMBLY, #18 BLACK .......ovcoiivirrieosneessnssssnssssssssssssssssesssssssssss s 1
37 015337 | WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE ........oooeorveeareeorsescseeesesessesesosssssee 1
38 [UI573] | WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......cocvvorvrenene.. 1
39 | [OIB3T3TY | WIRE ASSEMBLY, #6 GREEN ......coovooiveeeeeeeeeseeeeeseeeseseeeeesessesessseessessesssesesseseesseeseenenes 1
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ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE-
CARRYALL Il PLUS AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UI99Z707 | BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1-31) w.oovoovvvionnennnn. 1

1 U239 RELAY ....coooocveooeeeese s 1
2 B250 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 +....ooovvvvoeeeeeeeeeeeeeeeseseseeeseeesesseeeseee 1
3 =3 WASHER, FLAT, #10 .....covoorvveoeeeeoesesoeseseessesssessseesesssessseesssssesesssasessaseseesessesseseeneeneon 1
4 [UI1223 BRACKET, RELAY MOUNTING .....couovvomaiiisaeessiseisesessss st 1
5 T01g WASHER, LOCK, #10 ......oovvooieveoosesosesseessssses s s ssss s ssssss s esessssssss s 1
6 o NUT, HEX, #10 - 24 1
7 015374 COVER, ELECTRICAL COMPONENT BOX 1
8 015753 SCREW, HI-LO, #12 - 16 X 5/8 .....vvoveeveeoeeeossesiseesssesesssesesssssssss s ssssss s 5
9 zz3 NUT, HEX, 5/16 = 18 w..ooooovveoeevooocesessesossssssesessses s ssss s 2
10 333 NUT, HEX, #10 = B2 ..o 2
11 1014948 ASSEMBLY, DIODE .........oorvveeeeeeeeseeeeseseeeeeseessseeseseses oo s eneesseseseesesseesesees s 1
12 N/A WIRE ASSEMBLY, #18 ORANGE ..........rvvouevveiaeressssssesesssssssesssssssessssssssssssssssssssenssnss 1
13 [[UI3609 SOLENOID ..ooooevorvieseeseeeeesessesesess 1
14 [[UIZ807 SWITCH, LIMIT 1
15 [UI3589 RING, RETAINING ....ovooovveeoeececeeee e 1
16 015373 CAM, ELECTRICAL BOX 1
17 [UIZ1Z9 BUSHING, BRONZE ....ooovovmeveoareooosesoesssssssssses oo s ssess s 2
18 [[UTZ065 WASHER, FLAT ......ovvoomviooeeseoesseseesese s essssessses s es s 1
19 1015345 ASSEMBLY, BELL CRANK AND SHAFT .......oooomvveoemeeoeseeeeeseeoesesssseseeesesesseessesesseenenens 1
20 [[0T0954 STUD, BALL, 1/4 = 28 ..o 1
21 B711 NUT, NYLON LOCK, 1/4 = 28 ....ooorvoooeveorsooeseeoeeseosssesses oo esss s 1
22 [UTHIY? BOX, ELECTRICAL COMPONENT .......oomrvveemveeeeeseeseseeessseseseseesesisesesss s 1
23 [UIZZ9g FUSE, 10-AMP ......ovvveoreeeeeeeeeeeeeeeereeeeenes 1
24 015731 WIRE ASSEMBLY, #10 RED 1
25 [OI572] BLOCK, FUSE ...vvoeocvoeeeevossesooe s 1
26 [UI5409 BOLT, CARRIAGE, 5/16 - 18 X 2 ....oooovveeecveeoeesoeeesseessseesesssssssses oo ssessssnesssss s 1
27 U238 REGULATOR, VOLTAGE .....oovvoomvoeoeeeeeseeeeeseseeseeseeseseesesssess e 1
28 [[0I5878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-5/8 .......ovvvoueveeoneeeonssoenessessssessssessssse 2
29 1012431 WASHER, FLAT, #4 .....ovvoesvvoeeesoeesssoesssses s s ssss s s s 2
30 BU57 NUT, HEX, #4 = 40 ...oo.oooooeeoooeeeoee oo 4
31 BU5E WASHER, LOCK, #4 .....ovvoooevvooeeeeoeeeooeseseeeeoeessseeseseee s essseeses s esesses e 2
32 [OTHAZY | FUSE, 20-AMP (CARRYALL VI ONLY) w...ooouiiiriaiessoeessessssssessssssssesssssesssssssssss s 3
33 | [UIB56IUZ | SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 x 1-1/2 1
34 [ZZT | WASHER, FLAT, 5/16 .....oooovveoeeeeeoseeeeseseosesessesesssesssssses s ssessssssssesssessssssessssssss s 2
35 EZZ3 | NUT, NYLON LOCK, 5/16 = 18 ...oooovveoeeeeeeeeeeesesesseesesesessesssesssessesssssesssssesssssessssseseeneees 2
36 I8 | BOLT, CARRIAGE, 5/16 - 18 X 1-1/2 ..ooovooemeeeeociioisessssesssesssssesesssssssses s 1
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HEADLIGHT
MOUNTING

1999 Carryall Vehicle lllustrated Parts List

FROM FRONT




ELECTRICAL COMPONENTS, FRONT BODY—-
GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 WRAP, TIE ittt ettt h e e bttt e sab et e ek bt e ekt e e nabe e e e be e e e e nnbe e e naneas 4

2 KIT, REVERSE BUZZER (INCLUDES ITEMS 3, 4 AND 5) ...ccuiiiiiiieiiiie e 1

3 BUZZER, REVERSE .....cooiiieitiie ittt ettt et e e s st e e snteaesnteeesneeeennneeeaneeeenanes 1

4 T0TA849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ....cccoiiiiiiiee ettt 2

5 N/A WIRE ASSEMBLY, #18 BLACK .....oiiiiiiiiiiie ittt st e et e s s 1

6 [OI77Z] LIMITER, VOLTAGE (FOR GASOLINE VEHICLE LIGHTING INSTALLATION) ....ccccvvvvvveennee 1

7 SCREW, MACHINE, #10 - 32 x 1 1/4 1

8 33 WASHER, FLAT, ZL0 ..eeiiiiiiiiiiee ettt e e e ettt e e e e e sttt e e e e s sntbe e e e e e sntbeeeeeaansneeaaaaanann 1

9 WASHER, LOCK, #L0 ..iiiiiiiiieiiie ettt ettt ettt e sab e e st e e bn e e e nnte e e nanneas 1
10 893 NUT, HEX, 210 = 32 .eiiieieiie it eitee ettt et e ettt et e e sttt e e aste e e smte e e s abeeeesnbeeeansaeesnneeeeesneeeennee 1
11 [0T8359 BLOCK, TERMINAL ...ttt ettt e e e e ettt e e e e e s nte e e e e e e ambbe e e e e e e e nnaneeas 1
12 [0T3351 RIVET, ALUMINUM POP, 5/32 ...oiiiiieiiie ettt ettt e e et e e e e ennnaeeeeas 2
13 [OI5729 BOLT, HEX WASHER HEAD, #6 - 32 x 1/2 1
14 [OT1IZ29 NUT, K-LOCK, #6 - 32 ..o 1
15 ETZ9 ASSEMBLY, HORN (INCLUDES ITEMS 16, 17 AND 18) 1
16 820 WASHER, INTERNAL TOOTH, 5/16 1
17 [[OT955T07 NUT, M6 x 1.25 ......... 1
18 [0T1823 BRACKET, HORN 1
19 304 BOLT, HEX HEAD, 1/4 = 20 X 1 ooiteee et eie e etee st see e te e st e smtee e s sneeeennteeesnneeesnneeeennaeeennnes 2
20 B33 WASHER, FLAT, L/4 ..ottt e e e ettt e e e e e st e e e e e ntbe e e e e e antbeeeeeeansbeeeeeaaeann 2
21 BZ33 NUT, NYLON LOCK, 1/4 = 20 ..oiitiiieiiiie ettt sttt ettt st e s nnn e e e snbeeennnee 2
22 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 24 - 32) ..cccoviiieeiieeeiieee e 1
23 TUTI88007 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 24 - 31 AND 33) ........... 1
24 TOTO88T0T] BULB, HALOGEN ....oiiiiiitiiiie ettt e e e ettt e e e e ettt e e e e e ssbae e e e e snntbaeeeeeansnneneeaeeann 1
25 [[OT987907 HARNESS, HEADLIGHT WIRE 1
26 [0T3467 SCREW, HI-LO, #10 = 16 X 7/16 ..eeeiuieeeiiii et eieiee ettt ettt et e et e e nneeeesnneee s 2
27 [[0T706] RETAINER, HEADLIGHT ..ot iiie ettt st et e e s st e smeeeesntenesneeeesnaeeeanneeennnes 1
28 T0T988201] LENS, HEADLIGHT oottt et e e et e e et e e e e et e e e e et e e eeanaeeens 1
29 [[0T7067 ASSEMBLY, TURN SIGNAL LENS .. .ottt 1
30 893 NUT, HEX, #L0 = 32 .o ieieeeiie ettt ettt ekt e ettt e e st e e st e e s aee e e sateeeanteeesseeeennaeeesnneeeennes 2
31 [UTI7063 BRACKET, MOUNTING ....ciiiiiiiieiiiie et estee e ste e et e e seee e s teeessneeeesneeeeanteeesneeeesnneeeannenennnes 2
32 BEZEL, HEADLIGHT, DRIVER SIDE ........oooiiiiiiiiiiiee ettt aa s 1
33 T0TG3/79 BEZEL, HEADLIGHT, PASSENGER SIDE ......cootiiiiiiiiiie it 1
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CONTROLS AND GAUGES-GASOLINE CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [OTEE3 | LIGHT, OIL WARNING .....cooovveimieiaeiessesssssssssessssssssssssssss s 1
2 | [UIZY0700 | GAUGE, FUEL/HOUR (INCLUDES ITEMS 3 AND 4) ....ooooivveeecveeseeossesieessseeseseesssssssnnens 1
3 N/A BRACKET .oooovooeeveeeeeceeeeseses e es s s s 1
4 | [UIEILIUY NUT, MA X .7 oo 2
5 [OTZIBY | WASHER, LOCK, M4 ......oouivioiiieoieiiioessssesssssessssses s 2
6 | [MOIZEIZON | BUTTON, HORN ...ooooiivioieieoicsioiesisssssssessssesssssesessss s 1
7 101830601 | ASSEMBLY, SCREW AND WASHER .........covvveorvrerrereoemssoesssesssssssesssesssssssssssesssesssessesenee 5
8 101826401 | SWITCH, KEY ..oooooovoeoeveoeseeeseeeeseeeeeeessees oo ees oo eseeeenenes 1
9 | [EOIBEIITI | WASHER ..oooiiioiiiieeeisieeeisessssss s 1
10 | [UIBIUZOT | NUT, KEY SWITCH weoooooicoiooeeeeisceioesesceeesseesssses s 1
11 | [UIBZZBTA | CAP KEY SWITCH oooooooceoeoeeeeoeceioeseseseseessssses oo ese s s 1
12 MOTZETT | KEY (PAIR) wooooocveeoeeeeoeeeeeeeeeeeseeeeeeeesesese e es e ss e ees e ssenesss oo 1
13 BOU34 | SWITCH, LIGHT (INCLUDES ITEM 14) w...oivvooeioeoneessnessssssssssesssssssssesessssssss s 1
14 013857 KNOB, LIGHT SWITCH ....ooooivoooeoeoeecssesesesseesssess oo 1
15 MOTIZZY | SWITCH, LIMIT woooooovooocveeeceeeeeeeeee oo 2
16 U557 | SCREW, HEX HEAD MACHINE, #6 - 32 X L covoooovveeecveeeeeeeeeeeeseeeeeesesseeeseseese e 4
17 | [OIE3ZZOL | NUT, NYLON LOCK, #6 = 32 w..ooooevieoieeoseeissessosesssssosssssesssssssssssssssssssesssss s 4
18 | [UIZSZI0N | BRACKET, BRAKE LIGHT SWITCH ...ooooiiiiiioeiceceessioesesesssesesssssssssss s 1
19 MOTIZBY | NUT, LOCK, 5/16 = 18 w...oooeocveeooeeeeaeeeseeesesesesssessessssesess s ssssssssesesssssessesesss s ssesssnnenes 1
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ELECTRICAL COMPONENTS, REAR BODY—-
GASOLINE CARRYALL VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [UI67L] | ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 6) ....oooumvveoareeoseeesisnssssesssnsessenessssnsssse 2
2 N/A HOUSING, TAILLIGHT ....o.vvooovveeoceeoeeeees oo 1
3 [UTI583 BULB ..oooeveoocveooeeeese e 1
4 N/A GASKET oo 1
5 N/A LENS oooooeeeteeesssesssse s 1
6 N/A SCREW, LENS ...ooooovveooeiesesosesess s 2
7 [UI5753 | SCREW, HEX WASHER HEAD, #12 - 16 X 1/2 w...ooooeveoeeeveeeeeeeeeoeeseseeeeseseeseeees e 4
8 [UI6859 | KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 15) w..ooovvoeoeveeeeeeeeseseeeeeseseeeseseeenesesne 1
9 [[0T685] BUZZER, REVERSE ....ooovvotmrviiaeissisesssessssssss oo ssss s 1
10 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ......coooorvveieereessoosseseessssesessessssesssses s 2
11 N/A WIRE ASSEMBLY, #18 BLACK ......oovveorveereeeeoeeeseeesssseseseesssssesesessessssesesessesssssssesnenens 1
12 015729 SCREW, HEX WASHER HEAD, #6 - 32 X 1/2 ...covvooeeveoeeeeeoseeeeeseeenesseeeseeseseeeesee 1
13 591 WASHER, FLAT ..oooovoooiivieiessseesssessssses s 1
14 [UII624 WASHER, LOCK, #6 ........ooorvveroerreoesseosesssssessssssessssss s s oo sssesesssssssses s 1
15 [[UTI554 NUT, HEX, #6 = 32 .oooevoooceeoeeevooeseoeeseeeesesse s essse s 1
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STARTER/GENERATOR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UIB3370] | STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 -30) ....cooovnvienn.
1 | [OI875Zo0 HOUSING, FIELD COIL we.vvvoevveoorceoooeeeeeeessesessessssss oo
2 | [oIB7EIon ASSEMBLY, ARMATURE (INCLUDES ITEMS 3, 4 AND 5) .....ooovvorrrereeeeseeeseeseeeneneonn.
3 | [UIB7sUOl RETAINER, BEARING .......ooooorveoiseeeoeeeeoeseeeesesesseesseeseseseesse oo
4 [[0I3007 BALL BEARING, OUTPUT SHAFT ....oovvvoiiiiieeiseesssssesssessssesssssssssssssssssssss s
5 T0T3005 COMMUTATOR, BALL BEARING .......ovoomrveeieeiersnsessssesessssesssssesesssssssesesssesssssee
6 | [OI939900 SPACER, 5/16
7 [UI3003 KEY, WOODRUFF
8 | [UIB7ESUY KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) w...covvvvorrrireiisneiensio
9 N/A WASHER, LOCK, M14 .......ooovveommeoooseeeseeseoeesesssessssses s esssssesssssessss s
10 N/A NUT, HEX, MI4 X 2 cooooovoooeeeeseeees e
11 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM ........ooorvverereoeeeeeseeeeneeesenssee
12 | [UIBI650] SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) .................
13 | [UIB7Z90] END BELL, OUTPUT SHAFT
14 | [UIB75300 SET, POLE (SET OF 4) w..oooocveoeeeeoeeeoeeeseoeeessoss e ssess s ssases s
15 | [OI875a00 SCREW, POLE PIECE (SET OF 4)

P NP RPRPNRPRPNRPRPAMRRPRPNNRPRPRPREPNWRREPRRERRERERELRLPRR

16 | [UIB75500 ASSEMBLY, FIELD COIL

17 | [UIB75600 SET, FINSULATOR  ....oooovioieveeosesessesioesssses oo ssssssssssess s ssss s sss s ssssesssennnes
18 | [UIB77600 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ......oooomrveiemeeeenereesesoseseoeesesseseseeee
19 | [UIB7E7O0 SET, DF INSULATOR ....oovooomveeoeeeeeeeeeeoeeeseeeeeees e eseesssessss s ssases s
20 | [UIB7770Y PACKAGE, TERMINAL HARDWARE (DF) ....c.vcouirvirieiisinsssnsessssesssssssssessssssssssssssssees
21 | [UI30II0Z HOLDER, BRUSH (INCLUDES ITEMS 22 = 25) .......oovvvoumveoeeeseesesssesessessssesssssessseee
22 | [UIB7SIOY SPRING, BRUSH ....coovvommrvoeceeeeeeseesessesssse s ssss e seesses s
23 | [UIBEI30Z PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS)

24 | [UIB7620Z ASSEMBLY, BRUSH CONNECTOR ......coovvromiieioesssssesssnessssssssssessssssssssssssssssssse
25 | [UIB75807 A CONNECTOR (SET OF 2) ..oooooivvoeoeecoeeooessssseesssssssseesesss s esesssesssss s
26 | [UIB76001 PACKAGE, TERMINAL HARDWARE (AL AND A2) ......ooomrveerereenessesessseseseesessseseseee
27 | [UIB7B30Y COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) ...........coocoveen....
28 017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN .....crvvormriirreirnnecnesesensssonn
29 | [UIB7BAUZ END BELL, COMMUTATOR ......oovveomveeresesossesesesesssesssssesssssssssses s
30 | [UIB7I00Y BOLT, CLAMP, M6 X 1 X L80MM .....ooovoooeeeeoeeseeeeesoeseseeseseessess s
31 MOTAZBY | PULLEY .ooooovooceeeeeeeeee oo
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STARTER/GENERATOR MOUNTING

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OIB3Z7ZTA | STARTERIGENERATOR .......oiiviiimiisisissseessssnsssssisssssesssssesssssssssssssssssssssssssssssssssssesssssensnes 1
2 | [UI5ZZ000 | BRACKET, MOUNTING, FE 290 (CARRYALL I AND I).......ovverveoeeeeisesioesseeeseseesssssssneens 1
2 | [UI5ZZOU2 | BRACKET, MOUNTING, FE 350 (CARRYALL TURF II, Il PLUS, AND VI) ...ovvooeerecriiens 1
3 | [UIUIEZOY | BELT, STARTER/GENERATOR ......coiiviooieeeieeeoemeesessseoeessesesesessesssessesseesssesessseeseseesesen 1
4 U688 | BRACKET, ADJUSTING ...ooovioimiieraiciiissessssesssesssssssssssssssssssssssssssss s ssssssessssssesssss s 1
5 B753 | NUT, NYLON LOCK, 3/8 - 16 ....ovoeevveeocreesesisssessssesssesesssssesssssssssss oo ssssssssss s 2
6 1015075 | WASHER, FLAT, 5/16 .....c.o..covvvveene.. 1
7 705 | BOLT, HEX HEAD, 3/8 - 16 x 1-1/4 2
8 [0IZ830 | SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ......corvvommirerreesseesssssssssssssssessesesssssssssee 2
9 [IZA | WASHER, LOCK, 5/16 ....oooovooecveorseeeoisssioessssesesssesssssssssssssesssssssss s 3
10 [UI6074 | SCREW, TORX HEAD, M8 X 1.25 X 18MM ......ooovveeecreercesesenseeeeeeesessssessessesessesesesnsseee 1
11 [OI5937 | BOLT, CARRIAGE, 5/16 - 18 X 1 .ooooovvooeeeeeeeoeseeeeseseesesseeeeeeseseseesessseseseesese e 1
12 EZZ | NUT, HEX, 5/16 = 18 ..ooovoooeeieoaeieosesisssssssesssssesssss s 1
13 | [UIB37301 | WIRE ASSEMBLY, #6 GREEN 1
14 U592 | WIRE ASSEMBLY, #6 BRAIDED GROUND (CARRYALL | ONLY) 1
15 I3 | SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 (CARRYALL | ONLY) .....corvverreveerereenerserre 1
16 [Z73 | NUT, NYLON LOCK, 5/16 - 18 (CARRYALL | ONLY) 1
17 [ZZ] | WASHER, FLAT, 5/16 (CARRYALL | ONLY) ....ooirvvioiievieneseossessesessoessseesessssssssssesssssnsseee 1
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BATTERY-GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [OTZ3ZY | BATTERY, 12-VOLT w.ooiovoriiiioieesssoesssssssssssssse s s s 1
2 [UIZ374 | SPACER, BATTERY TERMINAL BOLT ...ooiiviiieeeiocesissssesessssesessesssssesssss s 2
3 U379 | SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ...c.vveoeeveeeceeerereeeeseeenese 2
4 [UI0I33 | BOLT, HEX HEAD, 5/16 - 18 X 1 ..ocooveooceeeeeeeeoeeeeeeseseesessesseseeseseesessesese s 1
5 TOTBIBUTY | CLAMP, BATTERY ...o.ooooiiiioimiiesacessssssssessssssssssesssssesssss s ssss s 1
6 I3 | SCREW, HEX CAP, 5/16 - 18 X 3/4 ...ooooevveeeveeeesossesesisesesssessssesssssssssssssessssssss s 1
7 [ZZD | WASHER, FLAT, 5/16 ....ooooovvooeeeeeoseeeoosesosesessesesssesesssssessesesssssssssssessssnsesessssssssssssssesesenenos 2
8 EZZ3 | NUT, NYLON LOCK, 5/16 = 18 ....ooovveeeceeeoeeeeeseseosssseesesessesssessseeseessesessesesssssesssssesesneees 2
9 [UIZZ8Y | SCREW, THREAD-FORMING, 5/16 - 16 X 3/4 ......ooouvvvoreerererseossesssssssssesssssessesessssnssssnes 1
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FE290 ENGINE—-
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

[UTI53907 | FE290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR

(DOES NOT INCLUDE ITEMS 15 THROUGH 18) ........ooovveoeceeeoneceeseeeoseseseeseeeseesseeneeee 1

1 [[0I6507 BOLT, 2-ENDED, M6 X 1 X 2OMM ........ooommvvrrmireransisisesssssssssssssssssssssssses s 1
2 [UI6514 WASHER, FLAT, BMM .......ooooorvvooeeeeoesseoesssesesessseesessesesessssssss s snessssssse s 1
3 [UI6524 SHROUD, ENGINE, FE290 ......oovvomrveeoeeeeoeseeeeseseesseseeseseseessssss s esessses s esssee e 1
4 1016456 BOLT, FLANGED, M6 x 1 X 12MM 15
5 1016547 NUT, FLANGE, MB X 1 ..o.ovoooeveoonceoooaeecssssssses oo 3
6 | [UI90970 BOLT, 2-ENDED, MB X 1 X 27MM .....oovvormvoeeereoeeesoesesees s esssesesses s 2
7 1016526 SHROUD, ENGINE, FE290 (LOWER) .........oorvverrereoeeeseeeeseseeesessesesesssesesees e 1
8 [UI7ZZ] BOLT, 2-ENDED, MB X 1 X 4BMM ..........oorvveereeeoeeeeoieseeeeeseeseseoeeseseesessseeeeeeseeseseneseee 1
9 101915601 HOUSING, FAN .....ooovvoomieiesaesso e 1
10 [[UI6529 SHROUD, ENGINE, FE290 (UPPER) .........ooorvoeeerreosessoesssessesssesssssesessees s 1
11 [UT6223 BRACKET w..ooovvooeveeeeeeeeeesees s es e 1
12 [UI6539 O-RING oooooeeeeeveeeeeeeee oo 1
13 [[0I6539 TUBE, OIL FILLER, FE290 1
14 1016531 DIPSTICK .ooovvooeveeerieervenennes 1
15 | [MUIBBZBUT | NUT, NYLON LOCK, MB XL w.ooooooocvieoceeeeseeeoeseeeesesesesseseseseesessssssse s 1
16 [UI5337 | WIRE ASSEMBLY, #10 BRAIDED GROUND ..........mvveoreeeeeeeeoereeeeseeesseesesseseeseseseenesene 1
17 [OI5969 | SCREW, PAN HEAD, M6 X 1 X LAMM ....cooouivieamereiaesiissssss s 4
18 MOTEEZY | SHROUD, FAN ....oovoicvieoceoees s s s 1
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FE290 ENGINE—-
IGNITION COMPONENTS AND FLYWHEEL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OIUIS7ol FLYWHEEL ..vvooovietacecoa st 1
2 | [UIEISsT FAN, FLYWHEEL, GRAY ........ovvommvooeeeeeoeeeseesesssesessessssssesssssss oo 1
3 [UI7229 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM .......cooourveoemreoeesesesseeeeeseeeeenesee 3
4 [UI6529 WASHER, FLAT, TEMM .......ovoooeveeoeeeooeseeeeeeeeeessseeseseeeses s esesssneess s esesse s 1
5 [[0T6509 NUT, HEX, ML6 X 1.5 ..ooooovvoeaeieooncesssaeesssesssssssss s 1
6 017359 PLATE, FLYWHEEL FAN 1
7 [[UI6562 = 1
8 [UI6259 BOLT, FLANGED, M5 x .8 X 25MM 2
9 | [UIUIZOY COIL, IGNITION (WITH INTERNAL IGNITER) ..oocvovovironresiseessesssssesesssesssssesssssssssse 1
10 [[UI6579 GROMMET ..oooovoooevieos v ese s 1
11 TUTE588 TUBE, 7MM X TOMM ...c.ovoooeoeooceooeeeeee e 1
12 [UT62393 ASSEMBLY, PLUG CAP ......ooooeveeeeeoeseeeeeeeeeeesoe s ess e esss s 1
13 | [UIB8IIO PLUG, SPARK, OHV .....ooooioimiiiiariissseessssssssssssssesssssss s 1
14 1016456 2
15 [[UIZ98] 1
16 [UI6579 1
17 1016586 1
18 101909401 1
19 1016445 1
20 101909501 1
21 [0T6497 1
22 (016544 1
23 [[UTE56] 1
24 [[UT6587 1
25 | [UIS0e30 1

1999 Carryall Vehicle lllustrated Parts List Page 8-5


.?sku=101915701
.?sku=101915801
.?sku=1017448
.?sku=1016548
.?sku=1016505
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1016493
.?sku=101881101
.?sku=1012981
.?sku=1016579
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

n FE290 ENGINE




FE290 ENGINE—-
OIL CIRCULATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [UI6467 ASSEMBLY, OIL FILTER, OHV .....covvirimiioieeisieesssesssssesesssse s ssssss oo 1
2 [[UI6507 BRACKET, OIL FILTER .....ovoooeveooecesesoeeeesseesssessssss s 1
3 [UI6257 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ..........rvveemreeeneeeesesiesessses s 2
4 [UL7507 PLUG oo 2
5 [0I657g O-RING, OIL FILTER MOUNT .....oooivieraeeiiseesssesssssesses s 1
6 1016576 PLUG, DRAIN, FE290 1
7 [UT6237 GASKET, DRAIN PLUG 1
8 [UL7259 SCREW, FLANGED HEX HEAD, M6 X 1 x 12MM 6
9 016483 COVER, PUMP .....oooioimiiioiniiossssses s 1
10 [UT6439 GASKET, OIL PUMP .....ocooooveeoeseoseseeessoeee s 1
11 [UI6473 PLATE, OIL PUMP ......oooooooevcoeeeoeeseeeeeeeseses e 1
12 | [UI548Z03 PUMP, OIL, AND ROTOR ....coovvommvoerreeeeseeseeseseeseeseeseseesesssseesees oo eeesesssesssee s 1
13 1016429 SEAT, VALVE ...ooovoooivioisevose s sssss s 1
14 [UI6537 BALL, STEEL, PRESSURE RELIEF 1
15 [UI658] SPRING .oooovveoeeveeeeeeees s ese s 1
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FE290 ENGINE—-
CYLINDER HEAD

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [0T6423 CASE, ROCKER ....oovvommiiviiaeeisisssssesesssss oo s 1
2 016439 GASKET, ROCKER CASE .....ooooevooiivieossseseseosessssesssses oo ssesses s 1
3 [[UI6583 BOLT, FLANGED, M6 X 1 X 35MM ........coomvvereereoeeeeoeseseesessseseseesesoesesses s 2
4 [[UI6569 O-RING oooooeeeeeeeeeeeee e 2
5 [0T6529 NUT, HEX, M5 X 18 .oovvooriiosacissacesssssessssssssss s 2
6 1016542 SCREW, STUD, M5 X .8 .....oovvereereraesiessssoesesssssssssssssssssssssssssssesssessssesssss s 2
7 1016451 ARM, ROCKER 2
8 [UI6257 COLLET 1ot 4
9 016429 RETAINER, VALVE SPRING .....ooovoumirviomriiisneessnssssasssssssssssssssssssssssssssessssses s 2
10 1016523 SPRING, ENGINE VALVE .......ooomvvooaeveoeseoeesesisssssssesssesssss s sssss s 2
11 [UT643] ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) .....ccoooooorrvrrrrrrennn. 1
12 [[UI6560 RING, SNAP ......oooviomeeeeeeeeeeeeeeeees e 2
13 [[0I651Y GUIDE, VALVE 2
14 [UT6479 SEAT, SPRING .......... 2
15 [[UI6568 SEAL, VALVE .....ooooevveoseveoesesees oo esssees s esss s ssssesess s sssessssses s 2
16 [UI6229 VALVE, EXHAUST ....ooocvvooreeeeeeeoeeseeesesee s ese e esessees e 1
17 [0T6227 VALVE, INTAKE 1
18 [UI6524 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM 1
19 [UI6474 PLATE ooovooooeveooeeeesee e e esesee oo 1
20 [UI6283 VALVE ..ooooeoooeeeeee oo 1
21 [[UT6563 PIN oottt 2
22 BOLT, STUD, M8 X 1.25 X 29MM .....cocvvormroeeeerioeessesesese oo esesss s 2
23 [UT6253 SHAFT, ROCKER .....ovoooeveoceeoeseseee s essses s esesss s esass s 1
24 1016471 ROD, PUSH .....oovveerveeeerenennes 2
25 016529 WASHER, FLAT, M12 1
26 [[UI6517 CIRCLIP, TYPE E .ooovvoooevioe v 1
27 [UT6454 BOLT, FLANGED, M8 X 1.25 X 45MM .........ooovveemereeseseeeessseseseesessesesses s 6
28 [UT6237 GASKET, HEAD .....oovvooevioeeeeoeseseeeeeeeeeeoeee e ees e s 1
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FE290 ENGINE—-
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [[0T6539 CONNECTOR, CORD ....ocoooviiiaiissesissssssssssss s 1
2 [UI6539 O-RING oooooeeeeeevee et 1
3 CLAMP ..ot 1
4 [UI6524 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ......ccooovveervveerrrererrrennnes. 1
5 [[UI6564 PIN oottt 2
6 1016565 BEARING, BALL .....ooovvooivieoaeeioocesosssesssssss s ssses oo 1
7 [[UI6567 SEAL, CRANKSHAFT 1
8 [UI6583 BOLT, 2-ENDED, M8 x 1.25 x 69MM 2
9 [[0T6459 BOLT, FLANGED, M8 X 1.25 X 45MM .........ooorvrrmneiersesssnssssnsessssssssssssssesssssessssssssssee 6
10 [UI652 COVER, CRANKCASE .....coovvmmivviosesioessoeesssssessssssssssses s ssssss s ssssesessenenes 1
11 [UI6229 GASKET, CRANKCASE COVER ....ooovveomeveereeoesesesessses s esesssessss s 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM ......oooorvveereeeoeeeeieseeeeeseeseseseeeseeesesses e 2
13 [[0I651] BRACKET, OIL LEVEL SWITCH  ...oooovvvotiiiiiceiieeessesesiss s 1
14 1016494 SENSOR, OIL LEVEL 1
15 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM 3
16 [UI6254 BOLT, FLANGED, M5 X .8 X 8MM ..........oorvveermeeoeeeeeeseseeesesseseseeesesesesses e 2
17 [0T6473 PLATE, OIL FILTER SCREEN 1
18 [[UT652] SCREEN, OIL FILTER  ...voooicveeoeevesseseoesssses s esssssesssss s 1
19 | [UISISE0 CAMSHAFT, COMPLETE ...oovvooeeveoeeveoesesoes s essesseseeeesssss s esases s 1
20 1016453 TAPPET ..o e e 2
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FE290 ENGINE—-
CRANKCASE AND CRANKSHAFT

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [[0T6569 SEAL, OIL eovvoveieiieeisss oo 1
2 | [UIEISsU CRANKCASE, COMPLETE, OHV .....c.ooomvvieoeeeoseesiesseses oo 1
3 [[UT6554 RING, SNAP .......oooteveeeeeeeeseseee e e s s eees s 2
4 1016460 PIN, PISTON ...oooovoooeeeeeeeeeseeese oo 1
5 | [UI6Z5907 PISTON, STANDARD ....c.coooumrvirmmriismneessnessssesssssesssssssssssesssss s 1
5 101645902 PISTON, .25MM OVERSIZED 1
5 | [UIsZ5903 PISTON, .50MM OVERSIZED 1
6 | [UIBZ6I00 RING SET, PISTON, STANDARD 1
6 101646102 RING SET, PISTON, .25MM OVERSIZED ..........covvvmrriioreisesessesessssssssesssssesssssesssse 1
6 | [UIBE6I03 RING SET, PISTON, .50MM OVERSIZED ...........coovverrreosrrioiesesessesiesssssesessessssssessseee 1
7 | [UmE7ST ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 101647502 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ....oovvooeveoeeeeeeeeesssesseseseseesssssesesessses s 1
8 [UT6509 BOLT, HEX HEAD, M7 X 1 X 36MM .....coovvooovveoeeeeeeeeeeeseeeeeeeoeseeeeseee e 2
9 101922301 CRANKSHAFT, FE290 (LEFT-HAND THREAD)
(INCLUDES ITEMS 10, 11 AND ONE EACH OF ITEM 12) ......ovvrvvvorrerecrennescsesesieeee 1
10 [UI6533 GEAR, HELICAL ....oooovvooievooeeeoee oo 1
11 [UI6533 GEAR, SPUR ...ooovoommvoosesessesosesessseessoes oo 1
12 [UT651q ASSEMBLY, ROD (INCLUDES ONE EACH OF ITEM 13) ...oocvvooiviornneicsneesine 2
13 1016580 BEARING, PLAIN ......oovoooiveeoeereoemeeeeseeseeseseeesese e eseeeeses e sessesesssnesseeneseeee 2
14 [[UTI6562 KEY oot 1
15 | [UIBE55000 SHIM, CRANKSHAFT, 1.13MM THICK AR
15 | [OIE55004 SHIM, CRANKSHAFT, 1.18MM THICK AR
15 | [OI655003 SHIM, CRANKSHAFT, 1.23MM THICK AR
15 | [UIB55004 SHIM, CRANKSHAFT, 1.28MM THICK AR
15 | [UIBE55009 SHIM, CRANKSHAFT, 1.33MM THICK AR
15 TUTG55008 SHIM, CRANKSHAFT, 1.38MM THICK AR
15 | [OI655009 SHIM, CRANKSHAFT, 1.43MM THICK AR
15 | [UIB55009 SHIM, CRANKSHAFT, 1.48MM THICK AR
15 | [UIBE55009 SHIM, CRANKSHAFT, 1.53MM THICK AR
16 1016559 SPACER 1
17 [OT652]] BOLT, STUD, M6 x 1 X 22MM 4
18 1016547 NUT, FLANGED, M6 x 1 4
19 1016470 SHAFT, GUIDE COUNTERBALANCE 1
20 [OT657]] O-RING 1
21 [0T6469 WEIGHT, COUNTERBALANCE 1
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FE350 ENGINE—-
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

[[OT953807 FE350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR
(WITH COMPRESSION RELEASE) (KEY-START VEHICLES)
(DOES NOT INCLUDE ITEMS 13 - 16) ..ottt sssnas 1

[[OT953807 FE350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR
(WITHOUT COMPRESSION RELEASE) (PEDAL-START VEHICLES)

(DOES NOT INCLUDE ITEMS 13- 16) ..ooccooooevoeseeessesessseessssesssseessssesssseessosesssseessssesssseessssessseoees 1

1 [[UI6507 BOLT, 2-ENDED, M6 X 1 X 29MM ........oooomvveereeeoeeeeeeseseeeseeeeseseeeseeeesesseeeseeseeseseneseee 3
2 [[0I651 WASHER, FLAT, 6 MM ......ooovvoorviioesesssisssessssesssssesssssessssesssss s sssssssss s esssss s 3
3 [UI72734 SHROUD, CYLINDER HEAD .......ooomvoeoevooeseeeeseeeessssess oo esessses s 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM .......oooomvveeeeeeeeeeeeseseeeeeeseseseeeseseesesssee e 14
5 | [OIIEION HOUSING, FAN .....ooevoooeeeeeeeeeoe oo sesse e essses e 1
6 [UI7279 SHROUD, LOWER CYLINDER .......oovivomrveiaeeisssessssssssss oo esessses s 1
7 1016547 NUT, FLANGE, MB X 1 ..c.ovoooeveooceoooeeeceesseesesses oo 3
8 [UI7509 SPACER ...ooovveoeeveoeeeeeee e 2
9 [UI7Z79 SHROUD, UPPER CYLINDER .......covveiveeeseeeeeeeesseeseeseoesseesesseseseseseeesseseesssaneseeee 1
10 [[0T6539 O-RING ooooieeeteeses s 1
11 017259 TUBE, OIL FILLER  ....ooovvooeeveteeecoeeseeeseseee s 1
12 1016531 DIPSTICK ooocvoooeeeeeeeeeeeeeees e 1
13 | [EUIBBZBUI | NUT, NYLON LOCK, MB X 1 w.oooooocveeoceeeeeeeeoeseeeeseeeseeseseseeeesesse s esssenese e 1
14 [OI5337 | WIRE ASSEMBLY, #10 BLACK ......ovvirvieieeveiasessesessessssssssssssssssessssssssssesssssssssss s 1
15 MOTEEZY | SHROUD, FAN ....ooovoocveeoceoeeseeseeeesess s 1
16 [UI5969 | SCREW, PAN HEAD, M6 X 1 X 14 MM ....ooooirvoieeeeoeceeesesees oo 4
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FE350 ENGINE—-
IGNITION COMPONENTS AND FLYWHEEL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OI9I6Z0] FLYWHEEL ..vvoooviotaeecossesssessss s 1
2 | [UIIE3T FAN, FLYWHEEL=GRAY ........oooommvoieieeeosesssssssssessssosssssesssssssssses oo ssssssssesssss s 1
3 [UI7229 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM .......coooomvveeemeroeneoeeseeeeeeeseeese e 3
4 [UL7257 NUT, HEX, 18MM FINE ......ooovvoommvoeoeeeeeeeeseeseseeseeeeeseseesessssss e eeessneesse e 1
5 [[0I7239 WASHER, FLAT, L8MM .....oovvororviioeiissseesssssssessssses s 1
6 017359 PLATE, FLYWHEEL FAN 1
7 [UT6562 KEY oevoeoeeeeeeeeeeeeesee e 1
8 [UI6259 SCREW, HEX HEAD FLANGED, M5 x 0.8 x 25MM 2
9 | [UIUIZOY COIL, IGNITION (WITH INTERNAL IGNITER) ...ocvvovorviranriiiseessssssssessses s 1
10 [UI6579 GROMMET ...ooovoooeviess v ese s 1
11 TUTE588 TUBE, 7MM 1.D. X 1OMM O.D. X 7OMM LONG ........oorvvrrmereeereesesesessesessseesssseseesesseenenens 1
12 [UI7263 ASSEMBLY, PLUG CAP .....cooooevooeeeeoeseeeeeeeeeeesee s eseessssesess e sesesse s 1
13 | [UIB8Io PLUG, SPARK, OHV .....oovvommiviiiiisiseessnssssssssssesssssss oo ssesss s 1
14 1016445 1
15 101909401 1
16 U579 1
17 [OTZ98] 1
18 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .......cvvommvvereereoesoeseseessseesesessssee 2
19 1016586 DAMPER ....cooovvoorvvereeeeoeeesees s s es s 1
20 101909501 1
21 [UTE297 1
22 (0165244 1
23 [[UTE56] 1
24 [[UT6587 1
25 | [UIS0e30 1

1999 Carryall Vehicle lllustrated Parts List Page 8-17


.?sku=101916201
.?sku=101916301
.?sku=1017448
.?sku=1017467
.?sku=1017490
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1017463
.?sku=101881101
.?sku=1016579
.?sku=1012981
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

n FE350 ENGINE

Page 8-18 1999 Carryall Vehicle lllustrated Parts List



FE350 ENGINE—-
OIL CIRCULATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 [UI6467 OIL FILTER oootovtoiesioss s 1
2 [[UI6507 BRACKET, OIL FILTER .....ovoooeveoocesesoeessesssssessssses s esss oo 1
3 [UI6257 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ..........orvveemreeeneeeesereesessseseseeseseseneseee 2
4 [UL7507 PLUG .oooeeeoeeeeeeeeee e 2
5 [[UI657g O-RING oootoeeeteeetse s 1
6 [UT6437 GASKET, DRAIN PLUG ....ooovvormiverevioesssoesssissssssssesssesssss s 1
7 1016576 PLUG, DRAIN 1
8 [UL7259 SCREW, FLANGED HEX HEAD, M6 x 1 x 12MM 6
9 [[UI7Z6g COVER, PUMP ....ooooioimiiiisiiisesoss s 1
10 [UI72%7 GASKET, OIL PUMP ....oocooooveooesessesioessoeee s ssessss s 1
11 [UI6473 PLATE, OIL PUMP ......ooovoooeeveoemeoeeseeeeeeese e eeesses s 1
12 | [UIE48Z03 PUMP, OIL, AND ROTOR ....ooovooomvoeoeeeeoseeeeeseseeseeeeeseseesessseeses e esesssneesee e 1
13 [UI7359 FILTER ©oovooooeetisseess s 1
14 1016429 SEAT, VALVE 1
15 [UI6537 BALL, STEEL, PRESSURE RELIEF 1
16 [UI658] SPRING ..ooovveoeeeeeeeeeees e ese s 1
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FE350 ENGINE-
CYLINDER HEAD

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [UT6427 CASE, ROCKER ....oovvoimiivimasessissssssssssss oo 1
2 [UT6439 GASKET, ROCKER CASE .....ooooevioaivioosesesessssessssessssses oo ssssss s 1
3 [UI6583 BOLT, FLANGED, M6 X 1 X 35MM ........coomvveemereoeeesoeseseeessssesesessssesesesses s 2
4 [UI6569 O-RING oooooeeeeeeeeeeeeeee e 2
5 [UI72%9 ARM, ROCKER .....ocvoomirvieimresisnssssesssssessssseesssses s esessses s 2
6 [[UT6459 COLLET oootmeoeteveoeessees s 4
7 [UT6229 RETAINER, VALVE SPRING 2
8 [UL7273 SPRING, ENGINE VALVE .......oooovvooeeeoeeeeeeeeeeeeseseeseseeseese e eseses s 2
9 [UI7233 ASSEMBLY, CYLINDER HEAD, FE350 (INCLUDES ITEMS 10 AND 11) .....ccooooornrvirnnnenns 1
10 [[UI656g RING, SNAP ......ooovooimveiiseesesesssesssses oo 2
11 U651 GUIDE, VALVE ...ooooooevooeeevoeseeoee e 2
12 [UI6479 SEAT, SPRING .....ooovveoeveeeeeeoeseseeseseeeeeeseseseoess e eseseseeeess e esseseses s esseenesnnenes 2
13 [[UI6569 SEAL, VALVE ....ooooovieiaieossssssessssses s 2
14 [UI722g VALVE, EXHAUST ... 1
15 U727 VALVE, INTAKE ....oovvvooeevooeesesesseseessse oo essses s esss e 1
16 016524 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 x 12MM 1
17 [UI6473 PLATE ... 1
18 [UT6483 VALVE ..ooooviooeeeos e 1
19 [UI6563 PIN oo 2
20 BOLT, STUD, M8 X 1.25 X 29MM .....ccovvormrroeereeeoeneeoesesoeeseeseseseeeseseesessses e 2
21 [UT6457 SHAFT, ROCKER ......ooooivioaieeiesessssssssses oo 1
22 L7354 ROD, PUSH  ....ooovvooievcoessos s 2
23 [UI6529 WASHER, FLAT, M12 .....ooooovvooeeeeoeseeoeseeeesesssessse s sss s essesseese s 1
24 [UI6517 CIRCLIP, TYPE-E .ooovoooeeeeeeeeeeeeeeeeeeeere 1
25 [UT6459 BOLT, FLANGED, M8 x 1.25 x 45MM 6
26 [UI7333 GASKET, HEAD ....ooovvooaivioseeoeseseses s 1
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FE350 ENGINE—-
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [UT6539 O-RING ooooieeeteiis s 1
2 1017508 PLUG .oooeoeooevooeseese s 1
3 [[UI6533 1
4 [UIB53Y 1
5 1
6 (0165244 1
7 [[UI6564 2
8 [UL7257 BEARING, CRANKSHAFT 1
9 [0I7504 SEAL, CRANKSHAFT ...t 1
10 [[UI6584 BOLT, 2-ENDED FLANGED, M8 X 1.25 X BIMM ..........ovoomrveerreeosnsissessesssesessssssesssee 2
11 oxwgsy:| BOLT, FLANGED, M8 X 1.25 X 45MM ........oooomvveemeeeeseseoesssesesesessesssesessses s 6
12 [UI7273 COVER, CRANKCASE .....covvoirvreoseeeoeeeeoeseeeeseeseesese e assses s eesesesesssaesessen e 1
13 017223 GASKET, CRANKCASE COVER 1
14 [OI753 BOLT, FLANGED, M6 x 1 X 12MM 2
15 U651 BRACKET, OIL LEVEL SWITCH 1
16 1016494 SENSOR, OIL LEVEL ....ocvoooeveeoeeeeeeeeeoeeeeoeeeeeeeeees e eeeesessese e esas s 1
17 [[0T6499 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM 3
18 [UT6453 BOLT, FLANGED, M5 X .8 X 8MM ........oooumvvirmrrernssoesessssssssssssssssesssesesss oo 2
19 [UT6474 PLATE, OIL FILTER SCREEN .......oouorveeoeeoeeeeeeoeseseesseseeesosssssessss s esessses s 1
20 [UI65Z] SCREEN, OIL FILTER ....oooocveooeeeeoeeeeooeseoeeeeeeeseesee s eeeesessssss s esseneseanenes 1
21 | [UI7518071 SHIM, 0.3MM THICK ..o AR
21 | [UI751807 SHIM, 0.AMM THICK ..o AR
21 | [UI75I803 SHIM, 0.5MM THICK ..o e esssee s AR
22 | [UI9A7E0Y CAMSHAFT (WITHOUT COMPRESSION RELEASE) (PEDAL-START VEHICLES) ....... 1
22 | [UI9I590Y CAMSHAFT (INCLUDES ITEM 23) (KEY-START VEHICLES) .......c.oommrvrrrinnrinnei 1
23 [OI751] SPRING ..cvooooveeoeeeeeeseoe s 1
24 [UI722] LIFTER, HYDRAULIC ....oovvooeeveoceoeoeeeoeesesoesesses s 2
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FE350 ENGINE—-
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 [UI7503 SEAL, OIL 1ottt 1
2 [[UIYT600] CRANKCASE, COMPLETE, FE350 (CLOCKWISE ROTATION) ..cccoiiiiiiiiieeiiiiieiee e 1
3 [[UI7504 RING, SNAP ...ttt s 2
4 1017450 L VTR o 1S3 10 L PP 1
5 [[01722907 PISTON, STANDARD........outuititistseteieesesse ettt ss bbbttt 1
5 [[U1722907 PISTON, .50MM OVERSIZED .......coviiiiiiiiieieieseseseise s 1
6 [[UI7Z5107 RING SET, PISTON, STANDARD ..........cc....... 1
6 [UT725T07 RING SET, PISTON, .50MM OVERSIZED 1
7 101745701 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 [UI745709 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) ..uvviiiieiiiiiiii ettt ettt e earaaa e 1
8 [OTI75193 BOLT, HEX HEAD, M7 X 1 X 36MM ....cciiiiiiiiiiiiiee ettt e e e e e e e e e e e e e e eeenennnas 2
9 101922302 CRANKSHAFT, FE350 (LEFT-HAND THREADS) (INCLUDES ITEMS 10 - 12 AND
ONE EACH OF ITEM 13) 1
10 [[0TE569 KEY oo, 1
11 [[UT6533 GEAR, HELICAL ....ocviiiviicteetcetete ettt ettt b ettt s s ens 1
12 016537 GEAR, SPUR ...ttt 1
13 [[UI7Z7] ROD ..ottt 2
14 [OI773307 SHIM, CRANKSHAFT, 1.18MM THICK A/R
14 [[UT773307 SHIM, CRANKSHAFT, 1.25MM THICK AR
14 01773303 SHIM, CRANKSHAFT, 1.32MM THICK AR
14 [UI773304 SHIM, CRANKSHAFT, 1.39MM THICK A/R
14 [OI773309 SHIM, CRANKSHAFT, 1.46MM THICK A/R
14 [[UT773309 SHIM, CRANKSHAFT, 1.53MM THICK AR
14 01773307 SHIM, CRANKSHAFT, 1.60MM THICK AR
14 [[OI773309 SHIM, CRANKSHAFT, 1.67MM THICK A/R
14 [[OI773309 SHIM, CRANKSHAFT, 1.74MM THICK A/R
14 [[UT773319 SHIM, CRANKSHAFT, 1.11MM THICK AR
14 [OI77331] SHIM, CRANKSHAFT, 1.81MM THICK AR
15 1017501 SPACER 1
16 [[UT654] BOLT, STUD, M6 x 1 x 22MM 4
17 1016547 NUT, FLANGED, M6 x 1 4
18 1016470 SHAFT, GUIDE COUNTERBALANCE 1
19 [[UI6577 O-RING 1
20 [[0T7Z53 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ...ouiiiiiiiiiiiiee e 1
21 1017510 BEARING ....ooviivitiitiicte ettt ettt ettt ettt ettt ettt st et e bt e et et e et et b et et ebe e e b 1
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ENGINE MOUNTING

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [Z73 | NUT, NYLON LOCK, 5/16 - 18 (CARRYALL | ONLY) ....ouovvoemrveimeresnsessnesssssssnesssssssssn 2
2 [ZZ] | WASHER, FLAT, 5/16 - 18 (CARRYALL I ONLY) w...oouvvooiereraneeeeesseesseeesesieessssesesissessee 2
3 RETAINER, SNUBBER (CARRYALL | ONLY) .....oovvoooeveoseeeseseeessseeseseeesesessese e 1
4 [UI0Z35 | BOLT, CARRIAGE, 5/16 - 18 X 1 (CARRYALL | ONLY) ....ovooovveeoeeeeeeeeeeceeeeseeeeenee e 2
5 1012164 | SNUBBER ......oooumiviiiaiessiesissssssessssssssssss s s 1
6 [UI3924 | NUT, HEX LOCK, 5/16 - 24, UNF 6
7 | [UIB3%BUN | BRACKET, SNUBBER .........cccoeo..e.... 1
8 | [MUIBZZITI | PLATE, MOUNTING ....ooimoioiieeeoeeeeeeeeeseseseeseeeeesssseseses e essees e esessseeneseeeseesessesese e 1
9 101833001 | NUT, FLANGE, M8 X 1.25 .....oouovvoumeiesoesissosessssssssesssssesssssss s sssssssssses s snesssssnes 6
10 [UTB8ZBUY | SCREW, HEX WASHER, 5/16 -24 X 7/8 ....oooovvveereveeeeseossesosesessesssssesesssesssssssssssssss s 6
11 | [UIB33Z0Y | SCREW, HEX HEAD CAP, M10 X 1.25 X 30MM w....ovooovvereeeeoceeeeeeeeeseseeeeeseeese s 4
12 | [UIB33Z0] | STUD, M8 X 1.25 X 60MM (FE290 VEHICLE) ....ocovveeecveeeeeeeeeceeeseeeeseeeeeeeeeeese e 2
12 | [UIB33IOY | STUD, M8 X 1.25 X 50MM (FE350 VEHICLE) ....ooovvooeivieioeeesacesssnessssssssessssessssesessssssssoons 2
13 | [UIB3ZI0Y | SPACER (FE290 VEHICLE) ...ooooovvvereriereiennee. 2
13 [UIT6Y] | WASHER, FLAT, 5/16 (FE350 VEHICLE) 2
14 | [UIB3ZITL | NUT, FLANGE, MI0 X 1.25 ...ooooiceeeoceeeoeeeeoeseseeseseseesessesseeesessseeese e esess oo 4
15 1012571 | WASHER, HEAVY FLAT, 5/16 4
16 | [[UIB5590] | SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM .......cooorvvermererecessessssesssssessssessssesssssen s 4
17 | [MUIB3ZZOY | STIFFENER, FLYWHEEL SIDE ....ooooiooeeoceeeseeeesesesessesesessesesssss oo 1
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FUEL, INTAKE,
AND GOVERNOR SYSTEMS
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FUEL SYSTEM

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016004 | KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2 - 9) w...oorvvvvuivinriesniinnenns 1
2 [UI5189 CAP, FUEL TANK, NONVENTED  ......coooomrvioeroessescsessssses oo 1
3 [UI5123 ASSEMBLY, FUEL TANK VENT ....o.oooorvveieeveeeceseseeeesese s essssseses s 1
4 [UI5139 GROMMET, INSULATION ......oooooeveoreeeoeeeeeeeseceesese s eoeeeeesess s 1
5 ouasyey,| LINE, BULK VENT (AVAILABLE BY THE FOOT) ....ovvrvoureiineesnesissssssesessssssssesssse AR
6 N/A WIRE ASSEMBLY, #16 BLACK 1
7 U377 CLAMP, HOSE (GRAY) .............. 2
8 | [UIBZZET BARB, VENT ...ooooooieeoeoeeeeoeeecoe oo es e 1
9 101896901 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF .......ooiriviimeiineecssessssssssssssssesssenenens 1
10 [UTZI9ZY | ASSEMBLY, REAR FUEL STRAP .......ccoomvirviiiresessessesssssssssssssessssssssosssssssssssssssssssssssnes 1
11 | [[UIZ55301 | ASSEMBLY, FRONT FUEL STRAP .......coiivioieeeeiseeseessseesssesossesssssssssesssssesssessesesssas oo 1
12 [UATIH | NUT, U-TYPE SPEED, 1/4 = 20 w...oovvooeoeooeeeeeeeeeesesoeseeeeseeeeseseseseeseseseesese e 3
13 BZ29 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 w..covoovvverseeceeeeiesssesssesssssssesessssssssne 1
14 [UTT98Y | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 2
15 [OIZEZY | CLAMP, HOSE (RED) ......ooorvveoeveeoeeooesssssesesessssessesesssssssssssssssssssesesssss s ssessssssssses oo 8
16 [UI3694 | LINE, BULK FUEL (GRAY) AR
17 | [0Z003Z00 | FILTER, FUEL oo, 1
18 [OTZSZY | PUMP, FUEL IMPULSE ........coooovveeoeveoesssosesesses s 1
19 U524 | KIT, REBUILD, FUEL IMPULSE PUMP...........coooreveseeeessseeeeoeeeseeeeseseesesssssessseesssenssene AR
20 | [OITBZZOT | CLAMP, PLASTIC .oooooiieooeeeeeeeeeeseseeeeeseeseseeseseseeeese e esesss s esee s 1
21 [0IZZ8Y | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ...ocurvvooeereessiesssesossessssssssesssssssssssesesssssssssnee 4
22 | [UI9ZI50Y | BRACKET, FUEL PUMP MOUNTING ....ooooiiveeecieceocsisessssssssssesssssssssesssssssseesesssessses 1
23 [UISI3] | LINE, BULK VENT (AVAILABLE BY THE FOOT) ....orvviveeeceeoeseeeeseseeseesesseseesesesesnesee AR
24 U372 | CLAMP, HOSE (GRAY)
25 | [OIBZZATT | BARB, VENT ..ooiioiiiiiiiiieiesiesssssssssss s 1
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CARBURETOR ASSEMBLY, FE290 ENGINE-
CARRYALL I AND I

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [UI9US60] | ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) w.ooivvoeeociiiieisesisesnessesesesssssnnenes 1
2 [[UT6507 ASSEMBLY, IDLE SCREW .....ooovveomrveraeeiosesesssssssssssessssesssssessssssssssssssssssssessssssnnnens 1
3 N/A ASSEMBLY, PILOT AIR SCREW ......ooovvereeeeeesesesesesessees s sssseessssssessssssessssesse s 1
4 | [UIE73IOY JET, PILOT, #40 .oooevoooeeeoeseeeeeeeeeeeeee s eeeee s eses e 1
5 1016486 ASSEMBLY, FLOAT .....oovvoimiiiiannesinsssssesssssesssssesssss s 1
6 | [MUIE73Zo0 NOZZLE, MAIN ....ooooevvooeeieoseseoe e e 1
STANDARD JETTING:
7 | [UImaZsEl JET, MAIN, 0 - 3,000 FEET ...oooorveeoeeeeoseecoeeeeeoeeeseeeeeseeeeesees s ese e esesssesesees e 1
7 | [UIBEZEEY JET, MAIN, 3,000 - 5,000 FEET ....orvvommiiimeesinsssssesssessssesssssssssssssssssssssesssss s AR
7 | UImEZsTg JET, MAIN, 5,000 - 8,000 FEET ....oorvvommrroermereoessessesssesssessssesssssessssssssss s AR
7 | [MomEzsE JET, MAIN, 8,000 - 10,000 FEET ......ooooorvveemreeesseseseseseeeseessssesssssssesssesessesesssessesesssssons AR
7 | omEsa JET, MAIN, 10,000 FEET AND ABOVE .....o.ovooeeveeeeeeeeeeeesseeeesesssessssesessssessesessenenens AR
8 016437 GASKET, FLOAT CHAMBER .......oooumvieiaieeiieesses s 1
9 [UI736] ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ......covvveomeverrereoeessesessesessesnnnens 1
10 [UT6299 ASSEMBLY, SCREW .....ooovoomeveemeoeeseseeeeeseosssseesessssesesessesssssssssssess s es s esssseeeee 1
11 1016585 ASSEMBLY, BOLT .....ooevvooreeeoeeeeoessseeseseseeessessse s sssesess e eneseesessses e 1
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CARBURETOR ASSEMBLY, FE350 ENGINE-

CARRYALL TURF I, Il PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [0TI05907 | ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) weoovoouveioriieieessesisessssnssssessseoons 1
2 [[UT6507 ASSEMBLY, IDLE SCREW .....ooovveomrveraeeiosesesssssssssssessssesssssessssssssssssssssssssessssssnnnens 1
3 N/A ASSEMBLY, PILOT AIR SCREW ......ooovvereeeeeesesesesesessees s sssseessssssessssssessssesse s 1
4 | [UIE73IOY JET, PILOT, #40 .oooevoooeeeoeseeeeeeeeeeeeee s eeeee s eses e 1
5 1016486 ASSEMBLY, FLOAT .....oovvoimiiiiannesinsssssesssssesssssesssss s 1
6 | [MOIE73300 NOZZLE, MAIN ....ooooevvooeeieoseseoe e e 1
STANDARD JETTING:
7 | [MUIBAZsEy JET, MAIN, 0 - 3,000 FEET ...oooorveeoeeeeoseecoeeeeeoeeeseeeeeseeeeesees s ese e esesssesesees e 1
7 | [UIBEZEE] JET, MAIN, 3,000 - 5,000 FEET ....orvvommiiimeesinsssssesssessssesssssssssssssssssssssesssss s AR
7 | [MUIBEZSEY JET, MAIN, 5,000 - 8,000 FEET ....oorvvommrroermereoessessesssesssessssesssssessssssssss s AR
7 | [momEzsd JET, MAIN, 8,000 - 10,000 FEET ......ooooorvveemreeesseseseseseeeseessssesssssssesssesessesesssessesesssssons AR
7 | [MomazsE JET, MAIN, 10,000 FEET AND ABOVE .....o.ovooeeveeeeeeeeeeeesseeeesesssessssesessssessesessenenens AR
8 016437 GASKET, FLOAT CHAMBER .......oooumvieiaieeiieesses s 1
9 [UI736] ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ......covvveomeverrereoeessesessesessesnnnens 1
10 [UT6299 ASSEMBLY, SCREW .....ooovoomeveemeoeeseseeeeeseosssseesessssesesessesssssssssssess s es s esssseeeee 1
11 1016585 ASSEMBLY, BOLT .....ooevvooreeeoeeeeoessseeseseseeessessse s sssesess e eneseesessses e 1
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CARBURETOR INSTALLATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [OTEZZY | GASKET, INSULATOR ....ooovimmmiieimeiissssssssssssessssss s ssssss s ssssss s 1
2 101648102 | INSULATOR, CARBURETOR ........covvirieviesmressonesssssssssssssssosssssssssssssssssssssssasssssssssssssesssnsnes 1
3 [UI6439 | GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (CARRYALL [ANDIl) ... | 1
3 | [UIU73a01 | GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (CARRYALL TURF Il

IPLUS AND VI oooooveoeeeoeeee oo 1

4 [UI6224 | BRACKET, THROTTLE 1
5 101820201 | GUARD, GOVERNOR (CARRYALL | AND II) 1
6 [UII69] | WASHER, FLAT, 5/16 (CARRYALL | AND II) 1
7 | [OUIBBZEUN | NUT, NYLON LOCK, M6 X 1 (CARRYALL I AND 1) ..oooeveoomeeeoeeeeeeeeeseseeeseseeseseesesseenneens 1
8 U622 | GASKET, THROTTLE BRACKET TO CARBURETOR .......ooirveereeeieeeeeeeeeeseeeeneeeesnesne 1
9 [OI6587 | SPRING, THROTTLE RETURN ....coovioiiieimiisesssesssaesssessssssssssessssessssssssss s 1
10 | [UI905601 | ASSEMBLY, CARBURETOR (CARRYALL I AND I1) ..oooovoooiioeoceeeeseeeseecoeessessveesesseseseonns 1
10 | [UI905901 | ASSEMBLY, CARBURETOR (CARRYALL TURF II, Il PLUS AND VI) w...oooooeeieeveeseeeeeeann. 1
11 MOIZ7Z | CLAMP, HOSE ....oooovooceeooeeeeeeeeeeeeeeeeese oo 1
12 [OITZBY | CLAMP, HOSE ...oooooioooiviioesioiecessessssss oo 2
13 [UI5I3] | LINE, BULK VENT AR
14 [UI6574 | TUBE, CRANKCASE VENT 1
15 [UI6239 | GASKET, CARBURETOR TO INTAKE MANIFOLD ........covveerveeoreeeeeeeseeeeeeneeeenee e 1
16 1016480 | PIPE, INTAKE ....ooovvooeiieoocsiooesssssssssssssssesssssesssss s 1
17 SCREW, 2-ENDED STUD, M6 X 1 X 90MM ......oovvvrmreeoeseosesseesesesesessosssesssesessenessesssssene 2
18 1016547 | NUT, FLANGED, MB X 1 ....ovoooveeoeeeoseeeoeseseeseseeesese s esss e 2
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GOVERNOR AND ACCELERATOR CABLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OIB3ZEON | CABLE, ACCELERATOR ......coiiiiiiiiiiiisisssiessssnssssssssssesssssesssssssssssessssssssssssssssssssssssessssenssns 1
2 | [UIB3ZZTN | CABLE, GOVERNOR (CARRYALL I AND 1) c.oooovooiiiieiicsioeseseeessessseesesessessseseseesssssssnnees 1
2 | [UIB322U4 | CABLE, GOVERNOR (CARRYALL TURF I, Il PLUS AND VI) w..ooooveooerioeeeeeseeeeeseenenees 1
3 [UI3700 | CLAMP, CABLE RETAINING ....oovooocveeoceeeseeeoeseseeseseesesseeeseseeseseesesseeeseesesesseeesenesesnenes 2
4 [OIE52 | NUT, FLANGED HEX, M8 X 1.25 ......ocivioumioeiaresssnsssnsssssnsssssssssssessssssssssssesssssssssssssssssnenes 2
5 101832301 | BRACKET, ACCELERATOR SUPPORT .....oovooumivveireseesssssssssssisssssasssssesssssssssssssesssssssssnee 1
6 [UIZZ8Y | SCREW, THREAD ROLLING, 1/4 - 20 x 5/8 4
7 MOTBZUZ | E-RING ..oooooovoooceeooeeeeeeeeeeeeeeeee oo 3
8 [OI5209 | PIN, GOVERNOR CABLE CLEVIS ....ooiiiireoiiiessinessiesssssssssssssssesssssssssss s 2
9 [UIZZT3 | PIN, HAIR SPRING COTTER, 1/8 1.D. X 5/8 .....cevveeeereeosrressesssssessesssssssessssssessesesssessssssne 2
10 101832201 | BRACKET, SUPPORT .......vvvoerveeeseseseesseesessssessssssssessse s s ssssssesasesssesssse s 1
11 [UI5829 | BRACKET, GOVERNOR CABLE ENGINE .......covvveoecveeeeseeeeeeoseseeeseseeseeseseseesesessneseee 1
12 101903501 | SCREW, HEX HEAD CAP, M8 x 1.25 x 24 MM 1
13 [I/A | WASHER, LOCK, 5/16 1
14 [ULT6Y] | WASHER, FLAT, 5/16 1
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—-

CARRYALL |
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UIBZI50] | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ...civiciieerocisiesssssnsisesssssesssssesssssssssnonns 1
1 T0TB0Z30] SCREW, HI-LO HEX HEAD, #8 - 1/2 ....coovvooevooeevoesesoees s 2
2 | oSOl WASHER, STAINLESS STEEL, #8 .......cvvvourvverrereeesssseseseesssssessssssessssssessssssssssssseesesens 2
3 | Uzl LATCH, WIRE .....oooooevoooeeeoeseeeee oo eeessaees e 2
4 | [UIE7ZE0Y ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....ooorvvormieorresssesnssesssssssssennonns 1
5 | [UIBI300Y E-CLIP oo 1
6 | [OIZI7Ze00 LEVER, CHOKE ....ooooocvveoeeeoeeeeoe e esss e 1
7 N/A O-RING, 5/16 (RED) ...cvcoorvvereereoeeeeeesesseseessesesseseseesesses s esesssssesseesessesesseseseeee 1
8 N/A O-RING, 3/8 (GREEN) .......oooumiveimeiioineesssesssssssses oo 1
9 N/A VALVE, CHOKE .....ooovoooevoooseseossess s 1
10 | [UIBIZ30] SPRING, RETURN .....oooomrveeameeeoeeseeeessoessseesessess s ssss e esss s 1
11 [UI5279 FILTER, AIR ooooorvveoeeeeeeeeeeeseseee e eess oo esss e esesss e 1
12 | U0 BOTTOM, AIR BOX ....oooooiiotaieieoaesssaesssssssssssssssss s sssse s 1
13 | [UISZSE0 SEAL, INTAKE ..vvooovveoaevie oo 1
14 | [UIZSBITN | ASSEMBLY, AIR DUCT ....ooooiiceoiceieeseseeseseesssseesesssessssesssessssesssss s seessss s ess s 1
15 | [UIE7IZ0] | CLAMP, HOSE (AIR INTAKE) w.o.ooiioieoceeeoeceeeesseeeseseseeseseeseseesessssssss s ess oo 2
16 | [OIBIZITA | HOSE, INTAKE ...oooooiiiieiceisieessssesssessssssessesssssses s sss s 1
17 | [UIBBUBTL | SCREW, HI-LO, #12 X 112 oooooveooeeeoseooeseeseessees oo 4
18 | [MUIEIZZOY | POSITIONER, CHOKE ....oooiioveosceieeeesoeseeeesseeeesesesessesesese s 1
19 | [UIBU5701 | ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) .......oorvvverrrreneeeenneeonn. 1
20 | [UIBLISUY GUIDE, CHOKE LEVER ....coovvotmiiiiieiisssisissssssssss s 1
21 | [UIB5EZ0Y SPRING, COMPRESSION ......ocovooieveemeeieiessissssssssesssessssssssssss s ssssesssssssssssnenns 1
22 | [UIBLIAUY LEVER, CHOKE .....oocvoooeeveoeeecoe e 1
23 B3Z | WASHER, FLAT, 1/4 ....oooooooeeeeoeeeeoeeeeoeseeeee oo 3
24 1015752 | SCREW, HI-LO, #12 - 16 X 5/8 ..covvvvveeversssissnesssssssssessssssesssssssssesssssssssses s 3
25 1606 | RIVET, POP, B/16 .ooooovvvoeocveeooeseoessssesssssossssssssssssessssssssss s ssses oo 2
26 183 | WASHER, FLAT, #10 ....vvooevveeoeveooeseeosesessessssseessssssssssssessssssessssssssss s esssssssesssssessssessnsenes 4
101971001 | AIR DUCT REPAIR KIT (NOT SHOWN) ......oovvoomeveeceeeseeeeeeeeeeeeseeeesesseeeseee s AR
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—-
CARRYALL II, TURF Il, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UIBZI50] | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ...civiciieerocisiesssssnsisesssssesssssesssssssssnonns 1

1 | [oISuEsTd SCREW, HI-LO HEX HEAD, #8 - 1/2 ....coovvooevooeevoesesoees s 2
2 | oSOl WASHER, STAINLESS STEEL, #8 .......cvvvourvverrereeesssseseseesssssessssssessssssessssssssssssseesesens 2
3 | Uzl LATCH, WIRE .....oooooevoooeeeoeseeeee oo eeessaees e 2
4 | [UIE7ZE0Y ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....ooorvvormieorresssesnssesssssssssennonns 1
5 | [UIBI300Y E-CLIP oo 1
6 | [OIZI7Ze00 LEVER, CHOKE ....ooooocvveoeeeoeeeeoe e esss e 1
7 N/A O-RING, 5/16 (RED) ...cvcoorvvereereoeeeeeesesseseessesesseseseesesses s esesssssesseesessesesseseseeee 1
8 N/A O-RING, 3/8 (GREEN) .......oooumiveimeiioineesssesssssssses oo 1
9 N/A VALVE, CHOKE .....ooovoooevoooseseossess s 1
10 | [UIBIZ30] SPRING, RETURN .....oooomrveeameeeoeeseeeessoessseesessess s ssss e esss s 1
11 [UI5279 FILTER, AIR ooooorvveoeeeeeeeeeeeseseee e eess oo esss e esesss e 1
12 | U0 BOTTOM, AIR BOX ....oooooiiotaieieoaesssaesssssssssssssssss s sssse s 1
13 | [UISZSE0 SEAL, INTAKE ..vvooovveoaevie oo 1
14 | [UIZSBIOZ | ASSEMBLY, AIR DUCT ...ooooiioieoceieesesieeeseesssssesesesessesssessssssesss s ssessss s ess s 1
15 | [UIE7IZ0] | CLAMP, HOSE (AIR INTAKE) w.o.ooiioieoceeeoeceeeesseeeseseseeseseeseseesessssssss s ess oo 2
16 TOMBIZITY | HOSE, INTAKE ....oooooicveoeievesinssssacesssessssessssss s 1
17 | [UIBUZSTY | SCREW, HEX HEAD HI-LO, #8 X 1/2 w.oooooocvooeeeeoseoooseeoesseeesessoss s 1
18 | [MUIZZEBUL | CABLE, CHOKE ....ooivvoeicooeoeeeeoesessseseseesessessssses s s s sse s 1
19 630 | SCREW, PAN HEAD, #10 - 24 X 3/4 ...oovvvooeeveeeeeoeeeeeeseeoeeeeseeeesoesseoee e 3
20 I8 | WASHER, #10 w.o.ooooivooieiiosieisoesesssesesssssssssess s 3
21 [OTZZ3 | NUT, NYLON LOCK, #10 = 24 ....ooooovoooeeoosnseoesesoesesssssssesssssssssssesesssssssessssssssss s 3
22 B3Z | WASHER, FLAT, 1/4 ...oooovoooeeeeeeeeoeeesoeseseees e esse e 3
23 1015752 | SCREW, HI-LO, #12 - 16 X 5/8 ..eoovveooeeeereeseoeseeeeeseseeseseeseesees oo eeeessses s 3
24 1606 | RIVET, POP, B/16 ..ocooorvooumiveesaeesioesssssssssssssssssssssssssssssssssssssssssssssssssss s 2
25 B3 | WASHER, FLAT, #10 ..ooovooeeeveoomseossesosesssssessssessssssssssses s s ssss s ssssss s 4
101971001 | AIR DUCT REPAIR KIT (NOT SHOWN) ......oorvvormeveeceeesseseseeseeeeseseeseses s AR

1999 Carryall Vehicle lllustrated Parts List Page 9-15


.?sku=101821501
.?sku=101804301
.?sku=101804301
.?sku=101881701
.?sku=101925701
.?sku=101972801
.?sku=101813001
.?sku=101917601
.?sku=101812301
.?sku=1015426
.?sku=101811901
.?sku=101921501
.?sku=101958102
.?sku=101971301
.?sku=101837101
.?sku=101804301
.?sku=101804301
.?sku=101926801
.?sku=1631
.?sku=183
.?sku=183
.?sku=183
.?sku=1012438
.?sku=332

Page 9-16 1999 Carryall Vehicle lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—-

CARRYALL VI
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UIBZI50] | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ...cirvieiiierccissssisssnsissnssssssssesssssssssnonns 1
1 (KONRE{OZ{0) SCREW, HI-LO HEX HEAD, #8 - 1/2 ....ooovvoooevooeevoesesoees oo 2
2 | oSOl WASHER, STAINLESS STEEL, #8 .......cvvvooevreoeereeessssesessessssoessssssessssssesssssssssssssessesens 2
3 | Uzl LATCH, WIRE ......oooooeveeoeeeooeeeeeee oo esss oo eeesaees e 2
4 | [UIE7ZE0Y ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....ocorvvermiiirnesssenssesssssnssennenns 1
5 | [UIBI300Y E-CLIP oo 1
6 | [OIZI7Ze00 LEVER, CHOKE ......ccoovvrenne, 1
7 N/A O-RING, 5/16 (RED) 1
8 N/A O-RING, 3/8 (GREEN) .......oooumiveimeiioineesssesssssssses oo 1
9 N/A VALVE, CHOKE .....ooovoooevoooseseossess s 1
10 | [UIBIZ30] SPRING, RETURN .....oooomrveeameeeoeeseeeessoessseesessess s ssss e esss s 1
11 [UI5279 FILTER, AIR ooooorvveoeeeeeeeeeeeseseee e eess oo esss e esesss e 1
12 | U0 BOTTOM, AIR BOX 1
13 | [UISZSE0 SEAL, INTAKE 1
14 | [UIBZ701 | BRACKET, RETAINING 1
15 | [UIE7IZ0] | CLAMP, HOSE (AIR INTAKE) w.o.ooiioieoceeeoeceeeesseeeseseseeseseeseseesessssssss s ess oo 2
16 TOMBI7I0] | HOSE, INTAKE 1
17 | [UIBUZSTY | SCREW, HEX HEAD HI-LO, #8 X 1/2 w.oooooocvooeeeeoseoooseeoesseeesessoss s 1
18 | [MUIZZEBUZ | CABLE, CHOKE ....ooivooeicoeeoeeeeooseseoeseseesessesssssss s essss s s 1
19 630 | SCREW, PAN HEAD, 10 = 24 X 3/4 w...ooooevoooeeeeoeeeeoeeeeeesesseeee oo 3
20 I8 | WASHER, #10 w...ooooivooooeiosaeesiesesssesessssssssses s 3
21 MOTZZ3 | NUT, NYLON LOCK, #10 = 24 ....oooivoooeeoooseoeoesesessssessssesssssessssesessss s esssss s 3
22 MOTEIZT | GROMMET ..ooooovooeeeoeeeeeeeeeseseeeeeessees s 1
23 8168 | TIE, WIRE ....ooccovvvrrrnrn. 2
24 B33 | WASHER, FLAT, 1/4 3
25 1015752 | SCREW, HI-LO, #12 - 16 X 5/8 ..oovvveeeeverrsesessesssssssssesssssesssssessssssssssesssssses s s 3
26 | [MOIBIIZTY | DUCT, AIR weooooioooeoiceeoeeeeeseseesoeessssseseseses s ssseses s s s 1
27 7973 | RIVET, POP, B/16 .oooovveoocveeoeeeeooeeeeoeseeeeseeeeeeeseeeeseseess s s sess s 2
28 B3 | WASHER, FLAT, #10 ..oovooeoeveooeeiossesssssssssessssssssssssssssess s 4
101971001 | AIR DUCT REPAIR KIT (NOT SHOWN) ......coovvvomeveracreessnssssssssesssssessssssessssss s AR
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EXHAUST SYSTEM, FE290-
CARRYALL I AND Il

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | MOIBBIRTT | SYSTEM, EXHAUST ...oooiiiicieiiinesisesesssee oo ssss s 1
2 U584 | BRACKET, MUFFLER MOUNTING .....covvviomiivieeinesesaessessssses oo 1
3 B3Z | WASHER, FLAT, 1/4 w..oooivoooeeeeeeeeoeeevoeseseees e 2
4 BE] | WASHER, LOCK, 1/4 ...oooooooeooeeeeoeeevoeeeeeeeeeeeeeeeeeeesees oo 2
5 [8Z1 | SCREW, HEX HEAD, 1/4 - 20 X 3/4 ....ovvvvoerveeoeeeeoesesssesesssssssoesssssss s 2
6 1017689 | CLAMP, MUFFLER .....ovovoirvoeoeeveeonessossssssesssssssssssssssses oo 1
7 [UIZ830 | SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ........oorvvorrrreeereeeeseeeesesesseessssesesesesssesnsseee 1
8 LIZA | WASHER, LOCK, 5/16 ....ooovveocveeoeeeeeeeeeoseeeseeseseesessssesessesesssessse s eesensesesssssseesseeseseenenes 1
9 1015075 | WASHER, FLAT, 5/16 .....ouovoouiieeoeeiessessssesssssssssssssssses s s 1
10 MOTZEZH | NUT, HEX, M8 X 1.25 ....oooeovoeoeeeeoscsisossssssssssessssses oo 2
11 MOIZ734 | WASHER, LOCK, BMM .....o.ooooeveeoceceoeeeeseseeesssesesessessssess s sss s seesssss s 2
12 MOT533T | GASKET, EXHAUST ...ooovmormveeeeeeeeeeeeeeeseeseeeeesesses s essse e esss e esss e 1
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EXHAUST SYSTEM, FE350-
CARRYALL TURF I, Il PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [OIBBIZTY | SYSTEM, EXHAUST ...ooooiiiiiiiiisciisesessoseessssssssss s 1
2 U584 | BRACKET, MUFFLER MOUNTING .....covvviomiivieeinesesaessessssses oo 1
3 B3Z | WASHER, FLAT, 1/4 w..oooivoooeeeeeeeeoeeevoeseseees e 2
4 BE] | WASHER, LOCK, 1/4 ...oooooooeooeeeeoeeevoeeeeeeeeeeeeeeeeeeesees oo 2
5 [8Z1 | SCREW, HEX HEAD, 1/4 - 20 X 3/4 ....ovvvvoerveeoeeeeoesesssesesssssssoesssssss s 2
6 1017689 | CLAMP, MUFFLER .....ovovoirvoeoeeveeonessossssssesssssssssssssssses oo 1
7 [UIZ830 | SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ........oorvvorrrreeereeeeseeeesesesseessssesesesesssesnsseee 1
8 LIZA | WASHER, LOCK, 5/16 ....ooovveocveeoeeeeeeeeeoseeeseeseseesessssesessesesssessse s eesensesesssssseesseeseseenenes 1
9 [OTIET] | WASHER, FLAT, /16 ....cooouovieuaieesoeisssessssssssssssssssssssessssssssssssssssssesssssssssss s 1
10 MOTZEZH | NUT, HEX, M8 X 1.25 ....oooeovoeoeeeeoscsisossssssssssessssses oo 2
11 MOIZ734 | WASHER, LOCK, BMM .....o.ooooeveeoceceoeeeeseseeesssesesessessssess s sss s seesssss s 2
12 GASKET, EXHAUST ....ooovooomeveeeeeeseeeee oo esese oo esesse e 1
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TORQUE CONVERTER






DRIVE CLUTCH

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
01833907 | ASSEMBLY, DRIVE CLUTCH (CARRYALL I, Il AND TURF II) INCLUDES ITEMS 1-17) ...| 1
[UIB33904 | ASSEMBLY, DRIVE CLUTCH (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 1 - 17) ...... 1
1 680 KIT, DRIVE CLUTCH WEIGHT ..o.ovooveooeeeeeeeeeseeesee o 1
2 101929801 ASSEMBLY, FIXED FACE (CARRYALL I, Il AND TURF II) INCLUDES ITEMS 3 AND 4) 1
2 | [UIz3E3m ASSEMBLY, FIXED FACE (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 3AND 4) ... | 1
3 N/A PULLEY oooovooooevooessoe s 1
4 N/A SCREW, WASHER HEAD HEX MACHINE 3
5 1014049 BEARING, IDLER ......ooooeveeeeeeeeoemeeeoseeeeseeseesesseseeses s esessssssse s esesssaeeseeee e 1
6 [[0TZ050 SPRING, RETAINER .....ocvooumivrimisesinesisssssssssssssssssssssssssssss s ssss s sssssssssesessennnns 1
7 [[UTZ05] SPRING, DRIVE CLUTCH—BLACK (CARRYALL I, Il AND TURF 1) ..o 1
7 TT690 SPRING, DRIVE CLUTCH—DARK GREEN (CARRYALL Il PLUS AND VI) .....ooooorrrrrennne.. 1
8 016289 SPACER, FIXED FACE SHAFT ....oooivveoeeveeeeeoeeeeseeeeeoseseoessessss e esessesesses e 1
9 [[0TZ057 RING, RETAINING ....ovoooiietaeiesocecssseessssessses oo 1
10 1014059 ASSEMBLY, DRIVE HUB 1
11 | [UIeZsso PLUG, DRIVE CLUTCH 1
12 [UT4253 KIT, DRIVE CLUTCH BUTTON (INCLUDES ONE SPRING AND THREE EACH OF
THE SCREW, WASHER, AND BUTTON) .....cooomrveioreeioeeecoeseseseseseesseseeeseesessssens e 1
13 1014058 WASHER, THRUST .....ovvoorvveoeeeeoeseeoeseeeeseeeeessseesessses e esesssaeessaseseesesssesese e 1
14 [[UTZ059 RING, SPIRAL BACK-UP .......ooomiivioeiceoieesiosssssssessoss oo 2
15 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 16 AND 17) .....ovvvoevverereoeereoeneseonn. 1
16 N/A BUSHING ....cooeveoevcoeeeeee s 1
17 [UI4055 RETAINER .....oovooivioemeeoeseeeeseeeoseseeeeee s ees e es s eeesss s esessseees s 1
18 [UI6203 | BELT, DRIVE (CARRYALL Iy 1
18 [UI7I89 | BELT, DRIVE (CARRYALL II, TURF I, Il PLUS AND VI) 1
19 | [UIZIEZOY | BELT, STARTER/GENERATOR .....ooooiiiviiiceeoiieeeosmsesosseseesesessesssssssseesessssesesess oo 1
20 | [UIYIB50] | SCREW, HEX HEAD CAP (LEFT HAND THREADS), 3/8 - 24 X 5-1/2 ..ooooovvooreeeeeeverererennn. 1
21 [OI7329 | WASHER, MOUNTING—GREEN .......cccooviimviiimmresnmssosssssssssssssssesssssosssssssssssesssssssssssnes 1
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DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

[[OT832007 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL I, Il, TURF Il AND VI)
[[UI832003 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL Il PLUS ONLY) ........
T0TZ080 RING, RETAINING ... e e e e e e e e

SPRING—GREEN (CARRYALL I, II, TURF Il AND VI)
[[UI836204 SPRING—PURPLE (CARRYALL Il PLUS ONLY) w...covvvorrreeerienreenn.

© 00 N O OO b WDN PP

U225 KIT, BUTTON (INCLUDES 3 BUTTONS AND 3 SCREWS)
[[0TZ077 ASSEMBLY, MOVEABLE FACE, WITH BUSHING ........vvvouurvvoieiesnescsssessesesssssssennnnns
[[UTZ07g ASSEMBLY, FIXED FACE ......oovvvoorvoesseseseessssssssesssssees s sssessssssssssssssses s
[UIB3320] | KEY, SQUARE TRANSMISSION ......ooooiveeeceeoeseeeesesesssesssesessesesessessssssesessessssssesanesen
10 [UI6203 | BELT, DRIVE (CARRYALL | ONLY) ..ooooivioieeeeoeeeeeeseseeseeeeeeeeeeeseseeseseeeseseesese s
10 [UI7I89 | BELT, DRIVE (CARRYALL II, TURF I, Il PLUS AND VI)

SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4
WASHER, MOUNTING—YELLOW ...t

=
=
P R R RPRPRPRRPRERPRRERERPR

E
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UNITIZED TRANSAXLE—
GASOLINE VEHICLE [1V4



REFERENCE FORWARD/
REVERSE SHIFTER—
GASOLINE SECTION

REFERENCE AXLE
TUBES ON PAGE 12-6
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UNITIZED TRANSAXLE, GASOLINE VEHICLE-
GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101922601 BRACKET, TRANSMISSION CABLE SUPPORT ....ccocuiiiiiiiiiiiieenieee sttt 1
2 012783 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....eeeieiiii ettt 3
3 [[OT3067 NUT, NYLON LOCK, #10 = 32 .ieiiiieeiiiieeitiee e stieeesieeesteeeasteeeeasteeesneeeasnseeesnseeesnseessnseeesnseeesane 1
4 33 WASHER, FLAT, L0 ..eeiiiiiiiiiieee ettt ettt e ettt e e e e e s ettt e e e e s snsbee e e e s astseeeeesansneeaaaaaeans 1
5 [[UT0954 STUD, BALL, 1/4 - 28 X 916 ...eeeeiiieeieiiie ettt ettt ettt et e e nanee s 1
6 016347 LEVER, TRANSMISSION SHIFTER ...ooiiiiiiiiiii ettt 1
7 [OT7087 SCREW, HEX WASHER HEAD, #10 - 32 x 3/4 1
8 B7T1q NUT, NYLON LOCK, /4 = 28 ...eeeieee ettt ettt e e ettt a e e et e e e e e entbeee e e e sennnaeeaeas 1
9 [OT7Z37 KEY, WOODRUFRF ...ttt ettt ettt sttt e sttt s bt e et bt e e nabe e e s bnee e e snbeeennes 1
10 TOL834307] ARM, GOVERNOR LEVER ...ttt ettt et e e sntee e nae e e anee e e nnneeas 1
11 [[OT886I0] SCREW, SQUARE HEAD, 1/4 = 20 X 1 ..eieiceie et e et etee e siee e s sneeesnaeeeeseeeenneeeesnneeeans 1
12 [[OTZ007 WASHER, TYPE B, 1/4 ..ottt et e e e et e e e e ettt e e e e e e tbe e e e s aenbeaeaaeeeennnees 1
13 BZ33 NUT, NYLON LOCK, 1/4 = 20 ..iiiiiiieiiiie ettt ettt ettt ettt e e nbne e e i e e nnne 1
UNITIZED TRANSAXLE (INCLUDES ITEMS 14 - 90) 1
14 TOT890201] T Nl IR el = 1
15 [OI9Z7307 RING, SNAP ettt et e e e e ettt e e e e ettt e e e e e e atbeeeeeesnsbaeeeeseanbbataaeaeeanseneeaeeann 1
16 [[OT892907 WASHER, FLAT ........ 1
17 01927207 T Y I | SO PRTI 1
18 (ONRSISIONNONI [ YA Y el =N 1
19 [0TZ7593 L | TR L U UR TP 1
20 [[OT9Z8607 PIN, COTTER oottt ettt ettt et e bt e e bt e e s st e e sabn e e s nbneeeenebeeenaes 1
21 [0I6513 LN | = S | L PSP 1
22 [OT9Z7107 ST Y T | SRS 1
23 T0T893807]] WASHER ..........c....... 1
24 [[OT8IT307 ARM, PIVOT 1
25 GEAR CASE (RIGHT) ..itiiiiiiit ettt ettt ettt st e ettt smte e s b e e staeeenneeeesnnneeean 1
26 NRS (€1 A o O NS Y (I e TSRS 1
27 [[OTI9Z63907] BOLT, FLANGED, M8 X 1.25 X 40MM ......utiiiiiiiiiiiiee ettt et e e e et e e e e e 15
28 [0TZ899 PIN, DOWEL ..ottt ettt ettt ettt e e bt e e e st e e ste e e s nbaeeaenebeeennes 2
29 [0TI3759 PLUG, DRAIN (INCLUDES ITEM 30) ...ueiiitieeiiiiieeiieeesieeeaieeesieeessieeeesneeeesneesssseeessneeessnnes 2
30 016237 LN S SO E
31 [OTZ71] BREATHER ..ottt ettt e e et e e e e ettt e e e e e et e e e e e snsbaeeeesenbbaeeeesasnntneeaeeann 1
32 [[OT9Z8707 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) ... .ttiiiiiieiiiie ittt ettt AR
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UNITIZED TRANSAXLE, GASOLINE VEHICLE-
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
12 3 4

33 101892001 ROD, SHIFT .ttt ettt bt ettt st e st et e s be e e e ab e e e asb et e sbe e e s nbabeeenebeeennes 1
34 [TOT89000]] [ T4 S o | I 1
35 [OTZ7Z3 LT o 1N S 1
36 [UTZ747 [ I S I ST 1
37 T01889407 GUIDE ..ttt e et e e et e e e et e et e e e b e e et s 1
38 339 BEARING, BALL ...eeiiiiiie ettt ettt ettt et e e sttt e e snte e e enb e e steeeennaeeesnneeeennes 2
39 016339 WASHER, SPRING 2
40 [OT892207 (TN S ] U TSP ERR R 1
41 [[0T892207 PLATE, THRUST ..ottt ettt ettt ettt st e sib e e asb et e sate e e s nbae e e e nebeeennes 3
42 [01980901 GEAR ASSEMBLY, 28 TOOTH, INPUT (16°) ..eeiittiiiieiiiiiiiee ettt 1
43 101927601 BEARING, NEEDLE .....oiiiiiiiiiii ettt tee et e et et a e st eesnee e e snaeeeaneeeeennes 3
44 [[OTI9Z7507 BEARING, NEEDLE ...ttt ettt e e et e e e e e e nnneeaaeeeann 1
45 TOT981007]] RING, SYNCHRONIZER (L16°) ..eeiittiieiiiiieiiieeiittee ettt siee ettt ettt e st nineessneeenaees 2
46 [OTZ7Z4] SPRING, SYNCHRONIZER 2
47 [0T9Z8001 HUB, SYNCHRONIZER CLUTCH 1
48 [0TZ72g INSERT, SYNCHRONIZER 3
49 [[OT9Z7907 SLEEVE, SYNCHRONIZER 1
50 [[019Z7707 PIN, DOWEL ....oiiitiie ettt ettt sttt e e ettt e e st e e et e e e see e e smteeeanbeeesnneeeennnaeeeanneeennes 1
51 SHAFT, INPUT oottt ettt et e e et e e st e e e st e e e st e e snteeeesteeeanseeesnseeeanseeeeannneeeanneeenn 1
52 T0T980307]] GEAR ASSEMBLY, 25 TOOTH, INPUT (16°) .ieeiiiiiiiieieiiiiiee et e e eaeee e 1
53 [0I6337 WASHER, THRUST ..ottt ettt ettt et e et e e 1
54 [[0T9Z7807 BEARING, BALL ...ttt ettt sttt e st e e sttt e e snte e e anteeestte e e nnaeeeeanneeennee 1
55 [OTIZ713 SEAL, OIL, INPUT SHAFT 1
56 [[OI89Z607] GEAR, 17 TOOTH 1
57 [[OT893207 L PO OO P PR TPPPPPRPOt 1
58 [[0I892507 (€1 o G R O 10 1 ) PR 1
59 101928101 BEARING, BALL ..oeiiiiiiiieiie ettt sttt et e st e et e e s nnee e e smteeesnteeesneeeennneeeeaneeeeanes 1
60 JT88950 (10 11 @ ] RSP RRPP 1
61 [[0T9Z8207 SCREW, M8 X 1.25 X 10 MM ...ttt ettt ettt ettt ettt e e b e eas 1
62 [[OT893907 RN |1 PR S 1
63 [[0T89Z307 GOVERNOR ASSEMBLY ...ttt itiee ettt ettt e st e s teeeestee e e snneeesnneeeaseeeennseeesnneeennn 1
64 [[OI89T60] SLEEVE ..ttt ettt e et a e e et — e e e e e et te et e e e e ntae e e e e e e tbataeeeeeanntbeeeas 1
65 [[OT8ITI07] GEAR, CLUSTER IDLER .....oiiiiiiiiitie ittt ettt e e 1
66 339 BEARING, BALL 2

1999 Carryall Vehicle lllustrated Parts List Page 12-5


.?sku=101890001
.?sku=1012748
.?sku=1012747
.?sku=101889401
.?sku=7336
.?sku=1016338
.?sku=101892401
.?sku=101892201
.?sku=101980901
.?sku=101927501
.?sku=101981001
.?sku=1012741
.?sku=101928001
.?sku=1012740
.?sku=101927901
.?sku=101927701
.?sku=101889901
.?sku=101980801
.?sku=1016337
.?sku=101927801
.?sku=1012714
.?sku=101892601
.?sku=101893201
.?sku=101892501
.?sku=101889501
.?sku=101928201
.?sku=101893901
.?sku=101892301
.?sku=101891601
.?sku=101891901
.?sku=7335

Page 12-6 1999 Carryall Vehicle lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-

DIFFERENTIAL AND AXLES
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

67 | [UIBYIZUY AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 69 - 73) ......oovvvoorrirnrisnnsioennonns 1
68 | [UIBYISUY AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 69 - 73) .....ovvvoervvorrnrirnnnens 1
69 013787 STUD, LUG oo 4
70 U379 RING, RETAINING ....ooovvooeeeoeeeoeeeeeeeeeeeeeeeesese oo ess e 1
71 [[OTIZo] BEARING, OUTER AXLE TUBE ......oooiviiiiieiesisssssssesssns oo 1
72 1014207 COLLAR, 25 MM 1. D. w..ooooovvooeeesesoeeesce oo 1
73 U667 RING, RETAINING 1
74 03794 SEAL, OIL oo 2
75 TUTSYI00] ASSEMBLY, AXLE TUBE, DRIVER SIDE .........evvvvurvirinisisnsssessssessssssssssssssssssssssnnones 1
76 TUT89090] ASSEMBLY, AXLE TUBE, PASSENGER SIDE .........ccooomvvirmvrsesesssssssssssssssssssssesnenens 1
77 013799 BOLT, M0 X 1.5 X 30MM ...ooovvomrreoeoeeeoeeeseesessesessees s ssesssnessee s 14
78 [OI3797 WASHER, LOCK, M10 ......oovvoooeveeeeeeeeseeeeeeeeeessseeseseeeeeseessssesess e esesseeseseeneses 14
79 334 BEARING, INNER AXLE TUBE 2
80 | [UIYZB3UT BOLT, M8 X 1.25 X 37MM ............. 8
81 | [UIBIZ7UY GEAR, OUTPUT .ooooooeoeeeeeceeeesesees s ess s 1
82 U293 PIN, DOWEL ..o 1
83 | [UIYIUSUY KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) 1
84 1013768 CASE, GEAR CARRIER ......ooovvoeviionecessessosssses oo 1
85 [UI3773 PLATE, THRUST (IDLER GEAR) .....ooocvveoeeeoeeecoessseesesessessesessssssssssseese e 2
86 03773 PLATE, THRUST (DIFFERENTIAL GEAR) ......ovvvoomveeesereeeeseeeseeeeseeesseeseesesessese 1
87 1013769 COVER, GEAR CASE ....ooovommiioieiiiesesses oo 1
88 013774 PIN, DIFFERENTIAL ..oooovveoeeveeocesesseeesseseesesss s 1
89 [UI377g GEAR, DIFFERENTIAL IDLER .....ooomvvooeveoereeeeseeeesessees oo 2
90 1013771 GEAR, DIFFERENTIAL 2
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ELECTRICAL SYSTEM—
ELECTRIC VEHICLE K%



Page 13-2 1999 Carryall Vehicle lllustrated Parts List



FORWARD/REVERSE SWITCH-

POWERDRIVE VEHICLE
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [UI753009 | ASSEMBLY, FORWARD/REVERSE SWITCH (INCLUDES ITEMS 2 - 10) ...cvvoooeveronrirenns 1
2 | [UmEr7Io SWITCH, LIMIT, SEALED ......ovoooeveoaeveeoeesessesessssssssesssesessss oo 1
3 | [UmE7IIol SWITCH, LIMIT, SEALED .....ovoooeveeoceoeeeeeeesseessseeseeseseeeessess oo esssseesssnnnes 1
4 TUTZ808 SWITCH, LIMIT oo 1
5 BU51 NUT, HEX, #4 = 40 ...oo.voooeoooececoe oo 2
6 BU5H WASHER, LOCK, #4 .....vvvooeeeeoooeseeseeseessoess s essss s 2
7 [UIZ87] SCREW, HEX WASHER HEAD, #4 - 40 X 2 ......oorvveieeeeoeseeesseeesssssesessseessees s 2
8 [OUI7799 BAR, BUS ....oovvooeveeeeeeeoeeeeeeseseee oo eess s eses oo 2
9 B5] WASHER, LOCK, 1/4 .....vvoorvveieeeooessioessesess s 4
10 T0Z8 NUT, HEX, 1/4 = 20 ...oooevvoooeeeeeeoeeeesoeesessoeee s esss oo 4
11 [UIZI8] | HANDLE, FORWARD/REVERSE SWITCH .....coovviicveeeeeoeceeseseeeesesseessessesesnesesesnssene 1
12 [UI3T9Y | SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ....covvveeevveeeeeeeesereeeeeeeeseeeseseseeeneseee 1
13 1016845 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2-1/8 .......ovvourvvrrnreeresessesessssssssssesssessssssnsenes 3
14 BZ33 | NUT, NYLON LOCK, 1/4 = 20 w...oooorvoeoeeveoeseeoesesssesssssssesssssesssssssss s 3
15 BUZY | WASHER, INTERNAL TOOTH LOCK, #10 ......ooevveeeeeeoeceeesseeeseessees oo 2
16 BA5] | SCREW, HEX HEAD, #10 - 24 X 1/2 .oooovooeeooeeeeoeeeeeesesee oo 2
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MULTISTEP POTENTIOMETER-
POWERDRIVE CARRYALL |

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

101932003 | ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 - 36) ....c.vooumrveririernnesssnssnesssnsssso 1

1 [[0UTZ999 ASSEMBLY, WIPER SWITCH CASE, 6-SPEED ...........orvveemveesesissssisssssessessessssesnnnens 1
2 101958002 ASSEMBLY, 5-WIRE AND RECEPTACLE (INCLUDES ITEMS 3 - 8) .....ovvoorrveernreenenennn. 1
3 | [UI¥3ZEUY KIT, 8-PIN RECEPTACLE .....ooovveoeeveeeceeoeseeeeeeeeoeeesse e eeess e 1
4 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ........ovvorrvieinieiinesssesssssesessssssssesessssssssse 1
5 N/A WIRE ASSEMBLY, #18 BLUE ........oooovveoeereoosesessesseeseseesssssssssssssessssssss s 1
6 N/A WIRE ASSEMBLY, #18 BLACK/WHITE 1
7 N/A WIRE ASSEMBLY, #18 PURPLE ............covvveereeeeeeeeeeseseeeeeeesseseeseseeeseseeseseesneseee 1
8 N/A WIRE ASSEMBLY, #18 YELLOW..........ooomirvrereiesiesssssesssnssssessssssesssssssssessssssssssse 1
9 B5T] WASHER, LOCK, 1/4 <...ooooovvooeerooesesoessseoss oo essseesssess s 9
10 T073 NUT, HEX, STEEL, 1/4 = 20 .....oooomvoeoreeeeeeeeeeseseeseseeeseseesessessss oo 7
11 | [OI93690] PROTECTOR, WIPER SWITCH RESISTOR ......covvurereomeeeeneeeeseeeesesseseseeseeseseneseee 1
12 | [OE7IIO] KIT, RESISTOR ASSEMBLY .....oooviommiieiaeeissnssssnesssssssssesesssssssssesesssss s ssesss s 1
13 SCREW, ROUND HEAD MACHINE, #4 - 40 x 3/4 2
14 BU5S WASHER, LOCK, #4 ....ovvooeevveoeeeeoeesoesesesessses s ese oo sesss s ess s 3
15 [UI4807 SWITCH, LIMIT oo 1
16 BU51 NUT, HEX, #4 - 40 2
17 1014414 BUMPER, WIPER SWITCH ....ooooivoooeveoeeeoseeeesssss s 1
18 TUT3886 COVER, WIPER SWITCH .....ovoooeveoceooeeeeeeeeeoseeesesese e eses s 1
19 [UI306] NUT, NYLON LOCK, #10 = 32 w...oovoooeeeeeeeeeseeeeseeeeeeeoeeseseesssses s seese e 1
20 [[UTZ0T] CARRIER, WIPER SWITCH ARM .......ooomiviiirioiineiisssessss s ssssesesssss s 1
21 [UT3999 SPRING, WIPER SWITCH BRUSH ......oovvvomrvvioesisssssses oo 1
22 [UTZ903 BEARING, BRONZE .....oovvoeoeveeoceeosseeeoesessessessesessssssssesessssssss s ssessssnesssn s 2
23 1014 STUD, WIPER SWITCH ADJUSTING 1
24 [[0TZ01] GROMMET, SPLIT <..oooooivitieeisisessssessses s 1
25 [[UTZ0TY SCREW, SELF-TAPPING, #4 - 40 X 3/8 ......covvverrrrersmrsoesssosssssssssssesesssssssses s 1
26 [UI3887 ARM, SPEED SWITCH ....oovvvoieveoeeeeeeseeesseeeseseeeseseee oo es s 1
27 TUT3860 ASSEMBLY, SWITCH BRUSH ......oovvoomveoeeeeseeesesesseseseessessesesessesss s 1
28 013357 SCREW, HEX HEAD HI-LO, #10 = 16 X 1/2 ..cvoooevvereeeioeseessesesssssesessss s 2
29 [[UTZ18Y SCREW, HEX HEAD CAP, 1/4 = 20 X 2 ...ovvoooeveeeevoesesssessoossessssssss s 1
30 U253 NUT, BRASS HEX JAM, 1/4 = 20 .....ooovoorveeseeeeeeeseeseses oo esesses e 3
31 BI90 WRAP, TIE w.ovooovveoevcoe e ese oo 1
32 zZ3 NUT, NYLON LOCK, 5/16 - 18 ..ovrvererverrieriosnessseesssssssssssssssssssesssssssssssessssses s 1
33 012353 STUD, SHORT BALL, 1/4 - 28 1
34 [[UTZ003 CRANK, BELL ...vvooeveoeeeeeseeeeseseee e ess oo 1
35 spume NUT, DIMPLED LOCK, 1/4 = 28 .......vvooerveeeseeeeeeeoieseeeseeoseseseesesesess e 1
36 | [UIEIOI0] DECAL, WIPER SWITCH WARNING ........ovoumrviraeisisessssssssssssesssssssssssesssssesssssessssses 1
37 [UIZIOY | BOLT, CARRIAGE, #10 - 24 X 1 .oooooivoooeeoooseoeoeseses oo 2
38 | [MUIIZTZOY | SHIM, WIPER SWITCH ..ooooiveeoceeeeeeeeeeeoeseseeseseeesese s 1
39 [OIEI7ZH | WASHER, LOCK, #10 ......oorveeeeeeoeeeeeesesoeseeeeeseseesseseesessessesessessesessseseseesessssesesesesenenes 2
40 [OI4 | NUT, HEX, #10 - 24 2
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WIRING-
CARRYALL | POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UIITI004 | WIRE HARNESS (INCLUDES ITEMS 1 - 20) ...oouvvoomiiverinieisnesssnssssssssssssssssss s 1

1 N/A WIRE ASSEMBLY, #18 BROWN ...........vveoeeveroresesoesssssesissssssssssssssssssssssessssssesssssssessonns 1
2 101932701 KIT, 8-PIN PLUG ASSEMBLY .....oovvoomeveeeeeesseseoeeesseeseseesessesssssses s s ssesssss s 1
3 N/A WIRE ASSEMBLY, #18 BLUE ........covveeomveooeeeeeseeeoessseeseseeesessesesessesssesseseseesssnsseenennns 1
4 N/A WIRE ASSEMBLY, #18 PURPLE .........ovvvoirvioieiessssssnesssssssssesssssssssssss s sssssssnnsons 1
5 N/A WIRE ASSEMBLY, #18 YELLOW ........oovvereverressesssssssesioesssssssss s 1
6 N/A WIRE ASSEMBLY, #18 GREEN/WHITE 1
7 T8 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ............ 1
8 N/A WIRE ASSEMBLY, #18 GREEN ..........rviomrreeiaesssssssssssssssssssesssssssssssssssssssss oo 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .........ooorvverrieersesioessseessseesssssssssssssssssssss s 1
10 | [UISUED] WIRE ASSEMBLY, #6 BLUE ..........rvveeoreeeoeeeeeeesseeseseeeeeseessssesessesessessessssesssesseseeseseoon 1
11 | [UISoIZo WIRE ASSEMBLY, #6 ORANGE ...........ovvvoreeeeeeesesseeeseseseeseesssessessseesesessseseesesseenenens 1
12 101911101 WIRE ASSEMBLY, #6 WHITE .......oorvvoroieeraeesssssssesessses oo 1
13 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
14 N/A WIRE ASSEMBLY, #18 RED .........ooovveoeereeoeeseesereosessssesesssssessssesessessssss s e 1
15 N/A WIRE ASSEMBLY, #18 GREEN ...........ovvooereeeoeeeeoessseesesesesessesesessesssessesesesessssesseennnens 1
16 N/A WIRE ASSEMBLY, #18 RED 1
17 N/A WIRE ASSEMBLY, #18 ORANGE ..........ooooirvererrsosssssssesieesssssssssesssssssssssssssssssss s 1
18 N/A WIRE ASSEMBLY, #18 RED .........ooovveoeereeoeeseesereosessssesesssssessssesessessssss s e 1
19 | [UISUI300 WIRE ASSEMBLY, #6 BLUE ..........ovvveorvoeoeceeoseseeeeseseeeseeeeseseeseseseeesesesese s 1
20 N/A WIRE ASSEMBLY, #18 YELLOW .......ooouovieemeiesaevesssssssnssssesssssesssssssssssssssssssssss s 1
21 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
22 N/A | WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................. 1
23 N/A | WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) 1
24 | [OI7I570T | WIRE ASSEMBLY, #6 BLACK .....oooiirieiciieisesssnesssisessssssssssssssasssssessssssnsssssessssss s 5
25 N/A | WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) ......coovvvorrrireranne. 1
26 [OUTZTZ] | ASSEMBLY, RESISTOR ......oooimveeicrsiosessssesesessssesessssessssssssssssssesessssssssssessssssssssesesesenes 1
27 WIRE ASSEMBLY, #6 RED  ......ovoooeveeomecerseeeeseeeseseseesessessessssssesssesssesesseseseseseessssesesenenes 1
28 1014948 | ASSEMBLY, DIODE .......oouivioirieeieisisessssesssssesssssss s s s 1
29 TOTI0300]] | WIRE ASSEMBLY, #6 YELLOW ......oovvoomevoomeeeeoessessesissssses s 1
30 | [UIY0ZITY | WIRE ASSEMBLY, #6 GREEN .......coovveeoceeeoseeeeeesseeeeseeseseosesssssssssesesssssesses s e 1
31 [UIZB5E | WIRE ASSEMBLY, #6 WHITE ........oveooeeeeeeeeeoeseeeeseeeeeesesseseeseseesesseeseseeseses e 1
32 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
33 | [OIYZOIOY | KIT, 3-PIN PLUG ASSEMBLY 1
34 | 101827801 | KIT, WIRE AND TERMINAL, #6 BLACK .......coovveerveeerereeemssesesessesssssesesessessssssseesesseseneseos 1
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ELECTRICAL COMPONENTS, FRONT BODY-
CARRYALL | AND Il POWERDRIVE VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 016859 | KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) w..ooouivvomieiiieecseesssnesssenesssssssss 1
2 [[UI685] BUZZER, REVERSE .....oovvoumvviommeseisesssesssssssesses s esssss oo 1
3 SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 ......veoorvveoeseeeoessoessessessesesesssesssees s 2
4 | 101830601 | ASSEMBLY, SCREW AND WASHER ......ooo.iirveerreeeeeeeoeseseoseesseseseasessssesesesseseesessssseseo 2
5 | [MOIBZEZTI | SWITCH, KEY oo 1
6 | [MOIBEIITN | WASHER ...cooooioicieeicioesseeiseessoessssses st 1
7 | MOIBIOZTD | NUT, KEY SWITCH weoovooeieeeeceeeeeeeeeeceseeseeeeeseesessse oo ssess s 1
8 | [MUIB3ABUZ | CAP KEY SWITCH oooooiooiieeeoeceeeeeeeeeseeeeseeeeeseos s eesss e esess s 1
9 LOTZETT | KEY (PAIR) wooooooivioimiieioeesssessssessssesssssss s 1
10 BITT | TIE, WIRE ...oooooooeooceeooeees e 2
11 | [UIZ35501 | LIGHT, BATTERY WARNING (AMBER) ...cooooivveeeceeeoessesseseseseseesessessssesssseseseesessees s 1
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BATTERIES, CHARGER RECEPTACLE-
CARRYALL | POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OIBUZIOY | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) w..oooooivvooieosesioesneseseseessisenenes 1
2 | [MUIzIes0 BEZEL, RECEPTACLE .....ovooeicveeoeceeesoeeesesesssesessse oo 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY .........ovvveervreeeerisesesesesessessssssessssesssssssesnesens 1
4 N/A WIRE ASSEMBLY, #10 RED .........oovvoeomeeoeeeeeseeeeessseeseseessessesesessessseesesessesssaesseenenens 1
5 N/A WIRE ASSEMBLY, #10 BLACK .....oovoomrvieireeeiesssnssssssesssssssssssssssssssssssssssesss oo 1
6 | [UI7I6800 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 7) w...ooorvvioeeeeoenesossesisessessesssissessesnnnons 1
7 [UI306] NUT, NYLON LOCK, #10 2
8 [UL7703 SCREW, PHILLIPS PAN HEAD, #8, TYPE AB 3
9 TUT89490] FUSE, B/8-AMP  .....oooviomiiioiaseicoe e sss s 1
10 TOTBUTO0Y | PLATE, RECEPTACLE BACKING ....ovvooivveoeciieossssssssssesssssessssesssssessessesess s 1
11 | [UIB3Z00Y | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 w.ooooovvoeocveeseeeoeeeeoeeseeeeseseeseesees e 4
12 | [UIZI7700 | BATTERY, 8-VOLT POWERDRIVE ......oo.ooioveeieeeoseeeseseseeseeeesesssosseseseeessssese s 6
12 | [UIZI7702 | BATTERY, 8-VOLT POWERDRIVE, DRY ....ccoooviimiiiiiimiisimisssnsesssnssssssesssnssssnsssssossssssessssonns 6
13 | [UI797801 | CAP, BATTERY, 4-PORT GANG 6
14 | [UIZI5700 | WIRE ASSEMBLY, #6 BLACK ......ooooiiveveeeceeeeseesesesesossssesessssesssssssssssesssssssse s 5
15 U304 | NUT, HEX, STAINLESS STEEL, 5/16 - 18 12
16 [OTO9080T | HOLD-DOWN, BATTERY ......oooomvveeoneeceesesseseseseessssseooe 3
17 1015072 | NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .....ovverervveeeereesesisscsioenssssesssssessssnsnnnnes 6
18 U578 | WASHER, FLAT, TYPE BWIDE, 5/16 .....o.eorvoeereeeeeereeeneseseeessessseseesssssssesssssessssesssessesesnee 6
19 1018683 | J-BOLT ooooeeeeoceeeoceeeoseeeee e eeeess s 6
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COMPUTER, CONTROLLER, AND SOLENOID-

CARRYALL | POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 101965201 | PLATE, COMPONENT MOUNTING .....ovvvomrvirmneissesssssssssssssssssssssssssssssssss s 1
2 [UIZZ8Y | SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ......ooooevvoevveoseveeseessessesessssessssesssessssene 4
3 EBI | NUT, HEX, #10 = B2 ooooovooeeoooeceeoeseeeeeeseeessseeeesssee s es e s 2
4 1014948 | ASSEMBLY, DIODE ........ooovoooeeeeeseeeooseeeeeseseeseeseeseseesessseeesees s esss e enessseeesse e 1
5 EZZ2 | NUT, HEX, 5/16 = 18 .oooovooueiveooeiesseeissessssessssssssss s 4
6 [IZA | WASHER, LOCK, 5/16 ....oovvooeeveeoseoeisisesessssesssesessssssssssssse s ssssss s sssssess s 4
7 | [MOIESZI00 | BRACKET, MOUNTING ....oooocveeoceeeseessseseseeeeeeeeesssseseseee e 1
8 [UETZ] | ASSEMBLY, RESISTOR ......oooioveeeceeeoisesososeeesesessesesessessesesssesessesesssesessesessssesesesese e 1
9 [OTBB3BUY | SOLENOID, 48-VOLT ...oovvommiiemacisiseesssssssssssssesssssesssssesesss s esesss s 1
10 [UIZZ8Y | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 w..ooovvveeeereoiesroseesessssesssesssssessssssssesesssessssesne 8
11 | [UIBAUZOF | CONTROLLER, 48-VOLT (300-AMP) ......oooooorveeeeeeeeesssesesssesossesssssessesesssssesssssssesssesssassseos 1
12 MZZT | WASHER, FLAT, 5/16 ....oooovveoieveeoeseoeeseeeeeseoeeseseessssssesessesesssesssesssessseseseesssssseesssssessenenes 8
13 [IZ3 | BOLT, HEX HEAD, 5/16 - 18 X 3/4 w...oooouvveeueviioeesissesssesessssesssssssssss oo 3
14 1218 | BOLT, HEX HEAD, 5/16 - 18 X 1-1/4 .....oooooevooeeeeeosesoeeessesssoessss oo 1
15 COMPUTER, ON-BOARD (INCLUDES ITEMS 16, 17 AND 18) ......ccooovvorrrrrrresrerrerrreone. 1
16 [UTBIZ90] FUSE, 3/8-AMP  .....oooevooeeeoeeeeoeeeeoeeseoeeseese e oo 1
17 101827801 KIT, WIRE AND TERMINAL, #6 BLACK .........ovvoorvirneiionneisnsessessssssessses s 1
18 | [UIZEZ300 KIT, 3-PIN RECEPTACLE  ...oovoooivoeeoceeoeeecesesce oo 1
19 MOITZZ] | NUT, FLANGE, 5/16 = 24 ..o.ooooooeeeeeeoeeeooeseseeeseses oo esesss s 2
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CONTINUOUSLY VARIABLE POTENTIOMETER-
CARRYALL Il AND VI POWERDRIVE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

[UI739207 | ASSEMBLY, POTENTIOMETER HOUSING WITH GRAY PLUG

(INCLUDES ITEMS 1 = 13) w..vvooovveoceeoeseeeeseeeeeeesseseoeeesessseeesse e eneessesess s 1

1 N/A HOUSING, POTENTIOMETER .......oorvvoumivisaeessisssssesssssesssssssssssssssssssssessssssssssesssseees 1
2 017839 SWITCH, LIMIT oo 1
3 | [UIBZZEUl SCREW, HEX WASHER HEAD THREAD-FORMING, #4 - 24 ..........ccovvveeerrreerereserrree. 2
4 T80 LEVER, POTENTIOMETER ......covvoooveeoseeeoeseeeoeseoeeseseessesesesesseseseseeess oo 1
5 017853 SCREW, HEX HEAD, #6 - 32 X 3/4 ......ooorvvooervooesssoessssses oo 1
6 [orzzg NUT, K-LOCK, #6 = 32 ..ooovoooeeveoeeoeeseeoeseesssesses s essss s 1
7 N/A WIRE ASSEMBLY, #18 BLUE ........cooveooeveeoeeeeseeeeeessseeseseessessesesssessssssesessess s 1
8 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ...........oovveomeeeeeeeeeseeeeseeoseesseseseseesessesessesnenens 1
9 N/A POTENTIOMETER  ...ooooviooeeeeosecoe oo 1
10 B99Q WRAP, TIE ....ooovveooeveoaeesoessessee s sssse s es s 3
11 N/A CONDUIT, ELECTRICAL w..coovveooeveeeeeoeeseeeeeseoeesesesseseses s asesssss e eness e 1
12 oxwgivr:| BEARING, PIVOT SUPPORT .....o.voorveereeeoeseeeoeseoeeeseseeeseseseseseeseessesess e 1
13 | [UIBI5I0N RECEPTACLE, 3-PIN ...o.ovouoiviooceieoseessesesssssessses s 1
14 | @OIZZOION | KIT, 3-PINPLUG .ooooioooeceeeoeeeeesesioeseseeeessess oo 1
15 | [UIBUZ3TY | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 .ooooevveeeeeeeveeeseeeeeeeeeeseeeeseseeeeseee e 2
16 [UL77Z3 | COVER, ACCELERATOR .......ciivveoicoeiieeeeeseeeseeseeeesesesesseeeesesessssesessseseseesssssseneseeeesanenes 1
17 BZ33 | NUT, NYLON LOCK, 1/4 = 20 ....ooooivieoseeeoeeissesssssosssssessssssssssssssssss oo ssssssssss s 4
18 B3Z | WASHER, FLAT, 1/4 w..oooiooooeceeoeeeeoeeesoesesoes e 4
19 | [UIBEIEOY | SCREW, HEX HEAD CAP, 1/4 - 20 X 1-1/8 ..ooovvoooeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeseee e 4
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WIRING-
CARRYALL Il POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UIITIE0] | WIRE HARNESS (INCLUDES ITEMS 1= 9) w.oooouiiciociioieesseessses s 1

1 N/A WIRE ASSEMBLY, #18 GREEN ...........ovvoieveooeeseosssssesesseesssssssssesssssssssssssssssssss s 1
2 N/A WIRE ASSEMBLY, #18 ORANGE ..........vvveoeeveeereeessseseseseesseseesessssessssssesesssessssssse s 1
3 | [OISESITY ASSEMBLY, 3-PIN PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 4) ........... 1
4 TUTB83007 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ....... 1
5 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
6 N/A WIRE ASSEMBLY, #18 GREEN ...........ovvveerereoeereeessssesesssssesesesesessessssssessssessssssseesenens 1
7 TTI30 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
8 N/A WIRE ASSEMBLY, #18 RED .........cooivviareiosnessisesssesssssesesssssssssssssssssssssssssssssss s 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ..........oorvverrreerserioesssiessseessssssessssssssssssssss s 1
10 N/A | WIRE ASSEMBLY, #18 GREEN/WHITE .......co.orvveeereeeseeeoeeeeseeeseseesesseseesesesessssessesnesee 1
11 N/A | WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) ......coovvvvrrvirereaenee. 1
12 N/A | WIRE ASSEMBLY, #18 RED .........oivvoueiesieesssnesssnssssnssssssssssssssssssssssssssssessssssssssssasssssnes 1
13 N/A | WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) 1
14 7T90 WIRE ASSEMBLY, #6 BLUE .........oooveoeeveeeeeeeoseeseeseseesesiesesssesssso s esssesessssaseseenenes 1
15 [UIE7Z9 | WIRE ASSEMBLY, #6 WHITE .......ooovooeeeeeeeeeeoeseeeeseseeesseeseeees s 1
16 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
17 [UI6737 | WIRE ASSEMBLY, #6 YELLOW .......ooorvveeeceeeoeesessesssesssssessssesssssesssssssssessssssssss s 1
18 1014948 | ASSEMBLY, DIODE .......oooevoooreeeoseeeoeseeseeseseesessesssseessssesessses oo essses s s 1
19 [UTATZ] | ASSEMBLY, RESISTOR ......oooieveeoeeeiisesososeeesesessesesessessessssssesessesesssssessesessssesssasesesenenes 1
20 | [UI795707 | WIRE ASSEMBLY, #6 BLACK .....oooiiiiiiiiciioisessisessssnsessssssssssssssasssssesssssssssssssssse s 5
21 N/A | WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................. 1
22 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) .............. 1
23 N/A | WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) 1
24 | 101827803 | KIT, WIRE AND TERMINAL, #6 BLACK ........covvvorrreermesisnssssssssssssssesssssosssssssssssesessssssssonns 1
25 | [UIY0Z50T | WIRE ASSEMBLY, #6 RED .....ccoovooiivvioicseossesissesssssssosesssssesssssssssssesssssssssssesssssss s 1
26 WIRE ASSEMBLY, #6 BLUE .........coovvoeeveeoseeeoeseeseeseseessssesssssessssesssssssessssssesssesessssasese oo 1
27 | [UIPUATOY | WIRE ASSEMBLY, #6 ORANGE .........ooioveeoreeeoseseoeeesoeseeeeseessesesseseesesseseesesese e 1
28 TOTI0BITY | WIRE ASSEMBLY, #6 WHITE ........oouivioumiiesneeisoesssssessssssssesssssesssssssessss s 1
29 | [UIY0ZATY | WIRE ASSEMBLY, #6 GREEN .......ccoovvoiiveeoieeissesssesssessessssssssssssssesssssssssssss s 1
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COMPUTER, CONTROLLER, AND SOLENOID —

CARRYALL Il POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 [ITA | WASHER, LOCK, 5/16 ....cvvooeveririesiisssssessssssssssssssssses s ssssss oo ssesssnenns 4
2 [ZZD | WASHER, FLAT, 5/16 ....oooovvoooeveeoseosossssoesssssesssssesssssss s ssssssssss oo 8
3 73 | BOLT, HEX HEAD, 5/16 - 18 X 3/4 w...oooooeveeoeeeeesesoeseeeoeseseesessssssseesesssesssssessssesssss s 3
4 EZZ | NUT, HEX, 5/16 = 18 .ooooooeoeeeooceeoeeeeeeeeeeeeeeseee s sesees s essse s enses s essseess s 4
5 1218 | BOLT, HEX HEAD, 5/16 - 18 X 1-1/4 w....ooorvvooseeeoeeisesssssesessss s 1
6 | [MOIZIBITA | CLAMP, WIRE w..oiooooocveoeeeeesocssoessssses s st 2
7 [UIZZ8Y | SCREW, HEX HEAD THREAD-ROLLING, 1/4 - 20 X 5/8 w..ooeovveeereeeoeereoseeeeesneseesesesnesene 10
8 B3Z | WASHER, FLAT, 1/4 w..oooioooooeoeeeeeooeeevoeeeeeee oo 2
9 | [UIBAUZO3 | CONTROLLER, 48-VOLT (300-AMP) .....iimivieieissasessssssssnesssnsssssasssssssssssssssssesssssnsssssons 1
10 | [MUIZZEZTI | BUSHING, SNAP .....ooiceeeeeeeosesisesesssesessess s s 6
11 | [UIEIIZOL | PLATE, MOUNTING ...oooiicooiiceeeosceceeseseesesseesssses oo ssesss s 1
12 | [OIE3FATY | WASHER, FLAT, 5/16 ....ooovoooceeeoeeeeoeseeoeseeeeeseseesesesessesesessesesssss s esse s 2
13 MOTTZ3] | NUT, FLANGE, 5/16 = 24 ..o.oooovveoeieieeioes oo sssesssss s 2
14 [OUTZIZ] | ASSEMBLY, RESISTOR ......ooooiiiveeiciiissssissssssessssssssssssssssssssssssssssesssssss s essssssssssss s 1
15 EBI | NUT, HEX, #10 = 32 coooooooooeoeoeceeoeeeeeee oo seseesessse s 2
16 1014948 | ASSEMBLY, DIODE ........ooovvoomeeeseeeooseeeeeseseeseseeeesse s sse s esse e 1
17 SOLENOID, 48-VOLT .....ovoomvvoioeieiseissesssssessssses st 1
18 COMPUTER, ON-BOARD (INCLUDES ITEMS 19, 20 AND 21) w.....oovvvvrrrrrreneeeersoensse 1
19 FUSE, 3/8-AMP  .....ooooooooeeeeeesooee e esoeeesss s esses s 1
20 101827803 KIT, WIRE AND TERMINAL, #6 BLACK .........ovooerveeerereeereeeeseoeesesesessseseseeseesseeeseee 1
21 | [UI9EZ3071 KIT, 3-PIN RECEPTACLE  ...oovoooiiioeaceoieeessssesss s 1
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BATTERIES, CHARGER RECEPTACLE-
CARRYALL Il POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 [OT797707 BATTERY, 8-VOLT POWERDRIVE .......coiitiiiiiiiiiiiie ettt 6
1 017977074 BATTERY, 8-VOLT POWERDRIVE, DRY ....cccoitiiiiiieiiiee it esiee ettt snaeeesteeesnnee e nnees 6
2 [OT797807 CAP, BATTERY, 4 PORT GANG ....ooiiiiiiie it stee sttt see et et e e sate e s neee e snaeeeenseeeennneaeanneeeeas 6
3 [OT795707 WIRE ASSEMBLY, #6 BLACK ...ttt ettt e e e e s stbee e e e s asnneaeeaesesnnnees 5
4 [[0T668207 ROD, BATTERY HOLD-DOWN ....oiiiiiiiiiiiie ittt sttt sttt et snneeesnneeennees 8
5 [OTI579 WASHER, FLAT, TYPE B WIDE, 5/16 .....coiiiiiiiiiiie ittt ettt snne e 8
6 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 8
7 JT0 HOLD-DOWN, BATTERY, LONG ...ttt ettt e e e siaaee e e e e antaee e e e s ennnneeaeeas 2
8 TOT090307]] HOLD-DOWN, BATTERY, SHORT ..ottt ettt 2
9 [014304 NUT, HEX, STAINLESS STEEL, 5/16 =18 .......otiiiiiieiiiee ettt 12
10 [[OT80ZI07 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 11 - 18) ...ooeviiieiiieeerieee e eeee e 1
11 [[OT796507 BEZEL, RECEPTACLE .....oooiiiiiiiiii ettt ettt e e ettt e e s et e e e e e anaeeeaeeeeans 1
12 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY 1
13 N/A WIRE ASSEMBLY, #10 RED .......ccccceevvieeenen. 1
14 N/A WIRE ASSEMBLY, #10 BLACK 1
15 [[OT796807] ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 16) ...cccoiiiiiiieeiiiiiee e 1
16 [[OT306] NUT, NYLON LOCK, #10 2
17 017709 SCREW, PHILLIPS PAN HEAD, TYPE AB, #8 .....ooiiiiiiiiiie ettt 3
18 TOT894901 LY TS AN 1Y | T 1
19 JT80IU PLATE, RECEPTACLE BACKING .....utiiiiiiiiiiiiiie ettt ettt e e e et e e e s sntaae e e e e e nnnnaeee s 1
20 [[OT832007 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..eeiiiiiiiiet ettt 4
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WIRING-
CARRYALL VI POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UTI8Y90] | WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 - 19) w.ooooivveeiieeiiseeniceescesesssnseeoons 1

1 N/A WIRE ASSEMBLY, #16 BLACK .......cvoomrvieirieoiesssesssssonessssssssessssssssssssssssssesss oo 1
2 N/A WIRE ASSEMBLY, #16 BLACK ......o.vvvoorveeoeeeeeseeeosesseeeseeeessessesesessessssssessssessssnsseenenees 1
3 N/A WIRE ASSEMBLY, #14 BLACK .....ooovvoemveeeeeeeeeeeeeeseseseseessesseses oo 1
4 N/A WIRE ASSEMBLY, #18 BLUE 1
5 N/A WIRE ASSEMBLY, #16 BROWN .........o.vveroereeoresessssssssessesssssessssesssssssssssssssssssssessesenns 1
6 N/A WIRE ASSEMBLY, #16 ORANGE ..........oocoivvirereseissssssesssssssssssssessssssssssessssssssssss s 1
7 N/A WIRE ASSEMBLY, #18 BLACK ..........covvvvennn.. 1
8 N/A WIRE ASSEMBLY, #16 BROWN .................... 1
9 N/A WIRE ASSEMBLY, #18 RED ........ccoco.rvrvveenn.. 1
10 N/A WIRE ASSEMBLY, #16 RED/WHITE .........ovvvoerveeeeeeeeeeoeesssesssseesssssesssessessssssse e 1
11 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE 1
12 N/A WIRE ASSEMBLY, #16 GREEN/WHITE ......... 1
13 N/A WIRE ASSEMBLY, #14 YELLOW .................... 1
14 1016698 WIRE ASSEMBLY, #10 RED ........cccoooorrrrrenne.. 1
15 N/A WIRE ASSEMBLY, #18 YELLOW ........oooeveeeeereeoeeeoesssoeseseesseseesesessessssseeseseessssenseenenens 1
16 N/A WIRE ASSEMBLY, #18 WHITE .......ovooovveeeeeoeseseesseeeseseesssesssseesssssesss s 1
17 N/A WIRE ASSEMBLY, #18 RED 1
18 N/A WIRE ASSEMBLY, #18 ORANGE .........o.orrveririseisssssessssssssssssesssssssssssssssssssss s 1
19 N/A WIRE ASSEMBLY, #16 BLACK .......ovoomrvirireicioesesessssssesssssssssssssssssssssssssssssss oo 1
20 [UIE733 | WIRE ASSEMBLY, #6 YELLOW .......cooooevveeeceeoneeesseseesesseesssessessssesssssessessssssessssssssanenns 1
21 1014948 | ASSEMBLY, DIODE ........orvooeiveeosesessssssesssesesssssssssssses oo ssss s 1
[UIJII60] | WIRE HARNESS, POWER (INCLUDES ITEMS 22 - 31) 1

22 N/A WIRE ASSEMBLY, #18 GREEN ...........ovvvereeeorereoesssseseseessessesesessessssesesessessssnsseesnnens 1
23 | [UIBE5I0H ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 24) ...... 1
24 T8 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
25 N/A WIRE ASSEMBLY, #18 ORANGE ...........ovvoeevveeeereoeseeoeseseessessesesssessssesesessessssesseenenens 1
26 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ........ovooeeveeeeeeeesereesseeeeseseseseeessesessseseesnssesnenens 1
27 N/A WIRE ASSEMBLY, #18 RED .........ovvvooeveeoscseoeesseessseesessessssessssssessssssssesss s esesse s 1
28 N/A WIRE ASSEMBLY, #18 GREEN ................... 1
29 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
30 TUTI3080] ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
31 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ..........oovveoomeeeeeeeeeseeoeseoseeseesesesessseessseeseeneeens 1
101910102 | WIRE HARNESS, POWER (INCLUDES ITEMS 32 - 38) .......vvoocveeoreeeoecrcseseeenesesseenee 1

32 COMPUTER, ON-BOARD (SEE PAGE 12-30) (INCLUDES ITEM 33) 1
33 | [UIBZ78U3 KIT, WIRE AND TERMINAL, #6 BLACK ... 1
34 | [UI90A50Z WIRE ASSEMBLY, #6 RED .........ccoovvrrrrrernnee. 1
35 T0TI08Y02 WIRE ASSEMBLY, #6 WHITE .......orvvormiveoeessoesssssesesssessssss s 1
36 | [UI904407 WIRE ASSEMBLY, #6 GREEN ........oooorviimreeesesssessssssesssessssssssssessssssssssssssssssssssssnsens 1
37 TOTI04502 WIRE ASSEMBLY, #6 BLUE ..........rvvoumieiraeessssssssssssssssssssssesssssssssss s 1
38 | [UI90Z703 WIRE ASSEMBLY, #6 ORANGE ..........covvvoeeeeeeeeoseseeeeseseesseseesesesssesssessesessesessesseenenees 1
39 | [UIBZIIUY | DC CORD, #10 BLUE, #10 RED, #10 BLACK (PART OF CHARGER) ......o..covvvverereerrrrnnnee. 1
40 [OTZIZ] | ASSEMBLY, RESISTOR ......oooiiivvieieriisesssssssssssssssssssssssssssssssssssssssssssssssssessssssssss s 1
41 | [OI795707 | WIRE ASSEMBLY, #6 BLACK 5
42 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
43 N/A | WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................. 1
44 N/A | WIRE ASSEMBLY, #18 RED .........covvveereveeeeeseeseeeseseeeesesessesssessseeseseseseessessssasssseseeseeee 1
45 N/A | WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .......oovvvvvrrerenneee. 1
46 N/A | WIRE ASSEMBLY, #18 ORANGE/MWHITE .........covvvorvieosesisensseessseesesssesssssssssssesssss s 1
47 N/A | WIRE ASSEMBLY, #18 RED .........ccovvveereveeeeeeeeseeeeeeeseesesesesesseeesseeseseseseessesessesssssseeseeee 1
48 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ......cocovoerrrrenn... 1
49 TOTIUBBUY | WIRE ASSEMBLY, #6 BLUE ........ooooerveeoeseoesesssesssessssssessssssesssssssssss s 1
50 [UT6729 | WIRE ASSEMBLY, #6 WHITE .......ooevoooeeeeeeeeeoeseeeeseeeseeseeeseeeeseeesesssesese oo 1
51 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) .............. 1
52 | [UIY57507 | PLUG, 2-WAY (INCLUDES ITEM 53) w..oorveeeceeeeereoceseseseseesesssessssssssesssssessses s 1
53 FUSE, 3/8-AMP (NOT SHOWN) ......ocoovvommrvveeoeeeoeeesseseseesssssesesessesssesessses s 1

1999 Carryall Vehicle lllustrated Parts List Page 13-23


.?sku=101989901
.?sku=1016732
.?sku=101911601
.?sku=101865106
.?sku=101883002
.?sku=101930801
.?sku=101909903
.?sku=101827802
.?sku=101904502
.?sku=101908902
.?sku=101904402
.?sku=101904602
.?sku=101904702
.?sku=101829101
.?sku=1014947
.?sku=101795701
.?sku=101908801
.?sku=1016729
.?sku=101957501
.?sku=101894901

HEADLIGHT

MOUNTING

Page 13-24 1999 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 Bg39 WRAP, TIE oottt ettt ettt bt e e h et e s b et e e b e e ekttt e en bt e e enbb e e e ennne e e naneas 2
2 016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ....otiiiiiiiiiiee ettt 1
3 [UTI685] BUZZER, REVERSE .....cooiiie ittt ettt ettt e e ante e e snteaesnteeesneeeennaeeeanneeenanes 1
4 TUT6349 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ...cocoiiiieiiee ettt 2
5 [0I6359 BLOGCK, TERMINAL ..ottt ettt ettt st be e ettt e st e e s nbbe e e st bbeeennes 1
6 013351 RIVET, ALUMINUM POP, 5/32 X 3/8 ...eieieieeiiiee ettt sttt 2
7 ETZ9 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) 1
8 329 WASHER, INTERNAL TOOTH, 5/16 ...eetiiiiiiiiiiie ettt ettt e e e e 1
9 [[OT955T07 NUT, IMB X 1 L/ ettt ettt e kbt e e ab e e st e e stn e e nbae e e e nabeeennes 1
10 [0T1823 BRACKET, HORN ...ttt ettt ettt st e e st e e snte e e anb e e steeeennaeeeanneeeennes 1
11 304 BOLT, HEX HEAD, 1/4 = 20 X 1 ooitiee ettt et stee ettt see e tee et e e smtee e s nneeeesnteeesnneeesnneeeennaeeennnes 2
12 B33 WASHER, FLAT, L/4 ..ottt e ettt e e e e e sttt e e e e s nt b et e e e e entbeeeeesansaeeeeaaeeans 2
13 BZ33 NUT, NYLON LOCK, 1/4 = 20 ..oiitiieeiiiie ittt ettt ettt sttt sbn e nnneeesineeennnee 2
14 [01988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 16 - 24) 1
15 TUTI88002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 16 - 23 AND 25) ........... 1
16 BULB, HALOGEN ..ottt ettt e e e ettt e e e e ettt e e e e s sasbae e e e s e antbaeeaeeesaneseeaeeans 1
17 [[OT987907 HARNESS, HEADLIGHT WIRE 1
18 [0T3467 SCREW, HI-LO, #10 - 16 .ooiieiieeiiieiitiee ettt tee e ettt smte e e s eeatee e e snneeesnneeeean 2
19 [OT706] RETAINER, HEADLIGHT ..ottt s ettt e s eee et eesnnee e smteaesnteeesneeeennneeesneeeennnes 1
20 [T0T988201] LENS, HEADLIGHT .ottt et e et e e ettt e e e et e e e e et e e eeaaeeees 1
21 [[0T7067 ASSEMBLY, TURN SIGNAL LENS ..ottt 1
22 893 NUT, HEX, #L0 = 32 .o iiiieiiie ettt ettt ettt e sttt e e st e e st e e s st e e smaeeeanteeesteeeesnaeeeanneeeennes 2
23 [UTI7063 BRACKET, MOUNTING ....oiiiiiiiiei et stee ettt e e st e e stee e s teeeanneeeesneeaesnteeesneeeesnaeeesnseeennnes 2
24 T016850 BEZEL, HEADLIGHT, DRIVER SIDE............... 1
25 [0I6879 BEZEL, HEADLIGHT, PASSENGER SIDE 1
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CONTROLS AND GAUGES-
CARRYALL VI POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OI3BE0] | LIGHT, BATTERY WARNING (AMBER) ......oiiiveioiceisieessinessssssssssssssssssssssssesessssssssssnnsnss 1
2 | [UIBIZEZTY | INDICATOR, BATTERY ....ooiiiiiiiiiieoimsssessssssssssosssssssssssss s ssssssssssssssssssssssssssssses s 1
3 | MUIBIETOL | RETAINER, PUSH ON ...ooooiiooioeceeeeceeeeeeseesesoesessses oo 2
4 | 101830601 | ASSEMBLY, SCREW AND WASHER ......ooo.rimvreerreeeemeeeeseseoseesseseseesesssesssesseseesesssseseseos 2
5 | [MOIBZEZTI | SWITCH, KEY .ooiiioiiioiiiiiseiiseeesesssssessssssssss s 1
6 | [MOIBEIITN | WASHER ....cooooiiieeecsieoeeeesecssees s st 1
7 | MOIBIOZOD | NUT, KEY SWITCH ceoooooeeeeeeceeeeeeeeeeceeeeseseseseesesssss e 1
8 | [MUIB3ABUZ | CAP KEY SWITCH ..ooooiooooieeeoeeeeeeeeeeeeeeeeseeeeesess oo sesss e eeessases s 1
9 LOTZETT | KEY (PAIR) wooooooivieimiieioeesssesisse s s 1
10 BO34 | SWITCH, LIGHT (INCLUDES ITEM 11) ooooooveeocveeeoeeissesesoessseeeesseessseesesssssssesesss s 1
11 [UI3857 KNOB, LIGHT SWITCH ....oooocvooceoeoeeeeeeeesesesesessees s 1
12 MOTIZZY | SWITCH, LIMIT woooooooeoeececeeeeeeeeee e 2
13 [ULI55] | SCREW, HEX HEAD MACHINE, #6 - 32 X L ooocuivvoieeviiosessssneconssssessssss s 4
14 | [UIZ3ZZOT | NUT, NYLON LOCK, #6 = 32 w..oooivvooeeeeooseeeosssesesssesessssessssesessssssss s 4
15 | [UIES7I01 | BRACKET, BRAKE LIGHT SWITCH ...ooooiiiioieeeoececoessieeseeeeeseseesesessessessesee e 1
16 MOTIZBY | NUT, LOCK, 5/16 = 18 ....ooooorveeoeeeeoeeeeoeeeseeseeesesesseesesees s eseesesssesessseseseeseses e enessenenes 1
17 | [EOIZEIZOT | BUTTON, HORN ...ooiiiiiiiieioiicisisesisesessssesssessssse st 1
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ELECTRICAL COMPONENTS, CENTER BODY—-
CARRYALL VI POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 [ITA | WASHER, LOCK, 5/16 ....ouvvooeveersiessneesssnsssssssssssssssssesssssse s ssssssss s sssssssss s 4
2 [ZZD | WASHER, FLAT, 5/16 ....oooovvooeveeosesesseseoessssssssssssssssssesssssesssssssss s ssssssssssesssssssesss s 8
3 [IZ3 | BOLT, HEX HEAD, 5/16 - 18 X 3/4 w...oooooeveooeeeeeeeseeeseeeoeseseesessssssseesessseses s ssessss s 3
4 EZZ | NUT, HEX, 5/16 = 18 .oooovooeoeeeoceeoeeeeeeeeeeeeeeseeeeseeesesees oo ees e 4
5 1218 | BOLT, HEX HEAD, 5/16 - 18 X 1-1/4 w....ooorvvooreeeoeeeioessessesessss s 1
6 TOTIMBITT | CLAMP, WIRE ...o.ovoooiveooeveeaeseeseessoesssse s 2
7 [UIZZ8Y | SCREW, HEX HEAD THREAD ROLLING, 1/4 - 20 X 5/8 ....ooovveeeeeeesereseeeeeseeseesereesnssee 8
8 | [UIBAUZOZ | CONTROLLER, 48-VOLT (300-AMP) ......ovmimeeeeeeeeeeseeeeseseeseessesessesesesessesseseseesessssessseos 1
9 | [MOIPZZZTI | BUSHING, SNAP .....ooiiiiiiiiiiseeiseeessiesssssesssss s 6
10 | [MUIZIIZON | PLATE, MOUNTING ...oooiiiiiiiieeiecsioesessssesssesssses s esssss s 1
11 MOTAZZA | NUT, FLANGE, 5/16 = 24 ..o.coooooeoeoceeoeeeoeeseeeeeseoees oo sess e 2
12 [OUTATZ] | ASSEMBLY, RESISTOR ......oooieveeoceeeoisesssseeesesesseseseesessesssssssessesesssssseseesessssesesasesesenenes 1
13 FBIT | NUT, HEX, #10 - B2 ooooovioooiiooeeesosssssse st 2
14 1014948 | ASSEMBLY, DIODE .......ooovooiiveeoseeeossssssesssesesssssesssssses oo 1
15 TT88360 SOLENOID, 48-VOLT .....ovoomvveoeeeeoeseeeeseeeeesssees s s seesss s sss e 1
16 B3Z | WASHER, FLAT, 1/4 w..oooioooooeeeeeeoeeeeeeeeeeeee oo 2
17 | [OIE3ZETY | WASHER, FLAT, 5/16 ....ooovoooiieeioeeisisessssesssssssssessssssssssesssssessssss s 2
18 TOTEZ5] | BLOCK, TERMINAL ..oooocvoooeveeoiesesacessseesssssssssssesssesesssessss s 1
19 [OI3357] | RIVET, ALUMINUM POP, 5/32 .....oooovoooeeeereeeessseseeseseesesssesssseesssssesesssssesessesssssssssssesesnnnes 2
20 MOTSTZT | BLOCK, FUSE ..oooooovoooceeeoeeeoeeeeeeseeeoesese s sss e enesss e 1
21 [OTHAZY | FUSE, 20-AMP ...oooooioiieiooeeieeeesss e 3
22 [OTZZ3 | NUT, NYLON LOCK, #10 = 24 ....oooooovoooeeooseoooesesesessessssesesssssssse s sssssssss s 2
23 B3 | WASHER, FLAT, #10 ...oovooeoeoeeoemeeessesooesesssesesoesssssesssseesesssssesssssessses s sssssesesss s 4
24 [UTE363 | COVER, FUSE BLOCK .....oooooreeeoeeeeesesoseseeeeeeseseesesessssseessessesessesesseseseesessssenesssesesnnenes 1
25 MOTA | NUT, HEX, #10 - 24 oot 2
26 WASHER, LOCK, #10 .....ooorvvooeeveooeesoossssesesssossssssessssssssssssssss s ssssss s ssssssesesssssess oo 4
27 NUT, PUSH ..cooooeoeoeeeeece e 2
28 [UTH36 | SCREW, ROUND HEAD, #10 - 24 X 3 ...occvooocveooeeeeeeeeeoieseseeseseeseeoeeseseesesssesess e 2
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ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED-
CARRYALL VI POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 [0TI09903 | COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 4) w...ooomviooeeiieeiesesissensessssesesssesssenons 1
2 T0TB9Z90] FUSE, 3/8-AMP  .....ooivoooevooosesooe e oo esss s 1
3 | [UIEEzsul CONNECTOR, 3-PIN .oooieooeocveooseseseseseoesesees s seseesess s sssessss s esssenese s 1
4 | [UIBZELZ KIT, WIRE AND TERMINAL, #6 BLACK .........oveeerveeerereeeeeeseseseeesesesessseseseeseesseneseee 1
5 | [UI¥57501 | ADAPTER, TWO-WAY (INCLUDES ITEM B).......cosirveouirieesniissoneessssesssnssssssssssssssssssssssnssssonns 1
6 [0TB9Z90] FUSE, B/8-AMP  .....oooovoooeveeoseeooeseseeseoeesesss oo 1
7 BITU | TIE, WIRE ....oooocoeeoceeeoeeeseee e 1
8 | [UITZIBUI | COVER, COMPONENT ....cooovooioeeoiceeeeeeeeeseeeeesesees s seseeseseesessseeseses s esesseeesees e 1
9 [0IZZ8Y | SCREW, HEX HEAD THREAD-ROLLING, 1/4 - 20 X 5/8 w..oooovvveereerreicsnesssesessenesssssssss 2
10 RIVET, POP, 3/16 X 13/16 w...o.vveooeveooeeeoosesooesesessseesesses s oo esesss s 2
11 TTI6680 BLOCK, TERMINAL ....oovveomeeeoeeeeeeseseeseseeeeesses s es s sesees oo 1
12 [UTBIUB0Y | LIMITER, VOLTAGE (INCLUDES ITEM 13 AND 14) ....oooooeeeoocecoeeeceeseeeeeeeeneee e 1
13 | [UIZ6Z600 GASKET oooovvetoeveoes s 1
14 | [UIB3560] NUT, FLANGED LOCK, 1/4 = 20 .....ooovveoreveooeeeoesesssesssoesessesssssss oo 2
15 | [UIBUZATI | GROMMET, 5/8 w..coooiooeeoceeeoeeeesosesssesessesessesssssesesesessssesessssessssssss e s 1
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ELECTRICAL COMPONENTS, REAR BODY—-
CARRYALL VI POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [OUIZI7700 | BATTERY, 8-VOLT POWERDRIVE .....ccooooiiviiiiiiiinesisnsssssesssssssssssssssssssssssassssssssssessssesesss 6
1 | [OUIZI770Q | BATTERY, 8-VOLT POWERDRIVE, DRY .......ceoivviireiesrsrisessssssssssssssssesssssssssssessessssssssonss 6
2 | [UIZI5700 | WIRE ASSEMBLY, #6 BLACK ......coooeoicveeeceeeeeeeoeecssseseseeessssessssssssssssssssssse s 5
3 U304 | NUT, HEX, STAINLESS STEEL, 5/16 -18 .....ovoervveeeceeeeeereeoeeeeeeseeeeseseeseesessessenesesssesene 12
4 [ULI579 | WASHER, FLAT, TYPE BWIDE, 5/16 ......ocrvveeereeeiaersissesssssssssssssssssssssssssssssssesessssssssse 8
5 [UTOY08BTY | HOLD-DOWN, BATTERY, SHORT ......oooiiviomivieonesssesssssssssssessssssssesssssessssssssssesssssssssenons 2
6 [UTOY0B0Z | HOLD-DOWN, BATTERY, LONG .....covveoecveerneeeesesessessssssessesessesseseesesssesssssesesessssssss s 2
7 | [OUIBEBZTN | ROD, BATTERY HOLD-DOWN ........coivoieemeeeeeeeseesesseseseessesssesssssseseeesessesesessessssesesseneseons 8
8 | [MUIZIZBUL | CAP BATTERY, 4 PORT GANG .....comiviriiiieieiiissssssnssssssssssesssssssssssssssssssssssssssssssssensssss 6
9 [UI67I] | ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ...ooivvoeecveeeeeesesoeeescssessesesessssee 2
10 N/A HOUSING, TAILLIGHT ...oocovoooeveoceveeeeeeeeesees s 1
11 [UII583 BULB .ooooeveooeveooeesese e 1
12 N/A GASKET ooooiveooeeeoe s 1
13 N/A LENS oooooevteoesseoe s ss s 1
14 N/A SCREW, LENS ...ooooovveoeveeeseseeseseeeesseee oo 2
15 [UIS753 | SCREW, HI-LO, #12 - 16 X 5/8 w..ooooocveeoceeooeeeeeeeeeeseseeseseeeeeeeseseesesseeeeseesese e 4
16 016859 | KIT, REVERSE BUZZER (INCLUDES ITEMS 17 AND 18) ......oooomvvorneiireeissnessnesssssssss 1
17 [[UI685] BUZZER, REVERSE .....oovvuumrviianessosessessssssssssesssssss s esssssssss s 1
18 TUTG843 SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 ......oorvveoeeeeoesreesseseessssesessssessesesessssesseee 2
19 1015072 | NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .....ovvervveemeeeenereesmeeseeeseeseseseesseenenees 8
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BATTERY CHARGER
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POWERDRIVE BATTERY CHARGER,
DOMESTIC-CARRYALL I AND Il

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UIBUZZ0] | CHARGER, BATTERY, POWERDRIVE, DOMESTIC, 120 VAC 48 VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH MALE GROUNDED PLUG ......ccoovvvomveereeesnecsesesseseseesesssenssene 1
[UIBUZZ0Z | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .....ccooovvumrvoooreeenesisseosesesessssssssseoons 1
[UIBUZZ03 | CHARGER, BATTERY, POWERDRIVE 120 VAC 48VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG ........coovvormmveireesnesisnssssesessssssssssseoons 1
1 | [oIsZ830d ASSEMBLY, CASE (INCLUDES ITEM 2) w...o.coooomeveomereoineseeesssesssessesssssssssssssssssssesnnnens 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 w.....oorvveerereesereeeseeeseeeeenssee 10
3 | [mIsmron ASSEMBLY, TRANSFORMER ......cooveoomveemeeeeseeeoesssseseseessesoesesessesssseseseseessssesseenenens 1
4 [OI5914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 | [UIBZ8501 AMMETER (INCLUDES MOUNTING HARDWARE) .........oirvvoreresinesissssseesssiessssesnnnens 1
6 | [OIS3TION KIT, WIRE ASSEMBLY ...o.covooovveooceeeoseeesesseesessesessosssseesesssss s esssss s ssesissesssss s 1
7 TUTSZ890] CORDSET, DC, 113 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........coovvveerrrerrerrrennnee. 1
7| oIBZEIl CORDSET, DC, 154 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........covvvvrrrrrrrrrirnnnee. 1
7 | moIszeend CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ... 1
8 [[OTZI0T ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ..........ovveeemvrereresnrseeennrenan. 1
9 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........oooorvveerereesereeeeeseseeeeseesesenesee 1
10 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .........ooomirviimisisinesssnssssssssssssssssssssssssssssssssssnssnns 1
11 101828701 BREAKER, CIRCUIT, 15-AMP .......ooouvvorimvieoeessssessossssssesssssesssss oo ssessssessses s 1
12 RELAY, POWER, 48 VDC ....o..ovvoomvveoeeeeoesessesseseesessees s esssesssssss oo ssesssssessss s 1
13 TUTBZ880T CORDSET, AC, 80 IN. LONG .....ocoooomeveeoeeeeeeeeeeeseseseseeseeeeseese s s esessseneseaneoes 1
13 TUTSZ8502 CORDSET, AC, 116 IN. LONG 1
14 [0I591] BUSHING, STRAIN RELIEF, AC CORD 1
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POWERDRIVE BATTERY CHARGER,
EXPORT-CARRYALL | AND Il

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101831503 CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH NO PLUG ...t s 1

101831504 CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH NO PLUG .....cooveooeeeeceeeeeeeeeseoeeeeeeeeeseeeseseses e 1
1| [oIs38Iol ASSEMBLY, CASE (INCLUDES ITEM 2) w...o.coooomivirrrioisesioesesesssssssssssssssssssssssssssnnnens 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 x 1/2 10
3 101838201 ASSEMBLY, TRANSFORMER ......oovvoommveoreesesereeeeesseeseseesseseesesessessssssesesssessesesssnenens 1
4 015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ........... 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......c.ooumiveririissnesissssssesssssssssssssssssssssssssssssensonns 1
6 101838501 KIT, WIRE ASSEMBLY .....covooovvioomeeeoseeeesesseesessesesssssssses oo sssses s 1
7 | [moIsZeso AMMETER (INCLUDES HARDWARE) ........oooomrveeemeeeseneseesssssesesesssessssseessssesessessesnenens 1
8 | [UIB3B3UL RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) 1
9 | [MUIB3BIUY BRACKET, POWER RELAY MOUNTING 1

10 101838601 SWITCH, 4-POSITION, SLIDE ....ooooevvooeeeeeeeeoeseseeseseeeessssssss s esssesesssnenes 1

11 TUTSZ890] CORDSET, DC, 113 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........covvvveerrrererrrennnes. 1

11 | [UIBZ8904 CORDSET, DC, 154 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ... 1

11 | [UIBZ89sd CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........coovvvrrrrrrrrrrrnnne. 1

12 [[OTZIo] ASSEMBLY, FUSE (INCLUDES HARDWARE) ..........co.orvveeereeeenesessesessssessssessessssesnnnens 1

13 TUTZ098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........oooorveeerereesereeeeeseseseeseesesenesee 1

14 | 101838401 BREAKER, CIRCUIT, 15-AMP ........ooovvoieeeeeeeeeeeeesoeseeeeseoeeessseseesses e esessseeesseeese 2

15 | [OIB37o] CORDSET, AC, 80 IN. LONG, WITH LEADS (NO PLUG) ......cvvvvrmrerreresreesnecsessso 1

15 | [UIB3I704 CORDSET, AC, 116 IN. LONG, WITH LEADS (NO PLUG) ......c.oorvvrrrereerereensresenrse 1

16 [UI5917 BUSHING, STRAIN RELIEF, AC CORD 1
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POWERDRIVE BATTERY CHARGER,
EUROPEAN-CARRYALL | AND Il

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

[[OT956207 CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)

103 in. DC CORD WITH MALE 3-PIN PLUG, 12 AWG ........ccoiiiiiiieeeiiiee e 1

[UT956204 CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 vVDC 50/60 HZ
(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG ......cccoiiiiiiiiiiiieecei e 1

1 101838102 ASSEMBLY, CASE (INCLUDES ITEM 2) ....ooiiiiiiiiiiee e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 x 1/2 10
3 101838201 ASSEMBLY, TRANSFORMER ........cocooiiiiiiiiiiii e 1
4 [[UTI5914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR 1
6 101838501 KIT, WIRE ASSEMBLY .....cccviiieiiiiieeeeeineeen 1
7 101976601 AMMETER (INCLUDES HARDWARE) 1
8 [[OTI87507 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .....ccccccovviiiiiiiiniiienne 1
9 101838601 SWITCH, 4-POSITION, SLIDE ... .o e 1
10 T0T828907] CORDSET, DC, 103 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ...........ocoviiiiiniiiins 1
10 [[OT8Z8904 CORDSET, DC, 144 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........cccoecviiiiiiiiiiinns 1
10 [[OI8Z8903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG 1
11 [[OTZTI07 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......ccocoiviiiiiieeeeeee 1
12 [0TZ099 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG 1
13 101838401 BREAKER, CIRCUIT, 15-AMP ....ciiiiiiiiiiiiii i 2
14 101973501 RECEPTACLE, AC CORD ...coiiiiiiiicc i 1
15 101958301 CORDSET, AC, CONTINENTAL EUROPE, 96 IN. LONG (WITH MALE 2-PIN PLUG) ........... 1
16 [[OII58207 CORDSET, AC, U.K., 96 IN. LONG (WITH MALE 3-PIN PLUG) ......cccccoiiiiiiiiie e 1
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ONBOARD POWERDRIVE BATTERY CHARGER,
DOMESTIC-CARRYALL VI

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

[UIBIZ30] | ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ONBOARD

120 VAC 48VDC 60 HZ (INCLUDES ITEMS 1 - 20) w...ooovvermceeoeeeeeseeeeeeeeeeseeeeeeeeeneeee 1

1 101816101 ASSEMBLY, CASE (INCLUDES ITEM 2) w...o.coooomrvirmrieoisisiossssesssesssssssssssssssssssssssnnnens 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 w.....oovvverrveeereeeseeeseseeensse 12
3 [UI7I87 ASSEMBLY, RETRACTABLE CORD REEL ......oooorvvereereoeeeeeeseeeesseceeseseeseseesesse e 1
4 015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES HARDWARE) 1
5 | [OIBIE70Y ASSEMBLY, TRANSFORMER ......oovvvrmrviimeesssesssnsssssesssssssssssssssssss s ssssssssssssssssssens 1
6 | [UIBAI7O0 KIT, WIRE ASSEMBLY .....covooovvooomeoeoseeeesesseesessesesssss s esssss s sssses s 1
7 | [moIEEmo BOARD, CONTROL .....oooovooeveoceseeseeeeseeseeseseesessees oo esesssessee e 1
8 | [UIB3BIUY BRACKET, RELAY AND RESET BOARD MOUNTING ........omvveeereeeeeeereeeeseeeseneee 1
9 [[OTI707 BRACKET, MOUNTING ....ooooiveoaevoeoaeecseeessssessss s 2
10 BZ33 NUT, LOCK, 1/4 = 20 .cooooeeooeeeveeeeooeseeoeeesseees s 4
11 sz BOLT, HEX HEAD, 1/4 = 20 X 3/4 ..ooooeveoeeveoeeeeeeeeeeseseses oo esess e 4
12 U597 BUSHING, STRAIN RELIEF, AC CORD ......covvvorveeineeeoeseeseseeeeeseseeseeeeseeeeseesseneseee 1
13 TUTSZ900] CORDSET, AC, 24 IN.ES WITH GROUNDED PLUG .......c..comrvirrrrrnereesssessssssesee 1
14 | 101828701 BREAKER, CIRCUIT, 15-AMP 1
15 [0TZ098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .........ooorveeerereeseeoeeseseseeeeseeseseneseee 1
16 | [OISZIION CORDSET, DC, 90 IN. LONG, WITH LEADS, 12 AWG .........covvveerreeereeeeereeeseeseneee 1
17 [[0TZI0] ASSEMBLY, FUSE (INCLUDES HARDWARE) ..........cooorrvrmerresesssosssssssssssssssesssssssnoens 1
18 | [UIBZESU] AMMETER (INCLUDES HARDWARE) ........ooooeveeersseeseseesssssssssesssesssessessssssseesessssnenens 1
19 TT8Z860 RELAY, POWER, 48 VDC .......ovooomvoeoeeeeeeeeeeeseseesesseessseesessessssees oo ssesissessss e 1
20 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .........ooeveeereeeesesessseseesesessesssssseseissessssessesnenens 1
21 [Z73 | BOLT, HEX HEAD, 1/4 - 20 x 1-1/4 4
22 [OTZZTG | WASHER, FLAT, 1/4 ..ooooooeeooeseooeeeseeesssees oo 4
23 B | WASHER, LOCK, 1/4 ...ooooooieoeoeeeeoeeevoeseeeeeseeeeeeeeeeses e 4
24 TOZH | NUT, HEX, 14 = 20 ooooocooooeeeooeeeeoeeeeeeeeeee oo ee oo 4
25 [OI7I8Y | SHRINK, HEAT (1-1/2 IN. X 4 FEET) (NOT SHOWN) ....ocvvovmrveeeeesieescsseessesessesessssssssse AR
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ONBOARD POWERDRIVE BATTERY CHARGER,
EXPORT-CARRYALL VI

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

[UIBIZ304 | ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ONBOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(INCLUDES ITEMS 1 = 21) w..oooooeveoceeoeseeoeeeseeeeesees s ess s 1
1 101841601 ASSEMBLY, CASE (INCLUDES ITEM 2) w...o.covoomeveoeeeoeeeeeeeeeeeeseeeeseseeeeessseeseesesseenenens 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 w.....covvverrrreerreesnesesnssensoen 12
3 101838201 ASSEMBLY, TRANSFORMER ......oovvvoomvioaeeseoseseoessssesessessssssssssssessssssssssss s 1
4 U594 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 [UI7T57 ASSEMBLY, RETRACTABLE CORD REEL ...........oivierereoereeoeneeeeseseeeeeseeeseeessneesnenees 1
6 | [UIB3B30A RELAY, POWER (INCLUDES MOUNTING HARDWARE) ...........covvvirrrrrrnsessnsssenssees 1
7 | [MoIEEmo BOARD, CONTROL .....ooovvoraereeoeeseoseeeessssees oo 1
8 | [MUIB3BIUY BRACKET, MOUNTING, RELAY AND RESET BOARD ........ccoovverrveeeereerereessersenesee 1
9 101838601 SWITCH, 4-POSITION, SLIDE .....cooovveoeveeeeeeeeeeeeeeeeees oo 1

10 [OTI707 BRACKET, MOUNTING ....oooocvovonicooaeecsessssesssss s 2

11 BZ33 NUT, LOCK, 1/4 = 20 w.ooooooeeooeeeeeoeeeoeseeoesesse oo 4

12 sy BOLT, HEX HEAD, 1/4 = 20 X 3/4 .oooooeveoeeeoeeeeeeeeeeeesesee oo esess oo 4

13 [UTI5917 BUSHING, STRAIN RELIEF, AC CORD ......coovvomveeoseeeeseeseneeeeeseseesessseseeeeseesseneseee 1

14 TUI8Z900] CORDSET, AC, 3 X 1.5MM x 24 IN. LONG, WITH GROUNDED PLUG ........cccovrrrrrrrnnnee. 1

15 101838401 BREAKER, CIRCUIT ....ooovvoooiveoocesoseeeeessoes oo 2

16 T0TZ098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........ooorvveerereesereeeeeseseeeesessesenesee 1

17 | [UIBZ9I00 CORDSET, DC, 90.5 IN. LONG, WITH LEADS, 12 AWG ......ovveorrveeereeeereeeeseeessreeee 1

18 [[OTZI0] ASSEMBLY, FUSE (INCLUDES HARDWARE)............c..orvvimrmveenessssessssssssssssssssssssnnsens 1

19 | [UIBZES0 AMMETER (INCLUDES HARDWARE) ........oooorvioirseeisesessssssesssesssesssesessssssssessssesnesens 1

20 101841801 KIT, WIRE ASSEMBLY .....covooovveoomeeeoeeeeeseesoeseseeseeseeseseesessse s essses s esessenessen e 1

21 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ........c.ooeveereeeesereessesiesesessesssseesessessssessesnenees 1

22 [ZZY | BOLT, HEX HEAD, 1/4 - 20 X 1-1/4 w..oooorvvoooeeooesesoesesssesessssesssssssss s 4

23 [OTZZTG | WASHER, FLAT, 1/4 ..oooooooevooeeeooeeeeooesssees oo 4

24 B | WASHER, LOCK, 1/4 ...ooooooeooeeeeeeeeeoeseeeoeseeeeeeeeeeeesees oo 4

25 TOZH | NUT, HEX, 14 = 20 ooooocooeoeeeooeeeeoeeeeeeeeeeeeeeoeeeeeeeeseoeee s eenenenes 4

26 [OI7I8Y | SHRINK, HEAT (1-1/2 IN. X 4 FEET) (NOT SHOWN) ....ooovvvvmrvirareereescsseessesessesessssssese AR
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ELECTRIC MOTOR
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MOTOR-POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

[UI785707 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 - 17) w.ocvvovereeeneeesesisnnenonn. 1

1 017924 SHIELD, END ...oovvooivieoeveee s 1
2 [UI7954 ASSEMBLY, STATOR SHELL AND WINDING ......c.vvereereeeeeeeseeeesseeseeseseeseseessssesneseons 1
3 07927 PACKAGE, HARDWARE (INCLUDES ITEMS 4 = 7) ....ooooeveoeeeeeeseeeseeoseseeeseeseneeee 1
4 N/A BUSHING, INSULATOR ........ooomvirimeissaessssssssssesssesssss s 2
5 N/A WASHER, FLAT, 5/16 ....ovvvoevveoaeeressesesessssesssssessssssssssesssssssssssessssssssssses s 4
6 N/A NUT, HEX, 5/16 - 18 4
7 N/A BUSHING, INSULATOR 2
8 017967 SCREW, CLAMP, UNF, #10 - 32 X 8 5/8 .....ouovvrumevesesssssssssnesssssssssessssses s 4
9 017953 SCREW, BEARING RETAINER, #8 - 32 X 7/8 ......ovovvvvvoesreessesesssssssesssessssesssssesssssee 2
10 [OUI795] SHIELD, END .oo.vvooveeoeeee e ess s 1
11 07929 SCREW, BRUSH HOLDER, #6 = 32 X 1/2 .....o.ovvooevveeeeeeeeeeeeseeeeesseoesessesesees e 2
12 017929 RIGGING, BRUSH .......ooomiiiimeiiiceiosssesessssssssssses s 1
13 017929 PACKAGE, BRUSH (2 PIECES) (INCLUDES 4 BRUSHES) 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .......ooooerveoesereeeessieseeeeseseesesseeseseesesssesesesee 1
15 [OUTIZ9g BEARING, BALL ...ooovvoeoeeeeoeeeeoemeeee oo ess oo 1
16 [[0I7954 RETAINER, BEARING 1
17 N/A ARMATURE .....ooooveoieveoes oo 1
18 1014201 | BOLT, HEX HEAD, 1/4 - 20 X 2-1/4 .....vvvooerereeseeeeeeeeeeseoeeseesees s eessses s esss s 3
19 B | WASHER, LOCK, 1/4 ...oooooeoeeeeeoeeevoeeeeees oo 3
20 [OT0I34 | BOLT, HEX HEAD, 5/16 - 18 X 1 .ooouvvoumeiosaeeesasessssssssssssssssssssssssssessssssssssssssssssssssss s 1
21 [IZA | WASHER, LOCK, 5/16 ....oovvooocveerreooiscseoessssesssisesssssssesssssesssssssss s ssssssssss s 1
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TRANSAXLE—
ELECTRIC VEHICLE MLS
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TRANSAXLE, TYPE G-
POWERDRIVE ELECTRIC VEHICLE

ITEM | PART NO.DESCRIPTION QTY
1 2 3 4
[UTBI600] | TRANSAXLE, TYPE G (INCLUDES ITEMS 1 - 36) ...oovvovmiverancicsieeisinessssssssessssssssssensssnons 1
1 TUIBY580] AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3= 7) ..covvvoucvveererisnsiennnens 1
2 101895901 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 - 7) ...cvvereveeeeeeseeeeeeseeeneneonne 1
3 | momzzzon STUD, LUG oo 8
4 N/A SLEEVE ..ooooieectacecoe s 1
5 N/A BEARING, OUTER AXLE TUBE 2
6 N/A RING, RETAINING ......cc.......... 2
7 | [omErsEm RING, RETAINING ....cooovvoreveeeeeeoeneeeeseseeeseeeesesees oo ess e 2
8 | [UIY7EU0Y BOLT, M0 X 1.5 X 35MM ...covrverariieoaeeeseesssssssss s sssssesss s 10
9 | [UIBYrYUY WASHER, LOCK, 20MM .......oooorviomeeeersesioessssesssssesesssessssses s essss s ssss s 10
10 101923501 SEAL, OIL, INPUT SHAFT ..oooooeoeoecveoeeeeeeeesoe e essssneseaneoes 1
11 | [UIBIs50 GEAR CASE, PASSENGER SIDE ........covvooreeeeeeeseeeeeeseoeessesesses s s 1
12 | [UIBI7Zo] BREATHER .....cooviotmieisaeessss s 1
13 334 BEARING, DIFFERENTIAL 2
14 | [UIBISE0 ASSEMBLY, AXLE TUBE, PASSENGER SIDE 1
15 [UI3794 SEAL, OIL, AXLE SHAFT 2
16 333 BEARING, INPUT GEAR 3
17 | [UIEZ3700 SHAFT, INPUT ..ot 1
18 339 BEARING, INTERMEDIATE GEAR .......o.vvooerveoeeeeoeseseeesessssesessesssesesses s 1
19 ASSEMBLY, INTERMEDIATE GEAR .........oorvveoereoemesoeseeeesseseesessssessseseesessssssesesseenenens 1
20 | [UIBY5AU0Y GEAR CASE, DRIVER SIDE .......ooouiviimeriiinesssnnsssesesssnesssssssssessssssssssssssssssssssssssaneoss 1
21 | [UI97ZZ01 PLUG, FILL eovvooovveeeeoeeeeseeseseoe oo 1
22 | [UI97ZIOY PLUG, MAGNETIC 1
23 | [UI9Z3Z01 GASKET, PLUG .....ovvverereerrnenn. 2
24 | [UIBI7OUY BOLT, M8 x 1.25 x 60MM 11
25 | [UIBI7EUY PIN, DOWEL ...ooovvoooevcooessossesee oo 2
26 | [UI9Z3607 HOUSING, DIFFERENTIAL ......oorvveoeeeeoeeeeeoesesseseesseseseesesssesssssss oo esesssssessees s 1
27 | [UI9Z3907 GEAR, DIFFERENTIAL ....ooorvvoooeveoeeecoeeeeeeeeeeeeseee e eeeesese s esasesesseseseanenes 2
28 | [UII0360Y PLATE, THRUST (IDLER GEAR) .....oovvomirviiiaeeisaeessesssssssssssssssssssssssssssessssses s 2
29 | [UIIZ3007 GEAR, DIFFERENTIAL IDLER ......coovvooirvioseceesesiesesses oo 2
30 | [UIYU370T PLATE, THRUST ..ooooocvoeoeeseoeeveoe oo 2
31 | [OI9ZZIoY PIN, DIFFERENTIAL ...ooovvooeevco e 1
32 | [UIYUEZ0Y GEAR, OUTPUT .ooooiiotaiiiiciiosessse s 1
33 | [UIBY7EU] BOLT, M10 x 1.5 x 25MM 4
34 | [OIY7ZET] PIN, DOWEL ...ooovvoooceceeeseeeseee oo 1
35 | [OIBY57OY ASSEMBLY, AXLE TUBE, DRIVER SIDE .........covveimveerereeeeeeeesesesseseeeseseessesesseseesnenens 1
36 | [OI9ZB7OY GASKET, LIQUID, 8.8 OZ. (250 GRAM) ........ooorrverrmeirsrssssesssnsssssesesssnsssssesssssssssssees AR
37 BE] | WASHER, LOCK, 1/4 ...ooovooooevoeeeeeoesesoesseses s 3
38 1014201 | BOLT, HEX HEAD, 1/4 - 20 X 2-1/4 .....vvvvoorereeseeeeeeeoeeseoeeseesees oo esss e 3
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS
(ITEM 24).
THE TYPE G TRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD THE
PASSENGER SIDE OF THE VEHICLE.
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